
Video Instruction: bit.ly/nlrbuild

INSTRUCTION MANUAL
SINGLE  |  TRIPLE  | OVERHEAD

T A K E  R A C I N G  T O  T H E  N E X T  L E V E L

MONITOR
STAND

ELITE SERIES

BLACK EDITION



2

support@nextlevelracing.comYOUR 
SIM RACING  
JOURNEY 
STARTS 
HERE
We know you’re eager to start racing! Take your time with the 
instructions and follow this guide to assemble your product. 
You’ll be setting yourself up for success by following the 
instruction booklet to fully optimize your product.

@nextlevelracingOfficial

@next_level_racing

@nextlvlracing

Next Level Racing

support@nextlevelracing.com

ASSEMBLY 
VIDEO

bit.ly/nlrbuild



3

Video Instruction: bit.ly/nlrbuild

T A K E  R A C I N G 
T O  T H E  N E X T  L E V E L

N E X T L E V E L R A C I N G . C O M



4

support@nextlevelracing.com

WARNING & ASSEMBLY TIPS
• Please do not use power tools for assembly as over tightening can damage your frame.
• Please ensure T-Nuts are correctly placed within the extrusion to prevent damaging parts.
• Lay out and build the Monitor Stand on a soft and protected level surface.
• Do not force parts together.
• Avoid cross threading threaded items.
• If in doubt consult the installation video. (see QR code below or contact us at support@nextlevelracing.com)
• Do not hang additional loads on the monitor stand.
• Beware of sharp edges on extrusion pieces.
• Plan the placement of cable management clips at the beginning of your build.
• T-Nuts must be installed from the end of the profile and cannot be installed mid channel.

PRE-RACE
CHECKS

WARNING
CHOKING HAZARD - Small parts not for children under 3 years 
or any individuals who have a tendency to place inedible objects 
in their mouths.

If you require any support with 
your product please contact our friendly team at: 
support@nextlevelracing.com

ASSEMBLY 
VIDEO

bit.ly/nlrbuild



5

Video Instruction: bit.ly/nlrbuild

IN THE
BOX
SINGLE MONITOR STAND

20 x T-Nuts
NOTE: Some Items Come with Rust Resistant Coating 

6 x M8 Flange Nuts

Allen Keys2 x Base Members 40x80

1 x Main Cross Member 40x80

6 x Cable Clips

10 x 40x80 End Caps2 x Corner Plates

2 x Extended Vesa Mount Back 4 x M8 85mm Bolts

4 x M8 40mm Bolts
4 x M8 50mm Bolts

2 x Vertical Members 40x80

(R)
(L)

1 x Spirit Level 1 x Spanner

2x Extended Vesa Mount Front

30 x M8 Washers 16 x M8 16mm Bolts
6 x Felt Pads 

(40mm x 35mm x 5mm)

4 x M6 Washers
4 x M5 Washers
4 x M4 Washers  

4 x M6 15mm Bolts
4 x M5 15mm Bolts
4 x M4 15mm Bolts

*NOT TO SCALE



6

support@nextlevelracing.com

IN THE
BOX
TRIPLE MONITOR ADD-ON

32 x M8 Washers

8 x M6 Washers
8 x M5 Washers
8 x M4 Washers

4 x 40x80 End Caps

8 x M6 15mm Bolts
8 x M5 15mm Bolts
8 x M4 15mm Bolts

2 x Vesa Mount Front

4 x Cable Clips

2 x Vesa Mount Back

28 x M8 16mm Bolts

2 x Extension Arms 40x80

2 x Angle Brackets

2 x M8 100mm Bolts

3 x M8 Flange Nuts 20 x T-Nuts

NOTE: Some Items Come with Rust Resistant Coating 

Allen Keys

1 x Spirit Level

1 x Spanner

*NOT TO SCALE

4 x M6 25mm Bolts
4 x M5 25mm Bolts
4 x M4 25mm Bolts

4 x Monitor Spacer



7

Video Instruction: bit.ly/nlrbuild

IN THE
BOX
OVERHEAD MONITOR ADD-ON

30 x M8 Washers

4 x M6 Washers
4 x M5 Washers
4 x M4 Washers3 x M8 Flange Nuts

10 x 40x40 End Caps

20 x T-Nuts

4 x M6 15mm Bolts
4 x M5 15mm Bolts
4 x M4 15mm Bolts

1 x Vesa Mount Front

4 x Cable Clips

24 x M8 16mm Bolts

6 x M8 40mm Bolts

1 x Overhead Cross Member 40x80
2 x Overhead Vertical

 Members 40x40
2 x Overhead Angle

 Members 40x40

2 x Overhead Mounting Plates

2 x Overhead Angle Plates1 x Vesa Mount Back

Allen Keys1 x Spirit Level1 x Spanner

NOTE: Some Items Come with Rust Resistant Coating 

*NOT TO SCALE



8

support@nextlevelracing.com

IN THE
BOX
TRIPLE COMPLETE MONITOR STAND

2 x Base Members 40x80

1 x Main Cross Member 40x80

2 x Vertical  
Members 40x80

2 x Extension Arms 40x80

8 x Cable Clips

12 x 40x80 End Caps

1 x Spanner

2 x Angle Brackets 2 x Corner Plates

Allen Keys

NOTE: Some Items Come with Rust Resistant Coating 

(R)
(L)

*NOT TO SCALE

4 x 85mm Bolts58 x M8 Washers

12 x M6 Washers
12 x M5 Washers
12 x M4 Washers8 x M8 Flange Nuts 38 x T-Nuts2 x M8 100mm Bolts



9

Video Instruction: bit.ly/nlrbuild

1 x Spirit Level

2 x Extended Vesa Mount Front

4 x M8 40mm Bolts
4 x M8 50mm Bolts42 x M8 16mm Bolts

12 x M6 15mm Bolts
12 x M5 15mm Bolts
12 x M4 15mm Bolts

4 x M6 25mm Bolts
4 x M5 25mm Bolts
4 x M4 25mm Bolts

6 x Felt Pads 
(40mm x 35mm x 5mm)

4 x Monitor Spacer

2 x Extended Vesa  
Mount Back 2 x Vesa Mount Front 2 x Vesa Mount Back



10

support@nextlevelracing.com

IN THE
BOX
QUAD COMPLETE MONITOR STAND

2 x Base Members 40x80

1 x Main Cross Member 40x80

2 x Vertical  
Members 40x80

2 x Extension Arms 40x80

1 x Overhead Cross Member 40x80
2 x Overhead Vertical  

Members 40x40

2 x Overhead Angle  
Members 40x40 10 x Cable Clips

12 x 40x80 End Caps

1 x Spanner

2 x Angle Brackets 2 x Corner Plates 2 x Overhead Mounting Plates10 x 40x40 End Caps

Allen Keys

NOTE: Some Items Come with Rust Resistant Coating 

(R)
(L)

*NOT TO SCALE



11

Video Instruction: bit.ly/nlrbuild

1 x Spirit Level

2 x Extended Vesa Mount Front

4 x 85mm Bolts
10 x M8 40mm Bolts
4 x M8 50mm Bolts86 x M8 Washers

16 x M6 Washers
16 x M5 Washers
16 x M4 Washers

64 x M8 16mm Bolts

16 x M6 15mm Bolts
16 x M5 15mm Bolts
16 x M4 15mm Bolts

2 x Overhead Angle Plates

10 x M8 Flange Nuts

6 x Felt Pads 
(40mm x 35mm x 5mm)

54 x T-Nuts2 x M8 100mm Bolts

2 x Extended Vesa  
Mount Back 3 x Vesa Mount Front 3 x Vesa Mount Back

4 x M6 25mm Bolts
4 x M5 25mm Bolts
4 x M4 25mm Bolts

4 x Monitor Spacer



12

support@nextlevelracing.com

TABLE OF CONTENTS

SINGLE FREE STANDING 
MONITOR STAND:
PAGES: 12 - 18

TRIPLE MONITOR  
ADD-ON:
PAGES: 19 - 23

OVERHEAD MONITOR  
ADD-ON: 
PAGES: 23 - 28



13

Video Instruction: bit.ly/nlrbuild

VESA MOUNT CONFIGURATIONS

NOTE: If setting up a Triple / Overhead monitor setup please ensure the mounting 
holes (Marked in RED) on the Standard Vesa Plate are aligned with the mounting 

holes on the Extended Vesa Bracket to align your screens.

 NOTE: Before assembling the Monitor Stand check the width of your cockpit 
setup and choose the suitable mounting holes on the Main Cross Member. 

 (STANDARD VESA PLATE)

 (EXTENDED VESA PLATE)
VESA MOUNT CONFIGURATIONS

(SMALLER HOLES)
VESA MOUNT CONFIGURATIONS

(LARGER HOLES)

757510
0

10
0

15
0

15
0

20
0

20
0

10
0

10
0

15
0

15
0

20
0

20
0

7575

100100

150150

200200

7575

100100

150150

200200

757510
0

10
0

15
0

15
0

20
0

20
0

40
0

40
0

7575

VISA MOUNT
T-NUTS

MAIN CROSS MEMBER REAR SIDE VIEW

(720mm)

(1240mm)

(Recommended for Traction Plus)



PARTS:
• • 2 x Vertical Members 40x80

• • 2 x Base Members 40x80

• • 4 x M8 85mm Bolts

• • 4 x M8 Washers

TIPS:
Upright 40x80 pieces have  
threaded holes for easy installation.

Be careful not to cross thread during installation.

PARTS:
• • 4 x T-Nuts

PARTS:
• • 4 x T-Nuts

14

support@nextlevelracing.com

03 Install 2 x T-Nuts into the inner front channel of each Vertical Member as shown. 

02 Install 2 x T-Nuts into the front channel of each Vertical Member as shown. 

01 Align the through holes on the Base Members with the threaded holes on the Vertical Members. 
Bolt through and secure with 4 x M8 Bolts and Washers. 

(NLR LOGO)



PARTS:
• • 1 x Main Cross Member

• • 12 x T-Nuts

TIPS:

Red dots indicate general T-Nuts 
positioning.

Counterbore holes in Main Cross 
member to be on the front. The 
T-Nuts should be installed on the 
opposite side.

PARTS:
• • 4 x Felt Pads 
   (40mm x 35mm x 5mm)

15

Video Instruction: bit.ly/nlrbuild

04 Install 12 x T-Nuts into the Main Cross Member as shown. 

2 x T-Nuts for
the Left Vertical

Member

2 x T-Nuts for
the Overhead 

Vertical Member

2 x T-Nuts to the 
middle for the
Vesa Mount

2 x T-Nuts for
the Overhead 

Vertical Member

2 x T-Nuts for  
the Right Vertical

Member

05 Install 4 x Felt Pads onto the bottom ends of both Base Members.

Top Channel

MAIN CROSS MEMBER REAR VIEW

NOTE: Do not install the Overhead Member 
T-Nuts if not required.



PARTS:
• • 1 x Main Cross Member

• • 4 x M8 40mm Bolts

• • 4 x M8 Washers

TIPS:
Use provided Spirit Level to ensure 
the Main Cross Member is straight.

PARTS:
• • 2 x Corner Plates

• • 8 x M8 16mm Bolts

• • 8 x M8 Washers

06
A) Choose the Main Cross Member mounting holes suitable for your cockpit setup and align them with 
the T-Nuts previously installed in Step 02. 
B) Bolt through and secure with 4 x M8 Bolts and Washers.  

support@nextlevelracing.com

16

07 Align the Corner Plates with the T-Nuts previously installed in Step 03 and 04.  
Bolt through and secure with 8 x M8 Bolts and Washers.

(Counterbore Holes)

Repeat 
on Other 

Side

Repeat 
on Other 

Side

A) B)

A)

B) C)



PARTS:
• • 2 x Extended Vesa Mount 
         Front & Back

• • 4 x M8 40mm Bolts

• • 4 x M8 Washers

• • 4 x M8 Flange Nuts

PARTS:
• • 4 x 25mm Bolts (Specific to 
Monitor/Screen)

• • 4 x Washers
 

TRIPLE & QUAD SETUPS ONLY 
 
•• 4 x Monitor Spacer

TIPS: If using bolts smaller than 
the diameter of the holes on the 
Vesa Bracket, stack a small washer 
on top of a big washer for assembly. 

PARTS:
• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

08a A) Align the holes on the Extended Vesa Mount Back with the holes on the Extended Vesa Mount Front. 
B) Bolt through and secure using 2 x M8 Bolts, Washers, and Flange Nuts. Repeat for the other Vesa assembly. 

17

Video Instruction: bit.ly/nlrbuild

09 Align the holes on the mounted Vesa Assemblies with T-Nuts previously installed in Step 04. 
Bolt through and secure the top and rear with 4 x M8 Bolts and Washers. 

08b A) Align the Vesa Assembly holes with the mounting holes on the Monitor. If installing Triple/Quad monitors, place 4 x Monitor 
Spacers between the Extended Vesa Mounts and monitor.
B) Bolt through and secure with the monitor’s specified hardware. 

Monitor Spacers

A) B)

A) B)Note: Example monitor 
install.



PARTS:
• • 8 x End Caps (4080)

PARTS:
• • NIL

PARTS:
• • NIL

18

support@nextlevelracing.com

11

12

Loosen the Bolts securing the Extended Vesa Mount Back to the Extended Vesa Mount Front. 
Adjust to the desired angle and tighten the Bolts to lock in place. 

Loosen the Bolts securing the Main Cross Member and Corner Plates to the Vertical Members. 
Adjust to the desired height and tighten the Bolts to lock in place.

10 Install Cable Management clips where necessary and Install End Caps onto the Main Cross Member, 
Base Members and Vertical Members.

VESA MOUNT ANGLE ADJUSTMENT

HEIGHT ADJUSTMENT

SKIP TO STEP 13 FOR TRIPLE MONITOR STAND SETUP

Note: Depress locater tab on back 
side of clip to install into channel.



PARTS:
• • 8 x T-Nuts

PARTS:
• • 2 x Angle Brackets

Video Instruction: bit.ly/nlrbuild

19

14 Align the holes on the Angle Brackets with the T-Nuts previously installed in Step 13.

13 Install 4 x T-Nuts into both the top and bottom channels of the Main Cross Member as shown.

SINGLE MONITOR STAND IS COMPLETE. 
TO INSTALL TRIPLE MONITORS,

PLEASE CONTINUE.

TRIPLE MONITOR SETUP

Repeat 
on Other 

Side



PARTS:
• • 2 x M8 100mm Bolts

• • 2 x M8 Washers

• • 2 x M8 Flange Nuts

PARTS:
• • 8 x T-Nuts

• • 2 x Extension Arms

PARTS:
• • 8 x M8 16mm Bolts

• • 8 x M8 Washers

20

15 Bolt through and secure using 8 x M8 Bolts and Washers. 

16 Install 2 x T-Nuts into the top channel, 1 x T-Nut into the bottom channel and 1 x T-Nut in the rear upper 
channel of each Extension Arm. 

17 A) Align the through holes on the Extension Arms with the holes on the Angle Brackets.  
B) Bolt through and secure with 2 x M8 Bolts, Washers and Flange Nuts. 

support@nextlevelracing.com

(Bottom Channel)

(Bottom 
Channel)

Repeat 
on Other 

Side

Repeat 
on Other 

Side

Repeat 
on Both 

Sides



PARTS:
• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

PARTS:
• • 1 x Vesa Mount Front & Back

• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

PARTS:
• • 4 x Bolts (Specific to Monitor/
Screen)

• • 4 x Washers

21

Video Instruction: bit.ly/nlrbuild

18 Align the Angle Brackets adjustment slots with the T-Nuts previously installed in Step 16. 
Bolt through and secure with 2 x M8 Bolts and Washers. Repeat on other side.

19b A) Align the Vesa Assembly holes with the mounting holes on the Monitor. 
B) Bolt through and secure using the monitor’s appropriate hardware. 

19a A) Align the holes on the Vesa Mount Back with the threaded holes on the Vesa Mount Front. 
B) Bolt through and secure with 4 x M8 Bolts and Washers. 

Repeat 
on Other 

Side

A) B)

A) B)Note: Example monitor 
install.



PARTS:
• • NIL

PARTS:
• • NIL

PARTS:
• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

22

support@nextlevelracing.com

20 Align the holes on the Vesa Assemblies with T-Nuts previously installed in Step 16. Bolt through and 
secure with 2 x M8 Bolts and Washers per side. 

22 Loosen the Bolts securing; the Vesa Mount assemblies to the Extension Arms, the Extension Arms to the Angle Brackets, and 
the Angle Brackets to the Main Cross Member. Adjust to the desired position and tighten the Bolts to lock in place.

21 Loosen the bolts securing the Vesa Mount Front to the Vesa Mount Back. Adjust to the desired angle 
and tighten bolts to secure in place. 

VESA MOUNT ANGLE ADJUSTMENT

Repeat 
on Other 

Side

TRIPLE MONITOR STAND ADJUSTMENT



PARTS:
• • 2 x Overhead Vertical Members

• • 4 x M8 40mm Bolts

• • 4 x M8 Washers

Video Instruction: bit.ly/nlrbuild

23

24 Align the holes on the Overhead Vertical Members with the T-Nuts previously installed in Step 04. 

TRIPLE MONITOR STAND IS COMPLETE. 
TO INSTALL THE OVERHEAD MONITOR,

PLEASE CONTINUE.

PARTS:
• • 10 x End Caps (4080)

23 Install Cable Management clips where necessary and Install End Caps onto the Main Cross Member, 
Base Members, Vertical Members and Extension Arms.

OVERHEAD MONITOR SETUP

Note: Depress locater tab on back 
side of clip to install into channel.

(Counterbore Holes)

(Counterbore Holes)

SKIP TO STEP 24 FOR OVERHEAD MONITOR STAND SETUP



PARTS:
• • 4 x T-Nuts

PARTS:
• • 2 x Overhead Angle Plates

• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

PARTS:
• • 1 x Overhead Cross Member

• • 2 x T-Nuts

24

support@nextlevelracing.com

27a Install 1 x T-Nut into both the top and rear bottom channel of the Overhead Cross Member.

26 Align the holes on the Overhead Angle Plates with the T-Nuts previously installed in Step 25. 
Bolt through and secure using 4 x M8 Bolts and Washers. 

25 Install 2 x T-Nuts into the outer channel of both Overhead Vertical Members. 

(T-Nut Locations)

T-Nut Locations

(T-Nut 
Locations)



PARTS:
• • 2 x Overhead Angle Members

• • 6 x T-Nuts

PARTS:
• • 2 x Overhead Mounting Plates

• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

PARTS:
• • 4 x M8 16mm Bolts

• • 4 x M8 Washers

Video Instruction: bit.ly/nlrbuild

25

27b Install 3 x T-Nuts into the Outer Channels of both Overhead Angle Members. 

27d Align the threaded holes on the Overhead Cross Member ends with the holes on the Overhead 
Mounting Plates. Bolt through and secure using 2 x M8 Bolts and Washers.

27c Align the holes on the Overhead Mounting Plates with the T-Nuts previously installed in Step 27b. 
Bolt through and secure using 4 x M8 Bolts and Washers. 

(Counterbore Holes)

(Counterbore Hole)

NOTE: The outer channel is opposite to the  
counter-bore holes.

Repeat 
on Other 

Side



PARTS:
• • 2 x M8 16mm Bolts

• • 2 x M8 Washers

PARTS:
• • NIL

PARTS:
• • 2 x M8 40mm Bolts

• • 2 x M8 Washers

• • 2 x M8 Flange Nuts

28 Align the through holes on the Overhead Angle Member Assembly with the holes on the Overhead 
Angle Plates. Bolt through and secure using 2 x M8 Bolts, Washers and Flange Nuts. 

30 Install the Vesa Mount to a Monitor/Screen (Refer to Steps 19a and 19b). Align the holes on the Vesa 
Mount Assembly with the T-Nuts previously installed in Step 27a. 

29 Align the T-Nuts previously installed in Step 27b with the slots on the Overhead Angle Plates. 
Bolt through and secure using 2 x M8 Bolts and Washers. 

support@nextlevelracing.com

26

Repeat 
on Other 

Side



PARTS:
• • 2 x M8 16mm Bolts

• • 2 x M8 Washers

PARTS:
• • NIL

27

Video Instruction: bit.ly/nlrbuild

31 Bolt through and secure with 2 x M8 Bolts and Washers. 

33 Loosen the Bolts securing the Overhead Angle Plate to the Overhead Angle Members. Adjust to the 
desired angle and tighten the bolts to secure in place.

PARTS:
• • 10 x End Caps (4080)

• • 8 x End Caps (4040)

32 Install Cable Management clips where necessary and Install End Caps onto the Main Cross Member, 
Base Members, Vertical Members, Extension Arms, and Overhead Vertical and Angle Arms.

Note: Depress locater tab on back 
side of clip to install into channel.

ANGLE ADJUSTMENT



PARTS:
• • NIL

34
A) Loosen the Bolts securing the Overhead Angle Plates to Overhead Vertical Members. Adjust to the 
desired height and tighten the bolts to secure in place. 
B) Loosen the Bolts securing the Overhead Mounting Plates to the Overhead Angle Members. Adjust 
to the desired height and tighten the Bolts to secure in place. 

support@nextlevelracing.com

28

YOUR SETUP IS COMPLETE.

HEIGHT ADJUSTMENT



WARNING
Please do not use power tools for assembly as over tightening can damage your frame.

Please ensure T-Nuts are correctly placed within the extrusion to prevent damaging parts.

Lay out and build the Monitor Stand on a soft and protected level surface.

Do not force parts together.

Avoid cross threading threaded items.

Do not hang additional loads on the monitor stand.

Beware of sharp edges on extrusion pieces.

Plan the placement of cable management clips at the beginning of your build.

T-Nuts must be installed from the end of the profile and cannot be installed mid channel.

29

Video Instruction: bit.ly/nlrbuild

ASSISTANCE
ASSEMBLY 

VIDEO

bit.ly/nlrbuild

If you require further support with your product please  
contact our friendly team at: support@nextlevelracing.com



FR

30

support@nextlevelracing.com

SUPPORT D’ÉCRAN DE LA SÉRIE ELITE ÉDITION NOIRE SIMPLE/TRIPLE/AÉRIENNE

Nous savons que vous êtes impatient de commencer la course ! Prenez votre temps avec les instructions et suivez ce guide pour assembler votre produit. Vous vous préparerez au succès en suivant le livret 
d’instructions pour optimiser pleinement votre produit.

VÉRIFICATIONS AVANT LA COURSE
AVERTISSEMENT ET CONSEILS D’ASSEMBLAGE
• Veuillez ne pas utiliser d’outils électriques pour l’assemblage car un serrage excessif peut endommager votre cadre.
• Veuillez vous assurer que les écrous en T sont correctement placés dans l’extrusion pour éviter d’endommager les pièces.
• Disposez et construisez le support de moniteur sur une surface plane et protégée.
• Ne forcez pas les pièces ensemble.
• Évitez de fausser le filetage des articles filetés.
• En cas de doute, consultez la vidéo d’installation. (voir le code QR ci-dessous ou contactez-nous à support@nextlevelracing.com)
• Ne suspendez pas de charges supplémentaires sur le support du moniteur.
• Méfiez-vous des arêtes vives sur les pièces d’extrusion.
• Planifiez l’emplacement des clips de gestion des câbles au début de votre construction.
• Les écrous en T doivent être installés à partir de l’extrémité du profilé et ne peuvent pas être installés au milieu du profilé.

Si vous avez besoin d’aide avec votre produit, veuillez contacter notre équipe amicale à : support@nextlevelracing.com

ATTENTION
RISQUE D’ÉTOUFFEMENT - Les petites pièces ne sont pas destinées aux enfants de moins de 3 ans ou à toute personne ayant tendance à mettre des objets non comestibles dans sa bouche.

TABLE DES MATIÈRES
SUPPORT D’ÉCRAN AUTOPORTANT SIMPLE : Pages 12-18
ADD-ON TRIPLE MONITEUR : Pages 19 – 23
MONITEUR SUPPLÉMENTAIRE SUPPLÉMENTAIRE : Pages 23 – 28

CONFIGURATIONS DE MONTAGE VESA
REMARQUE : Si vous configurez une configuration de moniteur triple/au plafond, assurez-vous que les trous de montage (marqués en ROUGE) sur la plaque Vesa standard sont alignés avec les trous de montage 
sur le support Vesa étendu pour aligner vos écrans.
REMARQUE : Avant d’assembler le support de moniteur, vérifiez la largeur de la configuration de votre cockpit et choisissez les trous de montage appropriés sur la traverse principale.

DÉBUT
01 – Reportez-vous à l’image. Alignez les trous traversants sur les éléments de base avec les trous filetés sur les éléments verticaux. Boulonnez et fixez avec 4 boulons et rondelles M8. Pièces : 2 x membres 
verticaux 40 x 80, 2 x membres de base 40 x 80, 4 x boulons M8 85 mm, 4 x rondelles M8. CONSEILS : Les pièces verticales de 40 x 80 ont des trous filetés pour une installation facile. Veillez à ne pas croiser le fil 
lors de l’installation.
02 - Reportez-vous à l’image. Installez 2 écrous en T dans le canal avant de chaque membre vertical, comme illustré. Pièces : 4 x écrous en T.
03 - Reportez-vous à l’image. Installez 2 écrous en T dans le canal arrière intérieur de chaque élément vertical, comme illustré. Pièces : 4 x écrous en T.
04 - Reportez-vous à l’image. Installez 12 écrous en T dans la traverse principale comme indiqué. REMARQUE : N’installez pas les écrous en T de l’élément supérieur s’ils ne sont pas nécessaires. Pièces : 1 x 
traverse principale, 12 x écrous en T. CONSEILS : les points rouges indiquent le positionnement général des écrous en T. Les trous contre-alésés dans la traverse principale doivent être à l’avant. Les écrous en T 
doivent être installés du côté opposé.
05 - Reportez-vous à l’image. Installez 4 coussinets en feutre sur les extrémités inférieures des deux éléments de base. Pièces : 4 x patins en feutre (40 mm x 35 mm x 5 mm)
06 - Reportez-vous à l’image. A) Choisissez les trous de montage de la traverse principale adaptés à la configuration de votre cockpit et alignez-les avec les écrous en T précédemment installés à l’étape 02. B) 
Boulonnez et fixez avec 4 boulons et rondelles M8. Pièces : 1 traverse principale, 4 boulons M8 de 40 mm, 4 rondelles M8. CONSEILS : Utilisez le niveau à bulle fourni pour vous assurer que la traverse principale 
est droite.
07 - Reportez-vous à l’image. Alignez les plaques d’angle avec les écrous en T précédemment installés aux étapes 03 et 04. Boulonnez et fixez avec 8 boulons et rondelles M8. Pièces : 2 plaques d’angle, 8 
boulons M8 16 mm, 8 rondelles M8.
08a - Reportez-vous à l’image. A) Alignez les trous de l’arrière du support Vesa étendu avec les trous de l’avant du support Vesa étendu. B) Boulonnez et fixez à l’aide de 2 boulons, rondelles et écrous à embase 
M8. Répétez l’opération pour l’autre assemblage Vesa. Pièces : 2 x montage Vesa étendu avant et arrière, 4 x boulons M8 40 mm, 4 x rondelles M8, 4 x écrous à bride M8.
08b - Reportez-vous à l’image. A) Alignez les trous de l’assemblage Vesa avec les trous de montage sur le moniteur. Si vous installez des moniteurs triples/quadruples, placez 4 entretoises de moniteur entre les 
supports Vesa étendus et le moniteur. B) Boulonnez et fixez à l’aide du matériel spécifié du moniteur. Pièces : 4 x boulons (spécifiques au moniteur/écran), 4 x rondelles. CONSEILS : Si vous utilisez des boulons 
plus petits que le diamètre des trous sur le support Vesa, empilez une petite rondelle sur une grande rondelle pour l’assemblage.
09 - Reportez-vous à l’image. Alignez les trous sur les assemblages Vesa montés avec les écrous en T précédemment installés à l’étape 04. Boulonnez et fixez le haut et l’arrière avec 4 boulons et rondelles M8. 
Pièces : 4 boulons M8 16 mm, 4 rondelles M8.
10 - Reportez-vous à l’image. PASSEZ À L’ÉTAPE 13 POUR L’INSTALLATION DU SUPPORT À TRIPLE ÉCRAN. Installez les clips de gestion des câbles si nécessaire et installez les capuchons d’extrémité sur la 
traverse principale, les éléments de base et les éléments verticaux. Remarque : Appuyez sur la languette de localisation à l’arrière du clip pour l’installer dans le canal. Pièces : 8 embouts (4080).
11 - Reportez-vous à l’image. RÉGLAGE DE L’ANGLE DE MONTAGE VESA. Desserrez les boulons fixant le support Vesa étendu à l’avant du support Vesa étendu. Ajustez à l’angle désiré et serrez les boulons pour 
verrouiller en place.
12 - Reportez-vous à l’image. RÉGLAGE EN HAUTEUR. Desserrez les boulons fixant la traverse principale et les plaques d’angle aux éléments verticaux. Ajustez à la hauteur désirée et serrez les boulons pour 
verrouiller en place.



31

Video Instruction: bit.ly/nlrbuild

LE SUPPORT POUR MONITEUR UNIQUE EST COMPLET. POUR INSTALLER LE TRIPLE MONITOR ADD-ON, VEUILLEZ CONTINUER

13 - Reportez-vous à l’image. Installez 4 écrous en T dans les canaux supérieur et inférieur de la traverse principale, comme illustré. Pièces : 8 x écrous en T.
14 - Reportez-vous à l’image. Alignez les trous sur les équerres avec les écrous en T précédemment installés à l’étape 13. Pièces : 2 x équerres.
15 - Reportez-vous à l’image. Boulonnez et fixez à l’aide de 8 boulons et rondelles M8. Pièces : 8 boulons M8 16 mm, 8 rondelles M8.
16 - Reportez-vous à l’image. Installez 2 x écrous en T dans le canal supérieur, 1 x écrou en T dans le canal inférieur et 1 x écrou en T dans le canal supérieur arrière de chaque bras d’extension. Faites glisser 2 x 
écrous en T aux emplacements marqués. Pièces : 8 écrous en T, 2 bras d’extension.
17 - Reportez-vous à l’image. A) Alignez les trous traversants des bras d’extension avec les trous des équerres. B) Boulonnez et fixez avec 2 boulons M8, rondelles et écrous à embase. Pièces : 2 boulons M8 de 
100 mm, 2 rondelles M8, 2 écrous à embase M8.
18 - Reportez-vous à l’image. Alignez les fentes de réglage des équerres avec les écrous en T précédemment installés à l’étape 16. Boulonnez et fixez avec 4 boulons et rondelles M8. Pièces : 4 boulons M8 16 
mm, 4 rondelles M8.
19a - Se référer à l’image. A) Alignez les trous de l’arrière du support Vesa avec les trous filetés de l’avant du support Vesa. B) Boulonnez et fixez avec 4 boulons et rondelles M8. Pièces : 1 x montage Vesa avant et 
arrière, 4 x boulons M8 16 mm, 4 x rondelles M8.
19b - Reportez-vous à l’image. A) Alignez les trous de l’assemblage Vesa avec les trous de montage sur le moniteur. B) Boulonnez et fixez à l’aide du matériel approprié du moniteur. REMARQUE : Exemple 
d’installation d’un moniteur. Pièces : 4 x boulons (spécifiques au moniteur/écran), 4 x rondelles.
20 - Reportez-vous à l’image. Alignez les trous sur les assemblages Vesa avec les écrous en T précédemment installés à l’étape 16. Boulonnez et fixez avec 2 boulons et rondelles M8 de chaque côté. Pièces : 4 
boulons M8 16 mm, 4 rondelles M8.
21 - Reportez-vous à l’image. RÉGLAGE DE L’ANGLE DE MONTAGE VESA. Desserrez les boulons fixant l’avant du support Vesa à l’arrière du support Vesa. Ajustez à l’angle désiré et serrez les boulons pour fixer en 
place.
22 - Reportez-vous à l’image. AJUSTEMENT DU SUPPORT DE TRIPLE MONITEUR. Desserrez les boulons de fixation ; les assemblages de montage Vesa aux bras d’extension, les bras d’extension aux équerres et 
les équerres à la traverse principale. Ajustez à la position désirée et serrez les boulons pour verrouiller en place.
23 - Reportez-vous à l’image. PASSEZ À L’ÉTAPE 24 POUR L’INSTALLATION DU SUPPORT DU MONITEUR AÉRIEN. Installez les clips de gestion des câbles si nécessaire et installez les capuchons d’extrémité sur 
la traverse principale, les éléments de base, les éléments verticaux et les bras d’extension. Remarque : Appuyez sur la languette de localisation à l’arrière du clip pour l’installer dans le canal. Pièces : 10 embouts 
(4080).

LE SUPPORT TRIPLE MONITEUR EST COMPLET. POUR INSTALLER LE MONITEUR SUPPLÉMENTAIRE, VEUILLEZ CONTINUER

24 - Reportez-vous à l’image. Alignez les trous des éléments verticaux supérieurs avec les écrous en T précédemment installés à l’étape 04. Pièces : 2 éléments verticaux supérieurs, 4 boulons M8 de 40 mm, 4 
rondelles M8.
25 - Reportez-vous à l’image. Installez 2 écrous en T dans le canal extérieur des deux éléments verticaux supérieurs. Pièces : 4 x écrous en T.
26 - Reportez-vous à l’image. Alignez les trous sur les plaques angulaires supérieures avec les écrous en T précédemment installés à l’étape 25. Boulonnez et fixez à l’aide de 4 boulons et rondelles M8. Pièces : 2 
plaques d’angle supérieures, 4 boulons M8 de 16 mm, 4 rondelles M8.
27a - Se référer à l’image. Installez 1 x écrou en T dans le canal inférieur supérieur et arrière de la traverse supérieure. Pièces : 1 x traverse supérieure, 2 x écrous en T.
27b - Reportez-vous à l’image. Installez 3 écrous en T dans les canaux extérieurs des deux éléments d’angle supérieurs. REMARQUE : Le canal extérieur est à l’opposé des trous contre-alésés. Pièces : 2 membres 
d’angle supérieurs, 6 écrous en T.
27c - Reportez-vous à l’image. Alignez les trous sur les plaques de montage suspendu avec les écrous en T précédemment installés à l’étape 27b. Boulonnez et fixez à l’aide de 4 boulons et rondelles M8. Pièces : 
2 plaques de montage suspendues, 4 boulons M8 de 16 mm, 4 rondelles M8.
27d - Reportez-vous à l’image. Alignez les trous filetés des extrémités de la traverse supérieure avec les trous des plaques de montage supérieures. Boulonnez et fixez à l’aide de 2 boulons et rondelles M8. 
Pièces : 4 boulons M8 16 mm, 4 rondelles M8.
28 - Reportez-vous à l’image. Alignez les trous débouchants de l’assemblage de l’élément d’angle supérieur avec les trous des plaques d’angle supérieur. Boulonnez et fixez à l’aide de 2 boulons, rondelles et 
écrous à embase M8. Pièces : 2 boulons M8 de 50 mm, 2 rondelles M8, 2 écrous à bride M8.
29 - Reportez-vous à l’image. Alignez les écrous en T précédemment installés à l’étape 27b avec les fentes sur les plaques d’angle supérieures. Boulonnez et fixez à l’aide de 2 boulons et rondelles M8. Pièces : 2 
boulons M8 16 mm, 2 rondelles M8.
30 - Reportez-vous à l’image. Installez le support Vesa sur un moniteur/écran (reportez-vous aux étapes 19a et 19b). Alignez les trous de l’ensemble de montage Vesa avec les écrous en T précédemment installés 
à l’étape 27a.
31 - Reportez-vous à l’image. Boulonnez et fixez avec 2 boulons et rondelles M8. Pièces : 2 boulons M8 16 mm, 2 rondelles M8.
32 - Reportez-vous à l’image. Installez les clips de gestion des câbles si nécessaire et installez les capuchons d’extrémité sur la traverse principale, les éléments de base, les éléments verticaux, les bras 
d’extension et les bras verticaux et angulaires supérieurs. Pièces : 10 embouts (4080), 8 embouts (4040).
33 - Reportez-vous à l’image. RÉGLAGE DE L’ANGLE. Desserrez les boulons fixant la plaque d’angle supérieure aux éléments d’angle supérieurs. Ajustez à l’angle désiré et serrez les boulons pour fixer en place.
34 - Reportez-vous à l’image. RÉGLAGE EN HAUTEUR. A) Desserrez les boulons fixant les plaques angulaires supérieures aux éléments verticaux supérieurs. Ajustez à la hauteur désirée et serrez les boulons pour 
fixer en place. B) Desserrez les boulons fixant les plaques de montage suspendues aux cornières suspendues. Ajustez à la hauteur désirée et serrez les boulons pour fixer en place.
VOTRE CONFIGURATION EST TERMINÉE

ATTENTION
• Veuillez ne pas utiliser d’outils électriques pour l’assemblage car un serrage excessif peut endommager votre cadre.
• Veuillez vous assurer que les écrous en T sont correctement placés dans l’extrusion pour éviter d’endommager les pièces.
• Disposez et construisez le support de moniteur sur une surface plane et protégée.
• Ne forcez pas les pièces ensemble.
• Évitez de fausser le filetage des articles filetés.
• En cas de doute, consultez la vidéo d’installation. (voir le code QR ci-dessous ou contactez-nous à support@nextlevelracing.com)
• Ne suspendez pas de charges supplémentaires sur le support du moniteur.
• Méfiez-vous des arêtes vives sur les pièces d’extrusion.
• Planifiez l’emplacement des clips de gestion des câbles au début de votre construction.
• Les écrous en T doivent être installés à partir de l’extrémité du profilé et ne peuvent pas être installés au milieu du profilé.

ASSISTANCE
Si vous avez besoin d’une assistance supplémentaire avec votre produit, veuillez contacter notre équipe amicale à : support@nextlevelracing.com



NL
ELITE SERIES MONITORSTANDAARD ZWARTE EDITIE SINGLE/TRIPLE/OVERHEAD

We weten dat je staat te popelen om te gaan racen! Neem de tijd voor de instructies en volg deze handleiding om uw product in elkaar te zetten. U maakt uzelf klaar voor succes door het instructieboekje te 
volgen om uw product volledig te optimaliseren.

CONTROLES VOOR DE RACE
WAARSCHUWING & MONTAGE TIPS
• Gebruik voor de montage geen elektrisch gereedschap, omdat te vast aandraaien uw frame kan beschadigen.
• Zorg ervoor dat de T-moeren correct in de extrusie zijn geplaatst om beschadiging van onderdelen te voorkomen.
• Leg de monitorstandaard neer en bouw hem op een zachte en beschermde vlakke ondergrond.
• Forceer onderdelen niet samen.
• Vermijd het kruislings inrijgen van artikelen met schroefdraad.
• Raadpleeg bij twijfel de installatievideo. (zie QR-code hieronder of neem contact met ons op via support@nextlevelracing.com)
• Hang geen extra lasten aan de monitorstandaard.
• Pas op voor scherpe randen op extrusiestukken.
• Plan de plaatsing van kabelbeheerclips aan het begin van uw bouw.
• T-moeren moeten vanaf het uiteinde van het profiel worden geïnstalleerd en kunnen niet in het midden van het kanaal worden geïnstalleerd.

Als je ondersteuning nodig hebt met je product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com

WAARSCHUWING
VERSTIKKINGSGEVAAR - Kleine onderdelen niet voor kinderen onder de 3 jaar of personen die de neiging hebben om oneetbare voorwerpen in hun mond te stoppen.

INHOUDSOPGAVE
ENKEL VRIJSTAAND MOINTORSTANDAARD: pagina’s 12-18
TRIPLE MONITOR ADD-ON: pagina’s 19 – 23
OVERHEAD MONITOR ADD-ON: pagina’s 23 – 28

VESA MONTAGE CONFIGURATIES
OPMERKING: Als u een drievoudige / overheadmonitor opzet, zorg er dan voor dat de montagegaten (ROOD gemarkeerd) op de standaard Vesa-plaat zijn uitgelijnd met de montagegaten op de verlengde Vesa-
beugel om uw schermen uit te lijnen.
OPMERKING: Voordat u de monitorstandaard monteert, controleert u de breedte van uw cockpitopstelling en kiest u de geschikte montagegaten op de hoofddwarsbalk.

BEGIN
01 – Zie afbeelding. Lijn de doorlopende gaten op de basiselementen uit met de gaten met schroefdraad op de verticale elementen. Bout door en zet vast met 4 x M8 bouten en ringen. Onderdelen: 2 x verticale 
staven 40x80, 2 x basisbalken 40x80, 4 x M8 85 mm bouten, 4 x M8 ringen. TIPS: Staande 40x80 stuks hebben gaten met schroefdraad voor eenvoudige installatie. Zorg ervoor dat u de draad niet kruist tijdens 
de installatie.
02 - Zie afbeelding. Installeer 2 x T-moeren in het voorste kanaal van elke verticale balk, zoals afgebeeld. Onderdelen: 4 x T-moeren.
03 - Zie afbeelding. Installeer 2 x T-moeren in het binnenste achterste kanaal van elke verticale balk, zoals afgebeeld. Onderdelen: 4 x T-moeren.
04 - Zie afbeelding. Installeer 12 x T-moeren in de hoofddwarsbalk zoals afgebeeld. OPMERKING: Installeer de T-moeren van de bovenliggende balk niet als dit niet nodig is. Onderdelen: 1 x hoofddwarsbalk, 12 x 
T-moeren. TIPS: Rode stippen geven de algemene T-Nuts-positionering aan. Verzonken gaten in de hoofddwarsbalk aan de voorkant. De T-moeren moeten aan de andere kant worden geïnstalleerd.
05 - Zie afbeelding. Installeer 4 x viltkussens op de onderkant van beide basiselementen. Onderdelen: 4 x viltkussens (40 mm x 35 mm x 5 mm)
06 - Zie afbeelding. A) Kies de montagegaten van de hoofddwarsbalk die geschikt zijn voor uw cockpitopstelling en lijn ze uit met de T-moeren die eerder zijn geïnstalleerd in stap 02. B) Schroef door en zet vast 
met 4 x M8-bouten en ringen. Onderdelen: 1 x hoofddwarsbalk, 4 x M8 40 mm bouten, 4 x M8 ringen. TIPS: Gebruik de meegeleverde waterpas om ervoor te zorgen dat de hoofddwarsbalk recht staat.
07 - Zie afbeelding. Lijn de hoekplaten uit met de T-moeren die eerder zijn geïnstalleerd in stap 03 en 04. Bout door en zet vast met 8 x M8 bouten en ringen. Onderdelen: 2 x hoekplaten, 8 x M8 16 mm bouten, 8 
x M8 ringen.
08a - Zie afbeelding. A) Lijn de gaten op de verlengde Vesa-montagerug uit met de gaten op de verlengde Vesa-montagevoorzijde. B) Bout door en zet vast met 2 x M8 bouten, ringen en flensmoeren. Herhaal dit 
voor de andere Vesa-assemblage. Onderdelen: 2 x verlengde Vesa-montage voor en achter, 4 x M8 40 mm bouten, 4 x M8 ringen, 4 x M8 flensmoeren.
08b - Zie afbeelding. A) Lijn de montagegaten van de Vesa uit met de montagegaten op de monitor. Als u Triple/Quad-monitoren installeert, plaatst u 4 x Monitor Spacers tussen de Extended Vesa Mounts en de 
monitor. B) Schroef door en zet vast met behulp van de gespecificeerde hardware van de monitor. Onderdelen: 4 x bouten (specifiek voor monitor/scherm), 4 x ringen. TIPS: Als u bouten gebruikt die kleiner zijn 
dan de diameter van de gaten op de Vesa-beugel, stapel dan een kleine ring op een grote ring voor montage.
09 - Zie afbeelding. Lijn de gaten op de gemonteerde Vesa-assemblages uit met de T-moeren die eerder zijn geïnstalleerd in stap 04. Bout door en zet de boven- en achterkant vast met 4 x M8 bouten en ringen. 
Onderdelen: 4 x M8 16 mm bouten, 4 x M8 ringen.
10 - Zie afbeelding. GA NAAR STAP 13 VOOR INSTALLATIE VAN DE DRIEVOUDIGE MONITORSTANDAARD. Installeer kabels voor kabelbeheer waar nodig en installeer eindkappen op de hoofddwarsbalk, 
basisbalken en verticale balken. Opmerking: Druk op het lokaliseerlipje aan de achterkant van de clip om in het kanaal te installeren. Onderdelen: 8 x Eindkappen (4080).
11 - Zie afbeelding. VESA MONTAGE HOEKVERSTELLING. Draai de bouten los waarmee de verlengde Vesa-montage aan de voorzijde van de verlengde Vesa-montage is bevestigd. Stel de gewenste hoek in en 
draai de bouten vast om ze op hun plaats te vergrendelen.
12 - Zie afbeelding. HOOGTE AANPASSING. Draai de bouten los waarmee de hoofddwarsbalk en de hoekplaten aan de verticale balken zijn bevestigd. Stel de gewenste hoogte in en draai de bouten vast om ze 
op hun plaats te vergrendelen.

ENKELE MONITOR STAND IS COMPLEET. GA VERDER OM DE DRIEVOUDIGE MONITOR ADD-ON TE INSTALLEREN!

32

support@nextlevelracing.com



13 - Zie afbeelding. Installeer 4 x T-moeren in zowel de boven- als onderkanalen van de hoofddwarsbalk zoals afgebeeld. Onderdelen: 8 x T-moeren.
14 - Zie afbeelding. Lijn de gaten op de hoekbeugels uit met de T-moeren die eerder zijn geïnstalleerd in stap 13. Onderdelen: 2 x hoekbeugels.
15 - Zie afbeelding. Schroef door en zet vast met 8 x M8 bouten en ringen. Onderdelen: 8 x M8 16 mm bouten, 8 x M8 ringen.
16 - Zie afbeelding. Installeer 2 x T-moeren in het bovenste kanaal, 1 x T-moer in het onderste kanaal en 1 x T-moer in het achterste bovenste kanaal van elke verlengarm. Schuif 2 x T-Nuts naar de gemarkeerde 
locaties. Onderdelen: 8 x T-moeren, 2 x verlengarmen.
17 - Zie afbeelding. A) Lijn de doorlopende gaten op de verlengarmen uit met de gaten op de hoekbeugels. B) Bout door en zet vast met 2 x M8 bouten, ringen en flensmoeren. Onderdelen: 2 x M8 100 mm 
bouten, 2 x M8 ringen, 2 x M8 flensmoeren.
18 - Zie afbeelding. Lijn de afstelsleuven van de hoekbeugels uit met de T-moeren die eerder in stap 16 zijn geïnstalleerd. Schroef door en zet vast met 4 x M8-bouten en ringen. Onderdelen: 4 x M8 16 mm bouten, 
4 x M8 ringen.
19a - Zie afbeelding. A) Lijn de gaten op de Vesa Mount Back uit met de schroefdraadgaten op de Vesa Mount Front. B) Bout door en zet vast met 4 x M8 bouten en ringen. Onderdelen: 1 x Vesa-montage voor en 
achter, 4 x M8 16 mm-bouten, 4 x M8-ringen.
19b - Zie afbeelding. A) Lijn de montagegaten van de Vesa uit met de montagegaten op de monitor. B) Schroef door en zet vast met behulp van de juiste hardware van de monitor. OPMERKING: Voorbeeld 
monitorinstallatie. Onderdelen: 4 x bouten (specifiek voor monitor/scherm), 4 x ringen.
20 - Zie afbeelding. Lijn de gaten op de Vesa-assemblages uit met de T-moeren die eerder zijn geïnstalleerd in stap 16. Bout door en zet vast met 2 x M8-bouten en ringen per kant. Onderdelen: 4 x M8 16 mm 
bouten, 4 x M8 ringen.
21 - Zie afbeelding. VESA MONTAGE HOEKVERSTELLING. Draai de bouten los waarmee de Vesa Mount Front aan de Vesa Mount Back is bevestigd. Stel af op de gewenste hoek en draai de bouten vast om ze op 
hun plaats te bevestigen.
22 - Zie afbeelding. AANPASSING DRIEVOUDIGE MONITORSTANDAARD. Draai de bouten los; de Vesa-montageconstructies aan de verlengarmen, de verlengarmen aan de hoekbeugels en de hoekbeugels aan 
de hoofddwarsbalk. Stel de gewenste positie in en draai de bouten vast om ze op hun plaats te vergrendelen.
23 - Zie afbeelding. GA NAAR STAP 24 VOOR HET OPSTELLEN VAN DE OVERHEAD-MONITORSTANDAARD. Installeer waar nodig kabelbeheerclips en installeer eindkappen op de hoofddwarsbalk, basisbalken, 
verticale balken en verlengarmen. Opmerking: Druk op het lokaliseerlipje aan de achterkant van de clip om in het kanaal te installeren. Onderdelen: 10 x Eindkappen (4080).

TRIPLE MONITOR STAND IS COMPLEET. GA VERDER OM DE ADD-ON VAN DE OVERHEAD MONITOR TE INSTALLEREN!

24 - Zie afbeelding. Lijn de gaten op de bovenliggende verticale staven uit met de T-moeren die eerder in stap 04 zijn geïnstalleerd. Onderdelen: 2 x bovenliggende verticale staven, 4 x M8 40 mm bouten, 4 x M8 
ringen.
25 - Zie afbeelding. Installeer 2 x T-moeren in het buitenste kanaal van beide verticale bovenbalken. Onderdelen: 4 x T-moeren.
26 - Zie afbeelding. Lijn de gaten op de bovenliggende hoekplaten uit met de T-moeren die eerder in stap 25 zijn geïnstalleerd. Bout door en zet vast met 4 x M8 bouten en ringen. Onderdelen: 2 x bovenliggende 
hoekplaten, 4 x M8 16 mm bouten, 4 x M8 ringen.
27a - Zie afbeelding. Installeer 1 x T-moer in zowel het bovenste als achterste onderste kanaal van de bovenliggende dwarsbalk. Onderdelen: 1 x bovenliggende dwarsbalk, 2 x T-moeren.
27b - Zie afbeelding. Installeer 3 x T-moeren in de buitenste kanalen van beide bovenliggende hoekelementen. OPMERKING: Het buitenste kanaal bevindt zich tegenover de verzonken boorgaten. Onderdelen: 2 
x bovenliggende hoekbalken, 6 x T-moeren.
27c - Zie afbeelding. Lijn de gaten op de bovenliggende montageplaten uit met de T-moeren die eerder zijn geïnstalleerd in stap 27b. Schroef door en zet vast met 4 x M8 bouten en ringen. Onderdelen: 2 x 
montageplaten boven het hoofd, 4 x M8 16 mm bouten, 4 x M8 ringen.
27d - Zie afbeelding. Lijn de schroefdraadgaten op de uiteinden van de bovenliggende dwarsbalken uit met de gaten op de bovenliggende montageplaten. Bout door en zet vast met 2 x M8 bouten en ringen. 
Onderdelen: 4 x M8 16 mm bouten, 4 x M8 ringen.
28 - Zie afbeelding. Lijn de doorlopende gaten op de bovenliggende hoekbalkconstructie uit met de gaten op de bovenliggende hoekplaten. Bout door en zet vast met 2 x M8 bouten, ringen en flensmoeren. 
Onderdelen: 2 x M8 50 mm bouten, 2 x M8 ringen, 2 x M8 flensmoeren.
29 - Zie afbeelding. Lijn de T-moeren die eerder in stap 27b zijn geïnstalleerd uit met de sleuven op de bovenliggende hoekplaten. Bout door en zet vast met 2 x M8 bouten en ringen. Onderdelen: 2 x M8 16 mm 
bouten, 2 x M8 ringen.
30 - Zie afbeelding. Installeer de Vesa-montage op een monitor/scherm (zie stap 19a en 19b). Lijn de gaten op de Vesa-montageconstructie uit met de T-moeren die eerder zijn geïnstalleerd in stap 27a.
31 - Zie afbeelding. Bout door en zet vast met 2 x M8 bouten en ringen. Onderdelen: 2 x M8 16 mm bouten, 2 x M8 ringen.
32 - Zie afbeelding. Installeer waar nodig kabelbeheerclips en installeer eindkappen op de hoofddwarsbalk, basisbalken, verticale balken, verlengarmen en verticale en hoekarmen boven het hoofd. Onderdelen: 
10 x eindkappen (4080), 8 x eindkappen (4040).
33 - Zie afbeelding. HOEK AANPASSEN. Draai de bouten los waarmee de bovenliggende hoekplaat aan de bovenliggende hoekbalken is bevestigd. Stel de gewenste hoek in en draai de bouten vast om ze op 
hun plaats te bevestigen.
34 - Zie afbeelding. HOOGTE AANPASSING. A) Draai de bouten los waarmee de bovenliggende hoekplaten zijn bevestigd aan de bovenliggende verticale balken. Stel af op de gewenste hoogte en draai de 
bouten vast om ze vast te zetten. B) Draai de bouten los waarmee de bovenliggende montageplaten aan de bovenliggende hoekbalken zijn bevestigd. Stel de gewenste hoogte in en draai de bouten vast om ze 
op hun plaats vast te zetten.
UW SET-UP IS VOLTOOID

WAARSCHUWING
• Gebruik voor de montage geen elektrisch gereedschap, omdat te vast aandraaien uw frame kan beschadigen.
• Zorg ervoor dat de T-moeren correct in de extrusie zijn geplaatst om beschadiging van onderdelen te voorkomen.
• Leg de monitorstandaard neer en bouw hem op een zachte en beschermde vlakke ondergrond.
• Forceer onderdelen niet samen.
• Vermijd het kruislings inrijgen van artikelen met schroefdraad.
• Raadpleeg bij twijfel de installatievideo. (zie QR-code hieronder of neem contact met ons op via support@nextlevelracing.com)
• Hang geen extra lasten aan de monitorstandaard.
• Pas op voor scherpe randen op extrusiestukken.
• Plan de plaatsing van kabelbeheerclips aan het begin van uw bouw.
• T-moeren moeten vanaf het uiteinde van het profiel worden geïnstalleerd en kunnen niet in het midden van het kanaal worden geïnstalleerd.

BIJSTAND
Als je meer ondersteuning nodig hebt met je product, neem dan contact op met ons vriendelijke team via: support@nextlevelracing.com

33

Video Instruction: bit.ly/nlrbuild



IT
SUPPORTO MONITOR SERIE ELITE BLACK EDITION SINGOLO/TRIPLO/IN TERRA 

Sappiamo che non vedi l’ora di iniziare a correre! Prenditi il   tuo tempo con le istruzioni e segui questa guida per assemblare il tuo prodotto. Ti preparerai al successo seguendo il libretto di istruzioni per ottimizzare 
completamente il tuo prodotto. 

CONTROLLI PRIMA DELLA GARA 
AVVERTENZE E SUGGERIMENTI PER IL MONTAGGIO 
• Non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo può danneggiare il telaio. 
• Assicurarsi che i dadi a T siano posizionati correttamente all’interno dell’estrusione per evitare danni alle parti. 
• Disporre e costruire il supporto per monitor su una superficie piana morbida e protetta. 
• Non forzare le parti insieme. 
• Evitare gli elementi filettati con filettatura incrociata.
• In caso di dubbio consultare il video di installazione. (consultare il codice QR di seguito o contattarci all’indirizzo support@nextlevelracing.com) 
• Non appendere carichi aggiuntivi al supporto del monitor. 
• Fare attenzione agli spigoli vivi sui pezzi di estrusione. 
• Pianificare il posizionamento delle clip di gestione dei cavi all’inizio della costruzione. 
• I dadi a T devono essere installati dall’estremità del profilo e non possono essere installati a metà canale. 

Se hai bisogno di supporto con il tuo prodotto, contatta il nostro team amichevole all’indirizzo: support@nextlevelracing.com 

AVVERTENZA 
RISCHIO DI SOFFOCAMENTO - Piccole parti non per bambini di età inferiore a 3 anni o persone che hanno la tendenza a mettere in bocca oggetti non commestibili. 

INDICE 
SUPPORTO SINGOLO DA APPOGGIO AUTOPORTANTE: Pagine 12 - 18
TRIPLO MONITOR ADD-ON: Pagine 19 – 23 
OVERHEAD MONITOR ADD-ON: Pagine: 23 – 28

CONFIGURAZIONI DEL MONTAGGIO VESA 
NOTA: Se si imposta una configurazione per monitor triplo/overhead, assicurarsi che i fori di montaggio (contrassegnati in ROSSO) sulla piastra Vesa standard siano allineato con i fori di montaggio sulla staffa Vesa 
estesa per allineare gli schermi. 
NOTA: prima di assemblare il supporto per monitor, controllare la larghezza della configurazione della cabina di pilotaggio e scegliere i fori di montaggio appropriati sulla traversa principale. 

INIZIO
01 – Fare riferimento all’immagine. Allineare i fori passanti sulle aste di base con i fori filettati sulle aste verticali. Fissare e fissare con 4 bulloni e rondelle M8. Parti: 2 aste verticali 40x80, 2 aste di base 40x80, 4 
bulloni M8 da 85 mm, 4 rondelle M8. SUGGERIMENTI: I pezzi verticali 40x80 hanno fori filettati per una facile installazione. Fare attenzione a non incrociare i fili durante l’installazione. 
02 - Fare riferimento all’immagine. Installare 2 dadi a T nel canale anteriore di ciascun membro verticale come mostrato. Parti: 4 dadi a T. 
03 - Fare riferimento all’immagine. Installare 2 dadi a T nel canale posteriore interno di ciascun membro verticale come mostrato. Parti: 4 dadi a T.
04 - Fare riferimento all’immagine. Installare 12 dadi a T nella traversa principale come mostrato. NOTA: non installare i dadi a T dell’elemento in testa se non necessari. Parti: 1 x traversa principale, 12 x dadi a T. 
SUGGERIMENTI: i punti rossi indicano il posizionamento generale dei dadi a T. Fori svasati nella traversa principale per essere sulla parte anteriore. I dadi a T devono essere installati sul lato opposto. 
05 - Fare riferimento all’immagine. Installare 4 cuscinetti in feltro sulle estremità inferiori di entrambi i membri di base. Parti: 4 x feltrini (40 mm x 35 mm x 5 mm)
06 - Fare riferimento all’immagine. A) Scegli i fori di montaggio della traversa principale adatti alla configurazione della tua cabina di pilotaggio e allineali con i dadi a T precedentemente installati nel passaggio 
02. B) Fissare e fissare con 4 bulloni e rondelle M8. Parti: 1 traversa principale, 4 bulloni M8 da 40 mm, 4 rondelle M8. SUGGERIMENTI: utilizzare la livella a bolla fornita per assicurarsi che la traversa principale sia 
dritta. 
07 - Fare riferimento all’immagine. Allineare le piastre angolari con i dadi a T precedentemente installati nei passaggi 03 e 04. Imbullonarli e fissarli con 8 bulloni e rondelle M8. Parti: 2 piastre angolari, 8 bulloni M8 
da 16 mm, 8 rondelle M8.
08a - Fare riferimento all’immagine. A) Allineare i fori sulla parte posteriore estesa del supporto Vesa con i fori sulla parte anteriore estesa del supporto Vesa. B) Avvitare e fissare utilizzando 2 bulloni M8, rondelle 
e dadi flangiati. Ripetere per l’altro montaggio Vesa. Parti: 2 x supporto Vesa esteso anteriore e posteriore, 4 bulloni M8 da 40 mm, 4 rondelle M8, 4 dadi flangiati M8. 
08b - Fare riferimento all’immagine. A) Allineare i fori del gruppo Vesa con i fori di montaggio sul monitor. Se si installano monitor Triple/Quad, posizionare 4 distanziatori per monitor tra i supporti Vesa estesi e il 
monitor.  B) Fissare e fissare utilizzando l’hardware specificato del monitor. Parti: 4 bulloni (specifici per monitor/schermo), 4 rondelle. SUGGERIMENTI: se si utilizzano bulloni più piccoli del diametro dei fori sulla 
staffa Vesa, impilare una piccola rondella sopra una grande rondella per il montaggio.
09 - Fare riferimento all’immagine. Allineare i fori sui gruppi Vesa montati con i dadi a T precedentemente installati al punto 04. Fissare e fissare la parte superiore e posteriore con 4 bulloni e rondelle M8. Parti: 4 
bulloni M8 da 16 mm, 4 rondelle M8. 
10 - Fare riferimento all’immagine. SALTARE AL PASSAGGIO 13 PER LA CONFIGURAZIONE DEL SUPPORTO DEL MONITOR TRIPLO. Installare le clip di gestione dei cavi dove necessario e installare i cappucci 
terminali sulla traversa principale, sulle aste di base e sulle aste verticali. Nota: premere la linguetta di localizzazione sul retro della clip per installarla nel canale. Parti: 8 cappucci terminali (4080). 
11 - Fare riferimento all’immagine. REGOLAZIONE DELL’ANGOLO DEL SUPPORTO VESA. Allentare i bulloni che fissano la parte posteriore del supporto Vesa esteso alla parte anteriore del supporto Vesa esteso. 
Regolare l’angolazione desiderata e serrare i bulloni per bloccarli in posizione.
12 - Fare riferimento all’immagine. REGOLAZIONE ALTEZZA. Allentare i bulloni che fissano la traversa principale e le piastre angolari alle aste verticali. Regolare all’altezza desiderata e serrare i bulloni per bloccarli 
in posizione. 

IL SUPPORTO MONITOR SINGOLO E’ COMPLETO. PER INSTALLARE L’ADD-ON TRIPLE MONITOR, CONTINUARE 

34

support@nextlevelracing.com



13 - Fare riferimento all’immagine. Installare 4 dadi a T in entrambi i canali superiore e inferiore della traversa principale come mostrato. Parti: 8 dadi a T. 
14 - Fare riferimento all’immagine. Allineare i fori sulle staffe angolari con i dadi a T precedentemente installati al punto 13. Parti: 2 staffe angolari. 
15 - Fare riferimento all’immagine. Fissare e fissare utilizzando 8 bulloni e rondelle M8. Parti: 8 bulloni M8 da 16 mm, 8 rondelle M8.
16 - Fare riferimento all’immagine. Installare 2 dadi a T nel canale superiore, 1 dado a T nel canale inferiore e 1 dado a T nel canale superiore posteriore di ciascun braccio di estensione. Far scorrere 2 dadi a T 
nelle posizioni contrassegnate. Parti: 8 dadi a T, 2 bracci di estensione. 
17 - Fare riferimento all’immagine. A) Allineare i fori passanti sui bracci di estensione con i fori sulle staffe angolari. B) Avvitare e fissare con 2 bulloni M8, rondelle e dadi flangiati. Parti: 2 bulloni M8 da 100 mm, 2 
rondelle M8, 2 dadi flangiati M8. 
18 - Fare riferimento all’immagine. Allineare le fessure di regolazione delle staffe angolari con i dadi a T precedentemente installati al punto 16. Fissare e fissare con 4 bulloni e rondelle M8. Parti: 4 bulloni M8 da 16 
mm, 4 rondelle M8.
19a - Fare riferimento all’immagine. A) Allineare i fori sul retro del supporto Vesa con i fori filettati sul lato anteriore del supporto Vesa. B) Imbullonare e fissare con 4 bulloni e rondelle M8. Parti: 1 x supporto Vesa 
anteriore e posteriore, 4 bulloni M8 da 16 mm, 4 rondelle M8. 
19b - Fare riferimento all’immagine. A) Allineare i fori del gruppo Vesa con i fori di montaggio sul monitor. B) Fissare e fissare utilizzando l’hardware appropriato del monitor. NOTA: Esempio di installazione del 
monitor. Parti: 4 bulloni (specifici per monitor/schermo), 4 rondelle. 
20 - Fare riferimento all’immagine. Allineare i fori sui gruppi Vesa con i dadi a T precedentemente installati al punto 16. Fissare e fissare con 2 bulloni e rondelle M8 per lato. Parti: 4 bulloni M8 da 16 mm, 4 rondelle 
M8.
21 - Fare riferimento all’immagine. REGOLAZIONE DELL’ANGOLO DEL SUPPORTO VESA. Allentare i bulloni che fissano la parte anteriore del supporto Vesa al retro del supporto Vesa. Regolare l’angolazione 
desiderata e serrare i bulloni per fissarli in posizione. 
22 - Fare riferimento all’immagine. REGOLAZIONE DEL SUPPORTO A TRIPLO MONITOR. Allentare i bulloni di fissaggio; i gruppi di montaggio Vesa ai bracci di estensione, i bracci di estensione alle staffe angolari 
e le staffe ad angolo alla traversa principale. Regolare nella posizione desiderata e serrare i bulloni per bloccarli in posizione. 
23 - Fare riferimento all’immagine. SALTARE AL PASSAGGIO 24 PER LA CONFIGURAZIONE DEL SUPPORTO PER MONITOR A SOSPENSIONE. Installare le clip di gestione dei cavi dove necessario e installare i 
cappucci terminali sulla traversa principale, sulle aste di base, sulle aste verticali e sui bracci di estensione. Nota: premere la linguetta di localizzazione sul retro della clip per installarla nel canale. Parti: 10 cappucci 
terminali (4080).

IL SUPPORTO PER TRIPLO MONITOR E’ COMPLETO. PER INSTALLARE L’ADD-ON OVERHEAD MONITOR, CONTINUARE 

24 - Fare riferimento all’immagine. Allineare i fori sulle aste verticali sopraelevate con i dadi a T precedentemente installati al punto 04. Parti: 2 aste verticali sopraelevate, 4 bulloni M8 da 40 mm, 4 rondelle M8. 
25 - Fare riferimento all’immagine. Installare 2 dadi a T nel canale esterno di entrambi i membri verticali sopraelevati. Parti: 4 dadi a T. 
26 - Fare riferimento all’immagine. Allineare i fori sulle piastre angolari sopraelevate con i dadi a T precedentemente installati al punto 25. Fissare e fissare utilizzando 4 bulloni e rondelle M8. Parti: 2 piastre 
angolari sopraelevate, 4 bulloni M8 da 16 mm, 4 rondelle M8.
27a - Fare riferimento all’immagine. Installare 1 dado a T nel canale inferiore superiore e posteriore della traversa superiore. Parti: 1 x traversa sopraelevata, 2 x dadi a T. 
27b - Fare riferimento all’immagine. Installare 3 dadi a T nei canali esterni di entrambi i membri angolari sopraelevati. NOTA: il canale esterno è opposto ai fori svasati. Parti: 2 x elementi angolari sopraelevati, 6 x 
dadi a T. 
27c - Fare riferimento all’immagine. Allineare i fori sulle piastre di montaggio sopraelevate con i dadi a T precedentemente installati al punto 27b. Fissare e fissare utilizzando 4 bulloni e rondelle M8. Parti: 2 piastre 
di montaggio sopraelevate, 4 bulloni M8 da 16 mm, 4 rondelle M8.
27d - Fare riferimento all’immagine. Allineare i fori filettati sulle estremità della traversa sopraelevata con i fori sulle piastre di montaggio sopraelevate. Imbullonare e fissare utilizzando 2 bulloni e rondelle M8. Parti: 
4 bulloni M8 da 16 mm, 4 rondelle M8. 
28 - Fare riferimento all’immagine. Allineare i fori passanti sul gruppo aste angolari sopraelevate con i fori sulle piastre angolari sopraelevate. Avvitare e fissare utilizzando 2 bulloni M8, rondelle e dadi flangiati. 
Parti: 2 bulloni M8 da 50 mm, 2 rondelle M8, 2 dadi flangiati M8. 
29 - Fare riferimento all’immagine. Allineare i dadi a T precedentemente installati al punto 27b con le fessure sulle piastre angolari sopraelevate. Imbullonare e fissare utilizzando 2 bulloni e rondelle M8. Parti: 2 
bulloni M8 da 16 mm, 2 rondelle M8.
30 - Fare riferimento all’immagine. Installare il supporto Vesa su un monitor/schermo (fare riferimento ai passaggi 19a e 19b). Allineare i fori sul gruppo del supporto Vesa con i dadi a T precedentemente installati al 
punto 27a. 
31 - Fare riferimento all’immagine. Fissare e fissare con 2 bulloni e rondelle M8. Parti: 2 bulloni M8 da 16 mm, 2 rondelle M8. 
32 - Fare riferimento all’immagine. Installare le clip di gestione dei cavi dove necessario e installare i cappucci terminali sulla traversa principale, sulle aste di base, sulle aste verticali, sui bracci di estensione e sui 
bracci verticali e angolari sospesi. Parti: 10 cappucci terminali (4080), 8 cappucci terminali (4040). 
33 - Fare riferimento all’immagine. REGOLAZIONE DELL’ANGOLO. Allentare i bulloni che fissano la piastra angolare sopraelevata alle aste angolari sopraelevate. Regolare l’angolazione desiderata e serrare i 
bulloni per fissarli in posizione.
34 - Fare riferimento all’immagine. REGOLAZIONE ALTEZZA. A) Allentare i bulloni che fissano le piastre angolari sopraelevate alle aste verticali sopraelevate. Regolare all’altezza desiderata e serrare i bulloni per 
fissarli in posizione. B) Allentare i bulloni che fissano le piastre di montaggio sopraelevate ai membri angolari sopraelevati. Regolare all’altezza desiderata e serrare i bulloni per fissarli in posizione. 
LA TUA CONFIGURAZIONE È COMPLETA 

AVVERTENZA 
• Non utilizzare utensili elettrici per il montaggio poiché un serraggio eccessivo può danneggiare il telaio. 
• Assicurarsi che i dadi a T siano posizionati correttamente all’interno dell’estrusione per evitare danni alle parti. 
• Disporre e costruire il supporto per monitor su una superficie piana morbida e protetta. 
• Non forzare le parti insieme. 
• Evitare gli elementi filettati con filettatura incrociata.
• In caso di dubbio consultare il video di installazione. (consultare il codice QR di seguito o contattarci all’indirizzo support@nextlevelracing.com) 
• Non appendere carichi aggiuntivi al supporto del monitor. 
• Fare attenzione agli spigoli vivi sui pezzi di estrusione. 
• Pianificare il posizionamento delle clip di gestione dei cavi all’inizio della costruzione. 
• I dadi a T devono essere installati dall’estremità del profilo e non possono essere installati a metà canale. 

ASSISTENZA 
Se hai bisogno di ulteriore supporto con il tuo prodotto, contatta il nostro team amichevole all’indirizzo: support@nextlevelracing.com

35

Video Instruction: bit.ly/nlrbuild



ES
SOPORTE PARA MONITOR SERIE ELITE EDICIÓN NEGRA SIMPLE/TRIPLE/AÉREO

¡Sabemos que estás ansioso por empezar a competir! Tómese su tiempo con las instrucciones y siga esta guía para ensamblar su producto. Se estará preparando para el éxito siguiendo el folleto de instrucciones 
para optimizar completamente su producto.

COMPROBACIONES PREVIAS A LA CARRERA
ADVERTENCIAS Y CONSEJOS DE MONTAJE
• No utilice herramientas eléctricas para el montaje, ya que un ajuste excesivo puede dañar el marco.
• Asegúrese de que las tuercas en T estén colocadas correctamente dentro de la extrusión para evitar dañar las piezas.
• Disponga y construya la base del monitor sobre una superficie nivelada blanda y protegida.
• No fuerce las piezas para unirlas.
• Evite enhebrar artículos roscados.
• En caso de duda consulte el vídeo de instalación. (vea el código QR a continuación o contáctenos en support@nextlevelracing.com)
• No cuelgue cargas adicionales en el soporte del monitor.
• Tenga cuidado con los bordes afilados de las piezas extruidas.
• Planifique la ubicación de los clips de gestión de cables al comienzo de su construcción.
• Las tuercas en T deben instalarse desde el extremo del perfil y no pueden instalarse en la mitad del canal.

Si necesita asistencia con su producto, comuníquese con nuestro amable equipo en: support@nextlevelracing.com

ADVERTENCIA
PELIGRO DE ASFIXIA: las piezas pequeñas no son para niños menores de 3 años ni para personas que tengan tendencia a llevarse objetos no comestibles a la boca.

TABLA DE CONTENIDO
SOPORTE MOINTOR INDIVIDUAL INDIVIDUAL: Páginas 12-18
COMPLEMENTO DE MONITOR TRIPLE: Páginas 19 – 23
COMPLEMENTO DE MONITOR SUPERIOR: Páginas 23 – 28

CONFIGURACIONES DE MONTAJE VESA
NOTA: Si configura una configuración de monitor triple/superior, asegúrese de que los orificios de montaje (marcados en ROJO) en la placa Vesa estándar estén alineados con los orificios de montaje en el 
soporte Vesa extendido para alinear sus pantallas.
NOTA: Antes de ensamblar el soporte del monitor, verifique el ancho de la configuración de su cabina y elija los orificios de montaje adecuados en el travesaño principal.

COMIENZO
01 – Consulte la imagen. Alinee los orificios pasantes de los miembros base con los orificios roscados de los miembros verticales. Atornille y asegúrelo con 4 pernos y arandelas M8. Piezas: 2 miembros verticales 
de 40x80, 2 miembros de base de 40x80, 4 pernos M8 de 85 mm, 4 arandelas M8. CONSEJOS: Las piezas verticales de 40x80 tienen orificios roscados para una fácil instalación. Tenga cuidado de no cruzar la 
rosca durante la instalación.
02 - Consulte la imagen. Instale 2 tuercas en T en el canal frontal de cada miembro vertical como se muestra. Piezas: 4 tuercas en T.
03 - Consulte la imagen. Instale 2 tuercas en T en el canal trasero interior de cada miembro vertical como se muestra. Piezas: 4 tuercas en T.
04 - Consulte la imagen. Instale 12 tuercas en T en el travesaño principal como se muestra. NOTA: No instale las tuercas en T del miembro superior si no es necesario. Piezas: 1 travesaño principal, 12 tuercas en T. 
CONSEJOS: Los puntos rojos indican el posicionamiento general de las tuercas en T. Escariar agujeros en el travesaño principal para que queden en el frente. Las tuercas en T deben instalarse en el lado opuesto.
05 - Consulte la imagen. Instale 4 almohadillas de fieltro en los extremos inferiores de ambos miembros base. Piezas: 4 almohadillas de fieltro (40 mm x 35 mm x 5 mm)
06 - Consulte la imagen. A) Elija los orificios de montaje del travesaño principal adecuados para la configuración de su cabina y alinéelos con las tuercas en T instaladas previamente en el paso 02. B) Atorníllelos 
y asegúrelos con 4 pernos y arandelas M8. Piezas: 1 travesaño principal, 4 pernos M8 de 40 mm, 4 arandelas M8. CONSEJOS: Use el nivel de burbuja provisto para asegurarse de que el travesaño principal esté 
recto.
07 - Consulte la imagen. Alinee las placas de esquina con las tuercas en T previamente instaladas en los pasos 03 y 04. Atorníllelas y asegúrelas con 8 pernos y arandelas M8. Piezas: 2 placas de esquina, 8 
pernos M8 de 16 mm, 8 arandelas M8.
08a - Consulte la imagen. A) Alinee los orificios de la parte posterior del soporte Vesa extendido con los orificios del frente del soporte Vesa extendido. B) Atornille y asegúrelo con 2 pernos M8, arandelas y 
tuercas con reborde. Repita para el otro ensamblaje de Vesa. Piezas: 2 x montaje Vesa extendido delantero y trasero, 4 x pernos M8 de 40 mm, 4 x arandelas M8, 4 x tuercas de brida M8.
08b - Consulte la imagen. A) Alinee los orificios del ensamblaje Vesa con los orificios de montaje del monitor. Si instala monitores triples o cuádruples, coloque 4 espaciadores de monitor entre los soportes Vesa 
extendidos y el monitor. B) Atorníllelo y asegúrelo con el hardware especificado del monitor. Piezas: 4 pernos (específicos para monitor/pantalla), 4 arandelas. CONSEJOS: Si usa pernos más pequeños que el 
diámetro de los orificios en el soporte Vesa, apile una arandela pequeña encima de una arandela grande para ensamblar.
09 - Consulte la imagen. Alinee los orificios en los ensamblajes Vesa montados con las tuercas en T instaladas previamente en el Paso 04. Atornille y asegure la parte superior y trasera con 4 pernos y arandelas 
M8. Piezas: 4 pernos M8 de 16 mm, 4 arandelas M8.
10 - Consulte la imagen. SALTE AL PASO 13 PARA LA CONFIGURACIÓN DEL SOPORTE PARA MONITOR TRIPLE. Instale los sujetadores de administración de cables donde sea necesario e instale las tapas de los 
extremos en el travesaño principal, los miembros de la base y los miembros verticales. Nota: Presione la lengüeta del localizador en la parte posterior del clip para instalarlo en el canal. Piezas: 8 tapas de extremo 
(4080).
11 - Consulte la imagen. AJUSTE DEL ÁNGULO DE MONTAJE VESA. Afloje los pernos que sujetan la parte posterior del soporte Vesa extendido al frente del soporte Vesa extendido. Ajuste al ángulo deseado y 
apriete los pernos para bloquearlos en su lugar.
12 - Consulte la imagen. AJUSTE DE ALTURA. Afloje los pernos que sujetan el travesaño principal y las placas de esquina a los miembros verticales. Ajuste a la altura deseada y apriete los pernos para bloquearlos 
en su lugar.

EL SOPORTE PARA UN SOLO MONITOR ESTÁ COMPLETO. PARA INSTALAR EL COMPLEMENTO DE MONITOR TRIPLE, CONTINÚE

13 - Consulte la imagen. Instale 4 tuercas en T en los canales superior e inferior del travesaño principal como se muestra. Piezas: 8 tuercas en T.
14 - Consulte la imagen. Alinee los orificios de los soportes angulares con las tuercas en T instaladas previamente en el paso 13. Piezas: 2 soportes angulares.

36

support@nextlevelracing.com



15 - Consulte la imagen. Atornille y asegúrelo con 8 pernos y arandelas M8. Piezas: 8 pernos M8 de 16 mm, 8 arandelas M8.
16 - Consulte la imagen. Instale 2 tuercas en T en el canal superior, 1 tuerca en T en el canal inferior y 1 tuerca en T en el canal superior trasero de cada brazo de extensión. Deslice 2 x tuercas en T a las 
ubicaciones marcadas. Piezas: 8 tuercas en T, 2 brazos de extensión.
17 - Consulte la imagen. A) Alinee los orificios pasantes de los brazos de extensión con los orificios de los soportes angulares. B) Atornille y asegúrelo con 2 pernos M8, arandelas y tuercas con reborde. Piezas: 2 
pernos M8 de 100 mm, 2 arandelas M8, 2 tuercas con brida M8.
18 - Consulte la imagen. Alinee las ranuras de ajuste de los soportes angulares con las tuercas en T instaladas previamente en el paso 16. Atorníllelas y asegúrelas con 4 pernos y arandelas M8. Piezas: 4 pernos 
M8 de 16 mm, 4 arandelas M8.
19a - Consulte la imagen. A) Alinee los orificios de la parte posterior del soporte Vesa con los orificios roscados del frente del soporte Vesa. B) Atornille y asegúrelo con 4 pernos y arandelas M8. Piezas: 1 montaje 
Vesa delantero y trasero, 4 pernos M8 de 16 mm, 4 arandelas M8.
19b - Consulte la imagen. A) Alinee los orificios del ensamblaje Vesa con los orificios de montaje del monitor. B) Atorníllelo y asegúrelo con el hardware apropiado del monitor. NOTA: Ejemplo de instalación de 
monitor. Piezas: 4 pernos (específicos para monitor/pantalla), 4 arandelas.
20 - Consulte la imagen. Alinee los orificios de los ensamblajes Vesa con las tuercas en T instaladas previamente en el Paso 16. Atorníllelos y asegúrelos con 2 pernos M8 y arandelas por lado. Piezas: 4 pernos 
M8 de 16 mm, 4 arandelas M8.
21 - Consulte la imagen. AJUSTE DEL ÁNGULO DE MONTAJE VESA. Afloje los pernos que sujetan la parte delantera del soporte Vesa a la parte trasera del soporte Vesa. Ajuste al ángulo deseado y apriete los 
pernos para asegurarlos en su lugar.
22 - Consulte la imagen. AJUSTE DEL SOPORTE DEL MONITOR TRIPLE. Afloje los Tornillos de fijación; los conjuntos de montaje Vesa a los brazos de extensión, los brazos de extensión a los soportes angulares y 
los soportes angulares al travesaño principal. Ajuste a la posición deseada y apriete los Pernos para bloquear en su lugar.
23 - Consulte la imagen. SALTE AL PASO 24 PARA LA CONFIGURACIÓN DEL SOPORTE DEL MONITOR SUPERIOR. Instale los clips de gestión de cables donde sea necesario e instale las tapas de los extremos 
en el travesaño principal, los miembros de la base, los miembros verticales y los brazos de extensión. Nota: Presione la lengüeta del localizador en la parte posterior del clip para instalarlo en el canal. Piezas: 10 
tapas de extremo (4080).

EL SOPORTE PARA MONITOR TRIPLE ESTÁ COMPLETO. PARA INSTALAR EL MONITOR SUPERIOR COMPLEMENTARIO, CONTINÚE

24 - Consulte la imagen. Alinee los orificios de los miembros verticales superiores con las tuercas en T instaladas previamente en el paso 04. Piezas: 2 miembros verticales superiores, 4 pernos M8 de 40 mm, 4 
arandelas M8.
25 - Consulte la imagen. Instale 2 tuercas en T en el canal exterior de ambos miembros verticales superiores. Piezas: 4 tuercas en T.
26 - Consulte la imagen. Alinee los orificios de las placas angulares superiores con las tuercas en T instaladas previamente en el paso 25. Atorníllelas y asegúrelas con 4 pernos M8 y arandelas. Piezas: 2 placas 
angulares superiores, 4 pernos M8 de 16 mm, 4 arandelas M8.
27a - Consulte la imagen. Instale 1 tuerca en T en el canal superior e inferior trasero del travesaño superior. Piezas: 1 travesaño superior, 2 tuercas en T.
27b - Consulte la imagen. Instale 3 tuercas en T en los canales exteriores de ambos miembros del ángulo superior. NOTA: El canal exterior está opuesto a los agujeros escariados. Piezas: 2 miembros de ángulo 
superior, 6 tuercas en T.
27c - Consulte la imagen. Alinee los orificios de las placas de montaje superiores con las tuercas en T instaladas previamente en el paso 27b. Atornille y asegúrelo con 4 pernos y arandelas M8. Piezas: 2 placas 
de montaje superior, 4 pernos M8 de 16 mm, 4 arandelas M8.
27d - Consulte la imagen. Alinee los orificios roscados de los extremos del travesaño superior con los orificios de las placas de montaje superiores. Atornille y asegúrelo con 2 pernos y arandelas M8. Piezas: 4 
pernos M8 de 16 mm, 4 arandelas M8.
28 - Consulte la imagen. Alinee los orificios pasantes en el ensamblaje del miembro del ángulo superior con los orificios en las placas del ángulo superior. Atornille y asegúrelo con 2 pernos M8, arandelas y 
tuercas con reborde. Piezas: 2 pernos M8 de 50 mm, 2 arandelas M8, 2 tuercas con brida M8.
29 - Consulte la imagen. Alinee las tuercas en T previamente instaladas en el paso 27b con las ranuras en las placas de ángulo superiores. Atornille y asegúrelo con 2 pernos y arandelas M8. Piezas: 2 pernos M8 
de 16 mm, 2 arandelas M8.
30 - Consulte la imagen. Instale el soporte Vesa en un monitor/pantalla (consulte los pasos 19a y 19b). Alinee los orificios del ensamblaje de montaje Vesa con las tuercas en T instaladas previamente en el paso 
27a.
31 - Consulte la imagen. Atornille y asegúrelo con 2 pernos y arandelas M8. Piezas: 2 pernos M8 de 16 mm, 2 arandelas M8.
32 - Consulte la imagen. Instale los clips de gestión de cables donde sea necesario e instale las tapas de los extremos en el travesaño principal, los miembros de la base, los miembros verticales, los brazos de 
extensión y los brazos verticales y angulares elevados. Piezas: 10 tapas de extremo (4080), 8 tapas de extremo (4040).
33 - Consulte la imagen. AJUSTE DEL ÁNGULO. Afloje los pernos que sujetan la placa del ángulo superior a los miembros del ángulo superior. Ajuste al ángulo deseado y apriete los pernos para asegurarlos en su 
lugar.
34 - Consulte la imagen. AJUSTE DE ALTURA. A) Afloje los pernos que sujetan las placas angulares superiores a los miembros verticales superiores. Ajuste a la altura deseada y apriete los pernos para 
asegurarlos en su lugar. B) Afloje los pernos que sujetan las placas de montaje superiores a los miembros angulares superiores. Ajuste a la altura deseada y apriete los pernos para asegurarlos en su lugar.
SU CONFIGURACIÓN ESTÁ COMPLETA

ADVERTENCIA
• No utilice herramientas eléctricas para el montaje, ya que un ajuste excesivo puede dañar el marco.
• Asegúrese de que las tuercas en T estén colocadas correctamente dentro de la extrusión para evitar dañar las piezas.
• Disponga y construya la base del monitor sobre una superficie nivelada blanda y protegida.
• No fuerce las piezas para unirlas.
• Evite enhebrar artículos roscados.
• En caso de duda consulte el vídeo de instalación. (vea el código QR a continuación o contáctenos en support@nextlevelracing.com)
• No cuelgue cargas adicionales en el soporte del monitor.
• Tenga cuidado con los bordes afilados de las piezas extruidas.
• Planifique la ubicación de los clips de gestión de cables al comienzo de su construcción.
• Las tuercas en T deben instalarse desde el extremo del perfil y no pueden instalarse en la mitad del canal.

ASISTENCIA
Si necesita más asistencia con su producto, póngase en contacto con nuestro amable equipo en: support@nextlevelracing.com

37

Video Instruction: bit.ly/nlrbuild



DE
ELITE SERIES MONITORSTÄNDER BLACK EDITION SINGLE/TRIPLE/OVERHEAD

Wir wissen, dass Sie begierig darauf sind, mit dem Rennen zu beginnen! Nehmen Sie sich Zeit für die Anweisungen und befolgen Sie diese Anleitung, um Ihr Produkt zusammenzubauen. Sie werden sich auf den 
Erfolg einstellen, indem Sie der Anleitung folgen, um Ihr Produkt vollständig zu optimieren.

CHECKS VOR DEM RENNEN
WARNUNG & MONTAGETIPPS
• Bitte verwenden Sie keine Elektrowerkzeuge für die Montage, da ein zu starkes Anziehen Ihren Rahmen beschädigen kann.
• Bitte stellen Sie sicher, dass die T-Muttern richtig in der Extrusion platziert sind, um eine Beschädigung von Teilen zu vermeiden.
• Legen Sie den Monitorständer auf einer weichen und geschützten, ebenen Oberfläche aus und bauen Sie ihn auf.
• Teile nicht mit Gewalt zusammenfügen.
• Vermeiden Sie das Überkreuzen von Gewinden.
• Sehen Sie sich im Zweifelsfall das Installationsvideo an. (siehe QR-Code unten oder kontaktieren Sie uns unter support@nextlevelracing.com)
• Hängen Sie keine zusätzlichen Lasten an den Monitorständer.
• Vorsicht vor scharfen Kanten an Extrusionsstücken.
• Planen Sie die Platzierung von Kabelführungsclips zu Beginn Ihres Aufbaus.
• Nutensteine   müssen vom Ende des Profils installiert werden und können nicht in der Mitte des Kanals installiert werden.

Wenn Sie Unterstützung für Ihr Produkt benötigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com

WARNUNG
ERSTICKUNGSGEFAHR – Kleinteile nicht für Kinder unter 3 Jahren oder Personen, die dazu neigen, ungenießbare Gegenstände in den Mund zu nehmen.

INHALTSVERZEICHNIS
EINZELFREI STEHENDER MONTAGESTÄNDER: Seiten 12-18
TRIPLE MONITOR ADD-ON: Seiten 19 – 23
OVERHEAD MONITOR ADD-ON: Seiten 23 – 28

VESA-MONTAGEKONFIGURATIONEN
HINWEIS: Wenn Sie einen Dreifach-/Overhead-Monitor einrichten, stellen Sie bitte sicher, dass die Befestigungslöcher (rot markiert) auf der Standard-Vesa-Platte mit den Befestigungslöchern der erweiterten Vesa-
Halterung ausgerichtet sind, um Ihre Bildschirme auszurichten.
HINWEIS: Bevor Sie den Monitorständer montieren, überprüfen Sie die Breite Ihres Cockpit-Setups und wählen Sie die geeigneten Befestigungslöcher am Hauptquerträger.

ANFANG
01 – Siehe Bild. Richten Sie die Durchgangslöcher an den Basiselementen an den Gewindelöchern an den vertikalen Elementen aus. Durchschrauben und mit 4 x M8 Schrauben und Unterlegscheiben sichern. 
Teile: 2 x vertikale Elemente 40 x 80, 2 x Basiselemente 40 x 80, 4 x M8 85 mm Schrauben, 4 x M8 Unterlegscheiben. TIPPS: Aufrechte 40x80-Stücke haben Gewindelöcher für eine einfache Installation. Achten 
Sie darauf, die Gewinde während der Installation nicht zu überkreuzen.
02 - Siehe Bild. Installieren Sie 2 x T-Muttern in den vorderen Kanal jedes vertikalen Elements, wie gezeigt. Teile: 4 x T-Muttern.
03 - Siehe Bild. Installieren Sie 2 x T-Muttern in den inneren hinteren Kanal jedes vertikalen Elements, wie gezeigt. Teile: 4 x T-Muttern.
04 - Siehe Bild. Installieren Sie 12 x T-Muttern wie gezeigt in den Hauptquerträger. HINWEIS: Installieren Sie die Überkopf-T-Muttern nicht, wenn sie nicht erforderlich sind. Teile: 1 x Hauptquerträger, 12 x T-Muttern. 
TIPPS: Rote Punkte zeigen die allgemeine Positionierung von Nutensteinen an. Senkbohrungen im Hauptquerträger müssen vorne sein. Die T-Muttern sollten auf der gegenüberliegenden Seite installiert werden.
05 - Siehe Bild. Bringen Sie 4 x Filzgleiter an den unteren Enden beider Basiselemente an. Teile: 4 x Filzgleiter (40 mm x 35 mm x 5 mm)
06 - Siehe Bild. A) Wählen Sie die Befestigungslöcher für den Hauptquerträger, die für Ihr Cockpit-Setup geeignet sind, und richten Sie sie mit den T-Muttern aus, die zuvor in Schritt 02 installiert wurden. B) 
Durchschrauben und mit 4 x M8-Schrauben und Unterlegscheiben sichern. Teile: 1 x Hauptquerträger, 4 x M8 40 mm Schrauben, 4 x M8 Unterlegscheiben. TIPPS: Verwenden Sie die mitgelieferte Wasserwaage, 
um sicherzustellen, dass der Hauptquerträger gerade ist.
07 - Siehe Bild. Richten Sie die Eckplatten mit den zuvor in Schritt 03 und 04 installierten T-Muttern aus. Schrauben Sie sie durch und sichern Sie sie mit 8 x M8-Schrauben und Unterlegscheiben. Teile: 2 x 
Eckplatten, 8 x M8 16 mm Schrauben, 8 x M8 Unterlegscheiben.
08a - Siehe Bild. A) Richten Sie die Löcher auf der Rückseite der erweiterten Vesa-Halterung an den Löchern auf der Vorderseite der erweiterten Vesa-Halterung aus. B) Durchschrauben und mit 2 x M8-
Schrauben, Unterlegscheiben und Flanschmuttern sichern. Wiederholen Sie dies für die andere Vesa-Baugruppe. Teile: 2 x erweiterte Vesa-Halterung vorne und hinten, 4 x M8 40-mm-Schrauben, 4 x M8-
Unterlegscheiben, 4 x M8-Flanschmuttern.
08b - Siehe Bild. A) Richten Sie die Löcher der Vesa-Montage mit den Montagelöchern am Monitor aus. Wenn Sie Dreifach-/Quad-Monitore installieren, platzieren Sie 4 x Monitor-Abstandshalter zwischen den 
erweiterten Vesa-Halterungen und dem Monitor. B) Durchschrauben und mit der angegebenen Hardware des Monitors sichern. Teile: 4 x Schrauben (speziell für Monitor/Bildschirm), 4 x Unterlegscheiben. TIPPS: 
Wenn Sie Schrauben verwenden, die kleiner sind als der Durchmesser der Löcher an der Vesa-Halterung, legen Sie für die Montage eine kleine Unterlegscheibe auf eine große Unterlegscheibe.
09 - Siehe Bild. Richten Sie die Löcher an den montierten Vesa-Baugruppen mit T-Muttern aus, die zuvor in Schritt 04 installiert wurden. Schrauben Sie sie durch und sichern Sie die Ober- und Rückseite mit 4 x 
M8-Schrauben und Unterlegscheiben. Teile: 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben.
10 - Siehe Bild. GEHEN SIE ZU SCHRITT 13 FÜR DIE AUFSTELLUNG DES DREIFACHEN MONITORSTÄNDERS. Installieren Sie bei Bedarf Kabelführungsclips und installieren Sie Endkappen auf dem 
Hauptquerträger, den Basisträgern und den vertikalen Trägern. Hinweis: Drücken Sie die Positionierungslasche auf der Rückseite des Clips, um ihn in den Kanal zu installieren. Teile: 8 x Endkappen (4080).
11 - Siehe Bild. WINKELEINSTELLUNG DER VESA-HALTERUNG. Lösen Sie die Schrauben, mit denen die Rückseite der erweiterten Vesa-Halterung an der Vorderseite der erweiterten Vesa-Halterung befestigt ist. 
Stellen Sie den gewünschten Winkel ein und ziehen Sie die Schrauben fest, um sie zu verriegeln.
12 - Siehe Bild. HÖHENVERSTELLUNG. Lösen Sie die Schrauben, mit denen der Hauptquerträger und die Eckplatten an den vertikalen Trägern befestigt sind. Stellen Sie die gewünschte Höhe ein und ziehen Sie 
die Schrauben fest, um sie zu verriegeln.

EINZELMONITORSTÄNDER IST KOMPLETT. UM DAS TRIPLE MONITOR ADD-ON ZU INSTALLIEREN, FAHREN SIE BITTE WEITER

38

support@nextlevelracing.com



13 - Siehe Bild. Installieren Sie 4 x T-Muttern in den oberen und unteren Kanälen des Hauptquerträgers wie gezeigt. Teile: 8 x T-Muttern.
14 - Siehe Bild. Richten Sie die Löcher an den Winkelhalterungen mit den T-Muttern aus, die zuvor in Schritt 13 installiert wurden. Teile: 2 x Winkelhalterungen.
15 - Siehe Bild. Durchschrauben und mit 8 x M8 Schrauben und Unterlegscheiben sichern. Teile: 8 x M8 16 mm Schrauben, 8 x M8 Unterlegscheiben.
16 - Siehe Bild. Installieren Sie 2 x T-Muttern im oberen Kanal, 1 x T-Mutter im unteren Kanal und 1 x T-Mutter im hinteren oberen Kanal jedes Verlängerungsarms. Schieben Sie 2 x T-Muttern an die markierten 
Stellen. Teile: 8 x T-Muttern, 2 x Verlängerungsarme.
17 - Siehe Bild. A) Richten Sie die Durchgangslöcher an den Verlängerungsarmen an den Löchern an den Winkelhalterungen aus. B) Durchschrauben und mit 2 x M8-Schrauben, Unterlegscheiben und 
Flanschmuttern sichern. Teile: 2 x M8 100 mm Schrauben, 2 x M8 Unterlegscheiben, 2 x M8 Flanschmuttern.
18 - Siehe Bild. Richten Sie die Einstellschlitze der Winkelhalterungen mit den T-Muttern aus, die zuvor in Schritt 16 installiert wurden. Schrauben Sie sie durch und sichern Sie sie mit 4 x M8-Schrauben und 
Unterlegscheiben. Teile: 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben.
19a - Siehe Bild. A) Richten Sie die Löcher auf der Rückseite der Vesa-Halterung an den Gewindelöchern auf der Vorderseite der Vesa-Halterung aus. B) Durchschrauben und mit 4 x M8 Schrauben und 
Unterlegscheiben sichern. Teile: 1 x Vesa-Halterung vorne und hinten, 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben.
19b - Siehe Bild. A) Richten Sie die Löcher der Vesa-Montage mit den Montagelöchern am Monitor aus. B) Durchschrauben und mit der entsprechenden Hardware des Monitors sichern. HINWEIS: Beispiel für eine 
Monitorinstallation. Teile: 4 x Schrauben (speziell für Monitor/Bildschirm), 4 x Unterlegscheiben.
20 - Siehe Bild. Richten Sie die Löcher an den Vesa-Baugruppen mit T-Muttern aus, die zuvor in Schritt 16 installiert wurden. Schrauben Sie sie durch und sichern Sie sie mit 2 x M8-Bolzen und Unterlegscheiben 
pro Seite. Teile: 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben.
21 - Siehe Bild. WINKELEINSTELLUNG DER VESA-HALTERUNG. Lösen Sie die Schrauben, mit denen die Vorderseite der Vesa-Halterung an der Rückseite der Vesa-Halterung befestigt ist. Stellen Sie den 
gewünschten Winkel ein und ziehen Sie die Schrauben fest, um ihn zu sichern.
22 - Siehe Bild. DREIFACHE EINSTELLUNG DES MONITORSTÄNDERS. Lösen Sie die Sicherungsbolzen; die Vesa Mount-Baugruppen an den Verlängerungsarmen, die Verlängerungsarme an den 
Winkelhalterungen und die Winkelhalterungen am Hauptquerträger. Stellen Sie die gewünschte Position ein und ziehen Sie die Schrauben fest, um sie zu verriegeln.
23 - Siehe Bild. GEHEN SIE ZU SCHRITT 24 FÜR DIE EINRICHTUNG DES ÜBERKOPFMONITORSTÄNDERS. Installieren Sie bei Bedarf Kabelführungsclips und installieren Sie Endkappen auf dem Hauptquerträger, 
den Basisträgern, den vertikalen Trägern und den Verlängerungsarmen. Hinweis: Drücken Sie die Positionierungslasche auf der Rückseite des Clips, um ihn in den Kanal zu installieren. Teile: 10 x Endkappen 
(4080).

DREIFACHER MONITORSTÄNDER IST KOMPLETT. BITTE WEITER FAHREN, UM DAS OVERHEAD MONITOR ADD-ON ZU INSTALLIEREN

24 - Siehe Bild. Richten Sie die Löcher an den vertikalen Deckenträgern mit den T-Muttern aus, die zuvor in Schritt 04 installiert wurden. Teile: 2 x vertikale Deckenträger, 4 x M8 40 mm Schrauben, 4 x M8 
Unterlegscheiben.
25 - Siehe Bild. Installieren Sie 2 x T-Muttern in den äußeren Kanal beider obenliegenden vertikalen Elemente. Teile: 4 x T-Muttern.
26 - Siehe Bild. Richten Sie die Löcher an den obenliegenden Winkelplatten mit den T-Muttern aus, die zuvor in Schritt 25 installiert wurden. Schrauben Sie sie durch und sichern Sie sie mit 4 x M8-Bolzen und 
Unterlegscheiben. Teile: 2 x Überkopfwinkelplatten, 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben.
27a - Siehe Bild. Installieren Sie 1 x T-Mutter sowohl im oberen als auch im hinteren unteren Kanal des obenliegenden Querträgers. Teile: 1 x obenliegender Querträger, 2 x T-Muttern.
27b - Siehe Bild. Installieren Sie 3 x T-Muttern in den äußeren Kanälen beider obenliegenden Winkelelemente. HINWEIS: Der äußere Kanal liegt gegenüber den Senkbohrungen. Teile: 2 x obenliegende 
Winkelelemente, 6 x T-Muttern.
27c - Siehe Bild. Richten Sie die Löcher an den Überkopf-Montageplatten mit den T-Muttern aus, die zuvor in Schritt 27b installiert wurden. Durchschrauben und mit 4 x M8 Schrauben und Unterlegscheiben 
sichern. Teile: 2 x Überkopf-Montageplatten, 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben.
27d - Siehe Bild. Richten Sie die Gewindebohrungen an den Enden der obenliegenden Querträger an den Löchern an den obenliegenden Montageplatten aus. Durchschrauben und mit 2 x M8 Schrauben und 
Unterlegscheiben sichern. Teile: 4 x M8 16 mm Schrauben, 4 x M8 Unterlegscheiben.
28 - Siehe Bild. Richten Sie die Durchgangslöcher an der Überkopf-Winkelelementbaugruppe mit den Löchern an den Überkopf-Winkelplatten aus. Durchschrauben und mit 2 x M8-Schrauben, Unterlegscheiben 
und Flanschmuttern sichern. Teile: 2 x M8 50 mm Schrauben, 2 x M8 Unterlegscheiben, 2 x M8 Flanschmuttern.
29 - Siehe Bild. Richten Sie die zuvor in Schritt 27b installierten T-Muttern an den Schlitzen an den Überkopf-Winkelplatten aus. Durchschrauben und mit 2 x M8 Schrauben und Unterlegscheiben sichern. Teile: 2 x 
M8 16 mm Schrauben, 2 x M8 Unterlegscheiben.
30 - Siehe Bild. Installieren Sie die Vesa-Halterung an einem Monitor/Bildschirm (siehe Schritte 19a und 19b). Richten Sie die Löcher an der Vesa-Halterungsbaugruppe mit den T-Muttern aus, die zuvor in Schritt 
27a installiert wurden.
31 - Siehe Bild. Durchschrauben und mit 2 x M8 Schrauben und Unterlegscheiben sichern. Teile: 2 x M8 16 mm Schrauben, 2 x M8 Unterlegscheiben.
32 - Siehe Bild. Installieren Sie bei Bedarf Kabelführungsclips und installieren Sie Endkappen auf dem Hauptquerträger, den Basisträgern, den vertikalen Trägern, den Verlängerungsarmen und den vertikalen und 
Winkelarmen oben. Teile: 10 x Endkappen (4080), 8 x Endkappen (4040).
33 - Siehe Bild. WINKELEINSTELLUNG. Lösen Sie die Schrauben, mit denen die Überkopfwinkelplatte an den Überkopfwinkelelementen befestigt ist. Stellen Sie den gewünschten Winkel ein und ziehen Sie die 
Schrauben fest, um ihn zu sichern.
34 - Siehe Bild. HÖHENVERSTELLUNG. A) Lösen Sie die Schrauben, mit denen die oben liegenden Winkelplatten an den oben liegenden vertikalen Elementen befestigt sind. Stellen Sie die gewünschte Höhe ein 
und ziehen Sie die Schrauben fest, um sie zu sichern. B) Lösen Sie die Schrauben, mit denen die Überkopf-Montageplatten an den Überkopf-Winkelelementen befestigt sind. Stellen Sie die gewünschte Höhe ein 
und ziehen Sie die Schrauben fest, um sie zu sichern.
IHR SETUP IST ABGESCHLOSSEN

WARNUNG
• Bitte verwenden Sie keine Elektrowerkzeuge für die Montage, da ein zu starkes Anziehen Ihren Rahmen beschädigen kann.
• Bitte stellen Sie sicher, dass die T-Muttern richtig in der Extrusion platziert sind, um eine Beschädigung von Teilen zu vermeiden.
• Legen Sie den Monitorständer auf einer weichen und geschützten, ebenen Oberfläche aus und bauen Sie ihn auf.
• Teile nicht mit Gewalt zusammenfügen.
• Vermeiden Sie das Überkreuzen von Gewinden.
• Sehen Sie sich im Zweifelsfall das Installationsvideo an. (siehe QR-Code unten oder kontaktieren Sie uns unter support@nextlevelracing.com)
• Hängen Sie keine zusätzlichen Lasten an den Monitorständer.
• Vorsicht vor scharfen Kanten an Extrusionsstücken.
• Planen Sie die Platzierung von Kabelführungsclips zu Beginn Ihres Aufbaus.
• Nutensteine   müssen vom Ende des Profils installiert werden und können nicht in der Mitte des Kanals installiert werden.

HILFE
Wenn Sie weitere Unterstützung für Ihr Produkt benötigen, wenden Sie sich bitte an unser freundliches Team unter: support@nextlevelracing.com

39

Video Instruction: bit.ly/nlrbuild



JP
ELITE SERIES MONITOR STANDBLACKEDITIONシングル/トリプル/オーバーヘッド

あなたがレースを始めたいと思っていることを私たちは知っています！指示に従って時間をかけて、このガイドに従って製品を組み立ててください。取扱説明書に従って製品を完全に最適化することで、成功への準備を整え
ることができます。

レース前のチェック
警告と組み立てのヒント
•締めすぎるとフレームが損傷する可能性があるため、組み立てに動力工具を使用しないでください。
•部品の損傷を防ぐために、Tナットが押し出し内に正しく配置されていることを確認してください。
•柔らかく保護された平らな面にモニタースタンドを配置して構築します。
•部品を無理に押し込まないでください。
•ねじ込みアイテムのクロススレッドは避けてください。
•疑問がある場合は、インストールビデオを参照してください。（以下のQRコードを参照するか、support @ nextlevelracing.comまでお問い合わせください）
•モニタースタンドに追加の荷物を掛けないでください。
•押し出し成形品の鋭いエッジに注意してください。
•ビルドの開始時にケーブル管理クリップの配置を計画します。
•Tナットはプロファイルの端から取り付ける必要があり、チャネルの途中に取り付けることはできません。

製品のサポートが必要な場合は、support@nextlevelracing.comのフレンドリーなチームにご連絡ください。

警告
窒息の危険性-3歳未満の子供や、食べられないものを口に入れる傾向のある人向けではない小さな部品。

目次
シングルフリースタンディングモニタースタンド：12〜18ページ
トリプルモニターアドオン：19〜23ページ
オーバーヘッドモニターアドオン：23〜28ページ

VESAマウント構成
注：トリプル/オーバーヘッドモニターのセットアップをセットアップする場合は、標準のVesaプレートの取り付け穴（赤でマーク）が拡張Vesaブラケットの取り付け穴と位置合わせされていることを確認して画面を揃えてくだ
さい。
注：モニタースタンドを組み立てる前に、コックピットのセットアップの幅を確認し、メインクロスメンバーの適切な取り付け穴を選択してください。

始める
01 –画像を参照してください。ベースメンバーの貫通穴を垂直メンバーのネジ穴に合わせます。4xM8ボルトとワッシャーでボルトで固定します。部品：2 x垂直部材40x80、2 xベース部材40x80、4 x M8 85mmボルト、4xM8ワ
ッシャー。ヒント：直立した40x80の部品には、簡単に取り付けるためのネジ穴があります。インストール中にスレッドを交差させないように注意してください。
02-画像を参照してください。図のように、各垂直部材のフロントチャネルに2つのTナットを取り付けます。部品：4xTナット。
03-画像を参照してください。図のように、各垂直部材の内側後部チャネルに2つのTナットを取り付けます。部品：4xTナット。
04-画像を参照してください。図のように、12個のTナットをメインクロスメンバーに取り付けます。注：必要がない場合は、オーバーヘッドメンバーのTナットを取り付けないでください。パーツ：1 xメインクロスメンバー、12xT
ナット。ヒント：赤い点は、一般的なTナットの位置を示します。メインクロスメンバーのざぐり穴を前面に配置します。Tナットは反対側に取り付ける必要があります。
05-画像を参照してください。両方のベースメンバーの下端に4つのフェルトパッドを取り付けます。パーツ：4 xフェルトパッド（40mm x 35mm x 5mm）
06-画像を参照してください。A）コックピットのセットアップに適したメインクロスメンバーの取り付け穴を選択し、前に手順02で取り付けたTナットに合わせます。B）4xM8ボルトとワッシャーでボルトで固定します。部品：1 x
メインクロスメンバー、4 x M8 40mmボルト、4xM8ワッシャー。ヒント：提供されている水準器を使用して、メインクロスメンバーがまっすぐであることを確認します。
07-画像を参照してください。コーナープレートを、ステップ03および04で以前に取り付けたTナットに合わせます。ボルトで固定し、8xM8ボルトとワッシャーで固定します。部品：2 xコーナープレート、8 x M8 16mmボル
ト、8xM8ワッシャー。
08a-画像を参照してください。A）拡張ベサマウントバックの穴を拡張ベサマウントフロントの穴に合わせます。B）2 x M8ボルト、ワッシャー、およびフランジナットを使用してボルトで固定します。他のVesaアセンブリについて
も繰り返します。部品：2 x拡張ベサマウントフロント＆バック、4 x M8 40mmボルト、4 x M8ワッシャー、4xM8フランジナット。
08b-画像を参照してください。A）VesaAssemblyの穴をモニターの取り付け穴に合わせます。 Triple / Quadモニターを取り付ける場合は、拡張Vesaマウントとモニターの間に4台のモニタースペーサーを配置します。 B）モ
ニターの指定されたハードウェアを使用して、ボルトで固定します。部品：4 xボルト（モニター/スクリーンに固有）、4xワッシャー。ヒント：Vesaブラケットの穴の直径よりも小さいボルトを使用する場合は、組み立てのために
大きなワッシャーの上に小さなワッシャーを積み重ねます。
09-画像を参照してください。取り付けられたVesaアセンブリの穴を、前に手順04で取り付けたTナットに合わせます。4xM8ボルトとワッシャーで上部と背面をボルトで固定します。部品：4 x M8 16mmボルト、4xM8ワッシャ
ー。
10-画像を参照してください。トリプルモニタースタンドのセットアップについては、ステップ13にスキップしてください。必要に応じてケーブル管理クリップを取り付け、メインクロスメンバー、ベースメンバー、および垂直メン
バーにエンドキャップを取り付けます。注：チャンネルにインストールするには、クリップの裏側にあるロケータータブを押します。パーツ：8 xエンドキャップ（4080）。
11-画像を参照してください。VESAマウント角度調整。拡張ベサマウントバックを拡張ベサマウントフロントに固定しているボルトを緩めます。希望の角度に調整し、ボルトを締めて所定の位置に固定します。
12-画像を参照してください。高さ調整。メインクロスメンバーとコーナープレートを垂直メンバーに固定しているボルトを緩めます。希望の高さに調整し、ボルトを締めて所定の位置に固定します。

シングルモニタースタンドが完成しました。トリプルモニターアドオンをインストールするには、続行してください

13-画像を参照してください。図のように、メインクロスメンバーの上部チャネルと下部チャネルの両方に4つのTナットを取り付けます。部品：8xTナット。

40

support@nextlevelracing.com



14-画像を参照してください。アングルブラケットの穴を、前に手順13で取り付けたTナットに合わせます。部品：2xアングルブラケット。
15-画像を参照してください。8xM8ボルトとワッシャーを使用してボルトで固定します。部品：8 x M8 16mmボルト、8xM8ワッシャー。
16-画像を参照してください。各エクステンションアームの上部チャネルに2xTナット、下部チャネルに1 x Tナット、背面上部チャネルに1xTナットを取り付けます。2xTナットをマークされた位置にスライドさせます。パーツ：8 x 
Tナット、2xエクステンションアーム。
17-画像を参照してください。A）エクステンションアームの貫通穴をアングルブラケットの穴に合わせます。B）2 x M8ボルト、ワッシャー、フランジナットでボルトで固定します。部品：2 x M8 100mmボルト、2 x M8ワッシャ
ー、2xM8フランジナット。
18-画像を参照してください。アングルブラケット調整スロットを、前に手順16で取り付けたTナットに合わせます。ボルトで固定し、4xM8ボルトとワッシャーで固定します。部品：4 x M8 16mmボルト、4xM8ワッシャー。
19a-画像を参照してください。A）VesaMountBackの穴をVesaMountFrontのネジ穴に合わせます。B）4xM8ボルトとワッシャーでボルトで固定します。パーツ：1 x Vesa Mountフロント＆バック、4 x M8 16mmボルト、4xM8
ワッシャー。
19b-画像を参照してください。A）VesaAssemblyの穴をモニターの取り付け穴に合わせます。B）モニターの適切なハードウェアを使用して、ボルトで固定します。注：モニターのインストール例。部品：4 xボルト（モニター/ス
クリーンに固有）、4xワッシャー。
20-画像を参照してください。Vesaアセンブリの穴を、前に手順16で取り付けたTナットに合わせます。ボルトで固定し、片側に2つのM8ボルトとワッシャーを使用して固定します。部品：4 x M8 16mmボルト、4xM8ワッシャー。
21-画像を参照してください。VESAマウント角度調整。VesaMountFrontをVesaMountBackに固定しているボルトを緩めます。希望の角度に調整し、ボルトを締めて所定の位置に固定します。
22-画像を参照してください。トリプルモニタースタンド調整。固定しているボルトを緩めます。Vesaマウントアセンブリをエクステンションアームに、エクステンションアームをアングルブラケットに、アングルブラケットをメイン
クロスメンバーに。希望の位置に調整し、ボルトを締めて所定の位置に固定します。
23-画像を参照してください。オーバーヘッドモニタースタンドのセットアップについては、ステップ24にスキップしてください。必要に応じてケーブル管理クリップを取り付け、メインクロスメンバー、ベースメンバー、垂直メン
バー、および延長アームにエンドキャップを取り付けます。注：チャンネルにインストールするには、クリップの裏側にあるロケータータブを押します。パーツ：10 xエンドキャップ（4080）。

トリプルモニタースタンドが完成しました。オーバーヘッドモニターアドオンをインストールするには、続行してください

24-画像を参照してください。オーバーヘッド垂直部材の穴を、前に手順04で取り付けたTナットに合わせます。部品：2 xオーバーヘッド垂直部材、4 x M8 40mmボルト、4xM8ワッシャー。
25-画像を参照してください。2つのTナットを両方のオーバーヘッド垂直メンバーの外側チャネルに取り付けます。部品：4xTナット。
26-画像を参照してください。オーバーヘッドアングルプレートの穴を、前に手順25で取り付けたTナットに合わせます。4xM8ボルトとワッシャーを使用してボルトで固定します。部品：2 xオーバーヘッドアングルプレート、4 x 
M8 16mmボルト、4xM8ワッシャー。
27a-画像を参照してください。オーバーヘッドクロスメンバーの上部と背面の下部チャネルの両方に1xTナットを取り付けます。部品：1 xオーバーヘッドクロスメンバー、2xTナット。
27b-画像を参照してください。両方のオーバーヘッドアングルメンバーの外部チャネルに3つのTナットを取り付けます。注：外側のチャネルは、ざぐり穴の反対側にあります。部品：2 xオーバーヘッドアングルメンバー、6xTナ
ット。
27c-画像を参照してください。オーバーヘッド取り付けプレートの穴を、前に手順27bで取り付けたTナットに合わせます。4xM8ボルトとワッシャーを使用してボルトで固定します。部品：2 xオーバーヘッド取り付けプレー
ト、4 x M8 16mmボルト、4xM8ワッシャー。
27d-画像を参照してください。オーバーヘッドクロスメンバーのネジ穴をオーバーヘッド取り付けプレートの穴に合わせます。2xM8ボルトとワッシャーを使用してボルトで固定します。部品：4 x M8 16mmボルト、4xM8ワッ
シャー。
28-画像を参照してください。オーバーヘッドアングルメンバーアセンブリの貫通穴をオーバーヘッドアングルプレートの穴に合わせます。2 x M8ボルト、ワッシャー、フランジナットを使用してボルトで固定します。部品：2 x M8 
50mmボルト、2 x M8ワッシャー、2xM8フランジナット。
29-画像を参照してください。手順27bで前に取り付けたTナットをオーバーヘッドアングルプレートのスロットに合わせます。2xM8ボルトとワッシャーを使用してボルトで固定します。部品：2 x M8 16mmボルト、2xM8ワッシ
ャー。
30-画像を参照してください。Vesaマウントをモニター/スクリーンに取り付けます（ステップ19aおよび19bを参照）。Vesaマウントアセンブリの穴を、前に手順27aで取り付けたTナットに合わせます。
31-画像を参照してください。2xM8ボルトとワッシャーでボルトで固定します。部品：2 x M8 16mmボルト、2xM8ワッシャー。
32-画像を参照してください。必要に応じてケーブル管理クリップを取り付け、エンドキャップをメインクロスメンバー、ベースメンバー、垂直メンバー、延長アーム、およびオーバーヘッド垂直アームとアングルアームに取り付
けます。パーツ：10 xエンドキャップ（4080）、8 xエンドキャップ（4040）。
33-画像を参照してください。角度調整。オーバーヘッドアングルプレートをオーバーヘッドアングルメンバーに固定しているボルトを緩めます。希望の角度に調整し、ボルトを締めて所定の位置に固定します。
34-画像を参照してください。高さ調整。A）オーバーヘッドアングルプレートをオーバーヘッド垂直部材に固定しているボルトを緩めます。希望の高さに調整し、ボルトを締めて所定の位置に固定します。B）オーバーヘッド取
り付けプレートをオーバーヘッドアングルメンバーに固定しているボルトを緩めます。希望の高さに調整し、ボルトを締めて所定の位置に固定します。
セットアップが完了しました

警告
•締めすぎるとフレームが損傷する可能性があるため、組み立てに動力工具を使用しないでください。
•部品の損傷を防ぐために、Tナットが押し出し内に正しく配置されていることを確認してください。
•柔らかく保護された平らな面にモニタースタンドを配置して構築します。
•部品を無理に押し込まないでください。
•ねじ込みアイテムのクロススレッドは避けてください。
•疑問がある場合は、インストールビデオを参照してください。（以下のQRコードを参照するか、support @ nextlevelracing.comまでお問い合わせください）
•モニタースタンドに追加の荷物を掛けないでください。
•押し出し成形品の鋭いエッジに注意してください。
•ビルドの開始時にケーブル管理クリップの配置を計画します。
•Tナットはプロファイルの端から取り付ける必要があり、チャネルの途中に取り付けることはできません。

支援
製品に関するさらなるサポートが必要な場合は、support@nextlevelracing.comで私たちのフレンドリーなチームに連絡してください

41

Video Instruction: bit.ly/nlrbuild



42

support@nextlevelracing.com

PT
SUPORTE DE MONITOR DA SÉRIE ELITE EDIÇÃO PRETA ÚNICO/TRIPLO/ACESSÓRIO

Sabemos que você está ansioso para começar a correr! Leve o seu tempo com as instruções e siga este guia para montar seu produto. Você estará se preparando para o sucesso seguindo o manual de 
instruções para otimizar totalmente seu produto.

VERIFICAÇÕES PRÉ-CORRIDA
ADVERTÊNCIAS E DICAS DE MONTAGEM
• Por favor, não use ferramentas elétricas para a montagem, pois o aperto excessivo pode danificar seu quadro.
• Certifique-se de que as porcas em T estejam colocadas corretamente dentro da extrusão para evitar danos às peças.
• Disponha e construa o Suporte do Monitor em uma superfície nivelada macia e protegida.
• Não force as peças juntas.
• Evite enfiar itens rosqueados cruzados.
• Em caso de dúvida consulte o vídeo de instalação. (veja o código QR abaixo ou entre em contato conosco em support@nextlevelracing.com)
• Não pendure cargas adicionais no suporte do monitor.
• Cuidado com bordas afiadas nas peças de extrusão.
• Planeje a colocação de clipes de gerenciamento de cabos no início de sua construção.
• As porcas em T devem ser instaladas a partir do final do perfil e não podem ser instaladas no meio do canal.

Se você precisar de suporte com seu produto, entre em contato com nossa equipe amigável em: support@nextlevelracing.com

AVISO
RISCO DE ASFIXIA - Peças pequenas não para crianças menores de 3 anos ou qualquer pessoa que tenha tendência a colocar objetos não comestíveis na boca.

ÍNDICE
SUPORTE ÚNICO DE MOINTOR DE POSIÇÃO LIVRE: Páginas 12-18
COMPLEMENTO DE MONITOR TRIPLO: Páginas 19 - 23
COMPLEMENTO DO MONITOR AÉREO: Páginas 23 - 28

CONFIGURAÇÕES DE MONTAGEM VESA
NOTA: Ao configurar uma configuração de monitor triplo/superior, certifique-se de que os orifícios de montagem (marcados em VERMELHO) na placa Vesa padrão estejam alinhados com os orifícios de montagem 
no suporte Vesa estendido para alinhar suas telas.
NOTA: Antes de montar o suporte do monitor, verifique a largura da configuração do seu cockpit e escolha os orifícios de montagem adequados na travessa principal.

COMEÇAR
01 – Consulte a imagem. Alinhe os orifícios passantes nos Membros Base com os orifícios rosqueados nos Membros Verticais. Aparafuse e prenda com 4 parafusos e arruelas M8. Peças: 2 x membros verticais 
40x80, 2 x membros base 40x80, 4 x parafusos M8 85mm, 4 x arruelas M8. DICAS: As peças verticais 40x80 possuem furos roscados para fácil instalação. Tenha cuidado para não cruzar a rosca durante a 
instalação.
02 - Consulte a imagem. Instale 2 x porcas em T no canal frontal de cada membro vertical conforme mostrado. Peças: 4 x T-Porcas.
03 - Consulte a imagem. Instale 2 x porcas em T no canal traseiro interno de cada membro vertical conforme mostrado. Peças: 4 x T-Porcas.
04 - Consulte a imagem. Instale 12 porcas em T na travessa principal conforme mostrado. NOTA: Não instale as porcas em T do membro superior se não for necessário. Peças: 1 x travessa principal, 12 x porcas em 
T. DICAS: Os pontos vermelhos indicam o posicionamento geral das porcas em T. Furos rebaixados na travessa principal para ficar na frente. As porcas em T devem ser instaladas no lado oposto.
05 - Consulte a imagem. Instale 4 x almofadas de feltro nas extremidades inferiores de ambos os membros da base. Peças: 4 x almofadas de feltro (40mm x 35mm x 5mm)
06 - Consulte a imagem. A) Escolha os orifícios de montagem da travessa principal adequados para a configuração do seu cockpit e alinhe-os com as porcas em T previamente instaladas na etapa 02. B) 
Aparafuse e prenda com 4 parafusos e arruelas M8. Peças: 1 x travessa principal, 4 x parafusos M8 40mm, 4 x arruelas M8. DICAS: Use o nível de bolha fornecido para garantir que a travessa principal esteja reta.
07 - Consulte a imagem. Alinhe as Placas de Canto com as Porcas em T previamente instaladas nas Etapas 03 e 04. Parafuse e prenda com 8 parafusos e arruelas M8. Peças: 2 x placas de canto, 8 x parafusos 
M8 16mm, 8 x arruelas M8.
08a - Consulte a imagem. A) Alinhe os orifícios na parte traseira do suporte Vesa estendido com os orifícios na parte frontal do suporte Vesa estendido. B) Aparafuse e prenda usando 2 parafusos M8, arruelas e 
porcas de flange. Repita para a outra montagem Vesa. Peças: 2 x montagem Vesa estendida dianteira e traseira, 4 x parafusos M8 de 40 mm, 4 x arruelas M8, 4 x porcas de flange M8.
08b - Consulte a imagem. A) Alinhe os orifícios do Conjunto Vesa com os orifícios de montagem no Monitor. Se estiver instalando monitores triplos/quad, coloque 4 x espaçadores de monitor entre os suportes 
Vesa estendidos e o monitor. B) Aparafuse e prenda usando o hardware especificado do monitor. Peças: 4 x parafusos (específicos para monitor/tela), 4 x arruelas. DICAS: Se estiver usando parafusos menores 
que o diâmetro dos furos no suporte Vesa, empilhe uma pequena arruela em cima de uma arruela grande para montagem.
09 - Consulte a imagem. Alinhe os orifícios nos conjuntos Vesa montados com as porcas em T previamente instaladas na Etapa 04. Aparafuse e prenda a parte superior e traseira com 4 parafusos e arruelas M8. 
Peças: 4 x parafusos M8 16mm, 4 x arruelas M8.
10 - Consulte a imagem. PULE PARA O PASSO 13 PARA CONFIGURAR O SUPORTE DE MONITOR TRIPLO. Instale os clipes de gerenciamento de cabos onde necessário e instale as tampas nas travessas 
principais, travessas de base e travessas verticais. Nota: Pressione a aba do localizador na parte de trás do clipe para instalar no canal. Peças: 8 x tampas de extremidade (4080).
11 - Consulte a imagem. AJUSTE DO ÂNGULO DA MONTAGEM VESA. Afrouxe os parafusos que prendem a parte traseira do suporte Vesa estendido à frente do suporte Vesa estendido. Ajuste no ângulo 
desejado e aperte os parafusos para travar no lugar.
12 - Consulte a imagem. AJUSTE DE ALTURA. Afrouxe os parafusos que prendem a travessa principal e as placas de canto às travessas verticais. Ajuste para a altura desejada e aperte os parafusos para travar no 
lugar.



43

Video Instruction: bit.ly/nlrbuild

O SUPORTE DE MONITOR ÚNICO ESTÁ COMPLETO. PARA INSTALAR O COMPLEMENTO DO MONITOR TRIPLO, CONTINUE

13 - Consulte a imagem. Instale 4 porcas em T nos canais superior e inferior da travessa principal, conforme mostrado. Peças: 8 x T-Porcas.
14 - Consulte a imagem. Alinhe os orifícios nos suportes angulares com as porcas em T previamente instaladas na etapa 13. Peças: 2 x suportes angulares.
15 - Consulte a imagem. Aparafuse e prenda usando 8 parafusos e arruelas M8. Peças: 8 x parafusos M8 16mm, 8 x arruelas M8.
16 - Consulte a imagem. Instale 2 x porcas em T no canal superior, 1 x porca em T no canal inferior e 1 x porca em T no canal superior traseiro de cada braço de extensão. Deslize 2 x T-Nuts para os locais 
marcados. Peças: 8 x porcas em T, 2 x braços de extensão.
17 - Consulte a imagem. A) Alinhe os orifícios dos braços de extensão com os orifícios dos suportes angulares. B) Aparafuse e prenda com 2 x parafusos M8, arruelas e porcas de flange. Peças: 2 x parafusos M8 
100mm, 2 x arruelas M8, 2 x porcas flangeadas M8.
18 - Consulte a imagem. Alinhe as ranhuras de ajuste dos suportes angulares com as porcas em T previamente instaladas na etapa 16. Aparafuse e prenda com 4 parafusos e arruelas M8. Peças: 4 x parafusos M8 
16mm, 4 x arruelas M8.
19a - Consulte a imagem. A) Alinhe os orifícios na Vesa Mount Back com os orifícios rosqueados na Vesa Mount Front. B) Aparafuse e prenda com 4 parafusos e arruelas M8. Peças: 1 x Vesa Mount Front & Back, 4 
x parafusos M8 16mm, 4 x arruelas M8.
19b - Consulte a imagem. A) Alinhe os orifícios do Conjunto Vesa com os orifícios de montagem no Monitor. B) Aparafuse e prenda usando o hardware apropriado do monitor. NOTA: Exemplo de instalação de 
monitor. Peças: 4 x parafusos (específicos para monitor/tela), 4 x arruelas.
20 - Consulte a imagem. Alinhe os orifícios nos conjuntos Vesa com as porcas em T previamente instaladas na etapa 16. Aparafuse e prenda com 2 parafusos M8 e arruelas por lado. Peças: 4 x parafusos M8 
16mm, 4 x arruelas M8.
21 - Consulte a imagem. AJUSTE DO ÂNGULO DA MONTAGEM VESA. Afrouxe os parafusos que prendem o Vesa Mount Front ao Vesa Mount Back. Ajuste no ângulo desejado e aperte os parafusos para fixar no 
lugar.
22 - Consulte a imagem. AJUSTE DO SUPORTE DE MONITOR TRIPLO. Solte os parafusos de fixação; os conjuntos de montagem Vesa para os braços de extensão, os braços de extensão para os suportes 
angulares e os suportes angulares para a travessa principal. Ajuste na posição desejada e aperte os parafusos para travar no lugar.
23 - Consulte a imagem. PULE PARA O PASSO 24 PARA CONFIGURAR O SUPORTE DO MONITOR AÉREO. Instale os clipes de gerenciamento de cabos quando necessário e instale as tampas nas travessas 
principais, travessas de base, travessas verticais e braços de extensão. Nota: Pressione a aba do localizador na parte de trás do clipe para instalar no canal. Peças: 10 x tampas de extremidade (4080).

O SUPORTE DE MONITOR TRIPLO ESTÁ COMPLETO. PARA INSTALAR O COMPLEMENTO DO OVERHEAD MONITOR, CONTINUE

24 - Consulte a imagem. Alinhe os furos nos membros verticais suspensos com as porcas em T previamente instaladas na etapa 04. Peças: 2 x membros verticais suspensos, 4 parafusos M8 40mm, 4 x arruelas 
M8.
25 - Consulte a imagem. Instale 2 x porcas em T no canal externo de ambos os membros verticais suspensos. Peças: 4 x T-Porcas.
26 - Consulte a imagem. Alinhe os orifícios nas placas angulares suspensas com as porcas em T previamente instaladas na etapa 25. Aparafuse e prenda usando 4 parafusos e arruelas M8. Peças: 2 x placas 
angulares suspensas, 4 x parafusos M8 de 16 mm, 4 x arruelas M8.
27a - Consulte a imagem. Instale 1 x T-Nut no canal superior e inferior traseiro da travessa superior. Peças: 1 x travessa suspensa, 2 x porcas em T.
27b - Consulte a imagem. Instale 3 x porcas em T nos canais externos de ambos os membros de ângulo suspensos. NOTA: O canal externo é oposto aos furos rebaixados. Peças: 2 x membros de ângulo aéreo, 6 
x porcas em T.
27c - Consulte a imagem. Alinhe os orifícios nas placas de montagem suspensas com as porcas em T previamente instaladas na etapa 27b. Aparafuse e prenda usando 4 parafusos e arruelas M8. Peças: 2 x 
placas de montagem suspensas, 4 x parafusos M8 de 16 mm, 4 x arruelas M8.
27d - Consulte a imagem. Alinhe os orifícios rosqueados nas extremidades da travessa suspensa com os orifícios nas placas de montagem suspensas. Aparafuse e prenda usando 2 x parafusos e arruelas M8. 
Peças: 4 x parafusos M8 16mm, 4 x arruelas M8.
28 - Consulte a imagem. Alinhe os orifícios passantes no conjunto do membro angular suspenso com os orifícios nas placas angulares suspensas. Parafuse e prenda usando 2 x parafusos M8, arruelas e porcas 
de flange. Peças: 2 x parafusos M8 50mm, 2 x arruelas M8, 2 x porcas flangeadas M8.
29 - Consulte a imagem. Alinhe as porcas em T instaladas anteriormente na Etapa 27b com os slots nas placas angulares suspensas. Aparafuse e prenda usando 2 x parafusos e arruelas M8. Peças: 2 x parafusos 
M8 16mm, 2 x arruelas M8.
30 - Consulte a imagem. Instale o Vesa Mount em um monitor/tela (consulte as etapas 19a e 19b). Alinhe os orifícios no conjunto de montagem Vesa com as porcas em T previamente instaladas na etapa 27a.
31 - Consulte a imagem. Aparafuse e prenda com 2 x parafusos e arruelas M8. Peças: 2 x parafusos M8 16mm, 2 x arruelas M8.
32 - Consulte a imagem. Instale os clipes de gerenciamento de cabos quando necessário e instale as tampas nas travessas principais, travessas de base, travessas verticais, braços de extensão e braços verticais 
e angulares suspensos. Peças: 10 x tampas de extremidade (4080), 8 x tampas de extremidade (4040).
33 - Consulte a imagem. AJUSTE DE ÂNGULO. Afrouxe os parafusos que prendem a placa angular suspensa aos membros angulares suspensos. Ajuste no ângulo desejado e aperte os parafusos para fixar no 
lugar.
34 - Consulte a imagem. AJUSTE DE ALTURA. A) Afrouxe os parafusos que prendem as placas angulares suspensas aos membros verticais suspensos. Ajuste para a altura desejada e aperte os parafusos para 
fixar no lugar. B) Afrouxe os parafusos que prendem as placas de montagem suspensas aos membros de ângulo suspensos. Ajuste para a altura desejada e aperte os parafusos para fixar no lugar.
SUA CONFIGURAÇÃO ESTÁ COMPLETA

AVISO
• Por favor, não use ferramentas elétricas para a montagem, pois o aperto excessivo pode danificar seu quadro.
• Certifique-se de que as porcas em T estejam colocadas corretamente dentro da extrusão para evitar danos às peças.
• Disponha e construa o Suporte do Monitor em uma superfície nivelada macia e protegida.
• Não force as peças juntas.
• Evite enfiar itens rosqueados cruzados.
• Em caso de dúvida consulte o vídeo de instalação. (veja o código QR abaixo ou entre em contato conosco em support@nextlevelracing.com)
• Não pendure cargas adicionais no suporte do monitor.
• Cuidado com bordas afiadas nas peças de extrusão.
• Planeje a colocação de clipes de gerenciamento de cabos no início de sua construção.
• As porcas em T devem ser instaladas a partir do final do perfil e não podem ser instaladas no meio do canal.

ASSISTÊNCIA
Se você precisar de mais suporte com seu produto, entre em contato com nossa equipe amigável em: support@nextlevelracing.com



44

support@nextlevelracing.com

RU
СЕРИЯ ELITE ПОДСТАВКА ДЛЯ МОНИТОРА BLACK EDITION ОДИНАРНАЯ/ТРОЙНАЯ/ВЕРХНЯЯ

Мы знаем, что вы хотите начать гонку! Не торопитесь с инструкциями и следуйте этому руководству, чтобы собрать свой продукт. Вы настроите себя на успех, следуя буклету с инструкциями, чтобы 
полностью оптимизировать свой продукт.

ПРЕДГОНОЧНЫЕ ПРОВЕРКИ
ПРЕДУПРЕЖДЕНИЕ И СОВЕТЫ ПО СБОРКЕ
• Пожалуйста, не используйте электроинструменты для сборки, так как чрезмерное затягивание может повредить раму.
• Пожалуйста, убедитесь, что Т-образные гайки правильно расположены внутри профиля, чтобы предотвратить повреждение деталей.
• Разложите и соберите подставку для монитора на мягкой и защищенной ровной поверхности.
• Не соединяйте детали силой.
• Избегайте перекручивания резьбовых элементов.
• Если вы сомневаетесь, обратитесь к видео по установке. (см. QR-код ниже или свяжитесь с нами по адресу support@nextlevelracing.com)
• Не вешайте дополнительные грузы на подставку монитора.
• Остерегайтесь острых краев экструзионных элементов.
• Спланируйте размещение зажимов для укладки кабелей в начале сборки.
• Т-образные гайки должны быть установлены с конца профиля и не могут быть установлены в середине канала.

Если вам требуется поддержка по вашему продукту, свяжитесь с нашей дружной командой по адресу: support@nextlevelracing.com

ПРЕДУПРЕЖДЕНИЕ
ОПАСНОСТЬ УДУШЬЯ. Мелкие детали не предназначены для детей младше 3 лет или лиц, склонных брать в рот несъедобные предметы.

ОГЛАВЛЕНИЕ
ОДИНАРНАЯ ОТДЕЛЬНАЯ ПОДСТАВКА MOINTOR: стр. 12-18
ДОПОЛНЕНИЕ ДЛЯ ТРОЙНЫХ МОНИТОРОВ: стр. 19–23
ДОПОЛНИТЕЛЬНОЕ ОБОРУДОВАНИЕ ДЛЯ НАЛОГОВОГО МОНИТОРА: стр. 23 – 28

КОНФИГУРАЦИИ КРЕПЛЕНИЯ VESA
ПРИМЕЧАНИЕ. При установке тройного/потолочного монитора убедитесь, что монтажные отверстия (отмечены КРАСНЫМ цветом) на стандартной пластине Vesa совмещены с монтажными 
отверстиями на удлиненном кронштейне Vesa для выравнивания экранов.
ПРИМЕЧАНИЕ. Перед сборкой подставки для монитора проверьте ширину кабины и выберите подходящие монтажные отверстия на главной поперечине.

НАЧАЛО
01 – См. изображение. Совместите сквозные отверстия на базовых элементах с резьбовыми отверстиями на вертикальных элементах. Вкрутите и закрепите 4 болтами M8 с шайбами. Детали: 
2 вертикальных элемента 40x80, 2 элемента основания 40x80, 4 болта M8 85 мм, 4 шайбы M8. СОВЕТЫ:   Вертикальные детали 40x80 имеют резьбовые отверстия для легкой установки. Будьте 
осторожны, чтобы не перерезать резьбу во время установки.
02 - См. изображение. Установите по 2 Т-образных гайки в передний канал каждого вертикального элемента, как показано на рисунке. Детали: 4 х Т-образные гайки.
03 - См. изображение. Установите по 2 Т-образных гайки во внутренний задний канал каждого вертикального элемента, как показано на рисунке. Детали: 4 х Т-образные гайки.
04 - См. изображение. Установите 12 Т-образных гаек в главную поперечину, как показано на рисунке. ПРИМЕЧАНИЕ. Не устанавливайте Т-образные гайки верхних элементов, если они не требуются. 
Детали: 1 главная поперечина, 12 Т-образных гаек. СОВЕТЫ:   Красные точки обозначают общее расположение Т-образных гаек. Зенкованные отверстия в основной поперечине должны быть спереди. 
Т-образные гайки следует устанавливать с противоположной стороны.
05 - См. изображение. Установите 4 войлочных прокладки на нижние концы обоих базовых элементов. Детали: 4 фетровых прокладки (40 мм x 35 мм x 5 мм)
06 - См. изображение. A) Выберите монтажные отверстия основной поперечины, подходящие для вашей кабины, и совместите их с Т-образными гайками, ранее установленными на шаге 02. B) 
Вверните болты и закрепите их 4 болтами M8 с шайбами. Детали: 1 основная поперечина, 4 болта M8 40 мм, 4 шайбы M8. СОВЕТЫ:   Используйте прилагаемый спиртовой уровень, чтобы убедиться, что 
главная поперечина прямая.
07 - См. изображение. Совместите угловые пластины с Т-образными гайками, ранее установленными на шагах 03 и 04. Вкрутите болты и закрепите их 8 болтами M8 с шайбами. Детали: 2 угловые 
пластины, 8 болтов M8 16 мм, 8 шайб M8.
08a - См. изображение. A) Совместите отверстия на задней части расширенного крепления Vesa с отверстиями на передней части расширенного крепления Vesa. B) Вверните и закрепите с помощью 
2 болтов M8, шайб и фланцевых гаек. Повторите для другой сборки Vesa. Детали: 2 удлиненных крепления Vesa спереди и сзади, 4 болта M8 40 мм, 4 шайбы M8, 4 фланцевые гайки M8.
08b — См. изображение. A) Совместите отверстия крепления Vesa с монтажными отверстиями на мониторе. При установке тройных/четырех мониторов поместите 4 прокладки монитора 
между удлиненными креплениями Vesa и монитором. B) Вкрутите и закрепите с помощью специального оборудования монитора. Детали: 4 болта (для монитора/экрана), 4 шайбы. СОВЕТЫ. При 
использовании болтов меньшего диаметра, чем диаметр отверстий кронштейна Vesa, для сборки положите маленькую шайбу поверх большой шайбы.
09 - См. изображение. Совместите отверстия на установленных узлах Vesa с Т-образными гайками, ранее установленными на шаге 04. Вверните болты и закрепите верхнюю и заднюю части с 
помощью 4 болтов M8 и шайб. Детали: 4 болта M8 16 мм, 4 шайбы M8.
10 - См. изображение. ПЕРЕЙДИТЕ К ШАГУ 13, ЧТОБЫ УСТАНОВИТЬ ПОДСТАВКУ ДЛЯ ТРЕХ МОНИТОРОВ. При необходимости установите зажимы для укладки кабелей и установите торцевые 
заглушки на главную поперечину, базовые элементы и вертикальные элементы. Примечание. Нажмите на фиксатор на задней стороне зажима, чтобы установить его в канал. Детали: 8 заглушек 
(4080).
11 - См. изображение. РЕГУЛИРОВКА УГЛА КРЕПЛЕНИЯ VESA. Ослабьте болты, крепящие заднюю часть удлиненного крепления Vesa к передней части удлиненного крепления Vesa. Отрегулируйте до 
нужного угла и затяните болты, чтобы зафиксировать их на месте.
12 - См. изображение. РЕГУЛИРОВКА ВЫСОТЫ. Ослабьте болты, крепящие основную поперечину и угловые пластины к вертикальным балкам. Отрегулируйте до нужной высоты и затяните болты, 
чтобы зафиксировать их на месте.

ПОДСТАВКА ДЛЯ ОДНОГО МОНИТОРА ЗАВЕРШЕНА. ЧТОБЫ УСТАНОВИТЬ ДОПОЛНЕНИЕ ДЛЯ ТРОЙНОГО МОНИТОРА, ПРОДОЛЖИТЕ

13 - См. изображение. Установите по 4 Т-образных гайки в верхний и нижний каналы главной поперечины, как показано на рисунке. Детали: 8 х Т-образных гаек.
14 - См. изображение. Совместите отверстия на угловых кронштейнах с Т-образными гайками, ранее установленными в шаге 13. Детали: 2 угловых кронштейна.
15 - См. изображение. Вкрутите и закрепите с помощью 8 болтов M8 и шайб. Детали: 8 болтов M8 16 мм, 8 шайб M8.



45

Video Instruction: bit.ly/nlrbuild

16 - См. изображение. Установите 2 Т-образных гайки в верхний канал, 1 Т-образную гайку в нижний канал и 1 Т-образную гайку в задний верхний канал каждого удлинителя. Сдвиньте 2 Т-образных 
гайки в отмеченные места. Детали: 8 Т-образных гаек, 2 удлинителя.
17 - См. изображение. A) Совместите сквозные отверстия на удлинителях с отверстиями на угловых кронштейнах. B) Вверните и закрепите двумя болтами M8, шайбами   и фланцевыми гайками. Детали: 
2 болта M8 100 мм, 2 шайбы M8, 2 фланцевые гайки M8.
18 - См. изображение. Совместите регулировочные прорези угловых кронштейнов с Т-образными гайками, ранее установленными на шаге 16. Вверните и закрепите с помощью 4 болтов M8 и шайб. 
Детали: 4 болта M8 16 мм, 4 шайбы M8.
19а — см. изображение. A) Совместите отверстия на задней части крепления Vesa с резьбовыми отверстиями на передней части крепления Vesa. B) Вверните и закрепите 4 болтами M8 с шайбами. 
Детали: 1 крепление Vesa спереди и сзади, 4 болта M8 16 мм, 4 шайбы M8.
19b — см. изображение. A) Совместите отверстия крепления Vesa с монтажными отверстиями на мониторе. B) Вкрутите болты и закрепите с помощью соответствующего оборудования монитора. 
ПРИМЕЧАНИЕ. Пример установки монитора. Детали: 4 болта (для монитора/экрана), 4 шайбы.
20 - См. изображение. Совместите отверстия в узлах Vesa с Т-образными гайками, ранее установленными на шаге 16. Вверните болты и закрепите их двумя болтами M8 и шайбами   с каждой стороны. 
Детали: 4 болта M8 16 мм, 4 шайбы M8.
21 - См. изображение. РЕГУЛИРОВКА УГЛА КРЕПЛЕНИЯ VESA. Ослабьте болты, крепящие переднюю часть крепления Vesa к задней части крепления Vesa. Отрегулируйте до нужного угла и затяните 
болты, чтобы зафиксировать их на месте.
22 - См. изображение. ТРОЙНАЯ РЕГУЛИРОВКА ПОДСТАВКИ МОНИТОРА. Ослабьте болты крепления; узлы крепления Vesa к удлинителям, удлинители к угловым кронштейнам и угловые 
кронштейны к основной поперечине. Отрегулируйте до желаемого положения и затяните болты, чтобы зафиксировать их на месте.
23 - См. изображение. ПЕРЕЙДИТЕ К ШАГУ 24, ЧТОБЫ УСТАНОВИТЬ ПОДСТАВКУ ДЛЯ ПОВЕРХНОГО МОНИТОРА. При необходимости установите зажимы для укладки кабелей и установите торцевые 
заглушки на главную поперечину, базовые элементы, вертикальные элементы и удлинители. Примечание. Нажмите на фиксатор на задней стороне зажима, чтобы установить его в канал. Детали: 10 
заглушек (4080).

ПОДСТАВКА ДЛЯ ТРОЙНОГО МОНИТОРА ЗАВЕРШЕНА. ДЛЯ УСТАНОВКИ ДОПОЛНИТЕЛЬНОГО МОНИТОРА ПОЖАЛУЙСТА, ПРОДОЛЖИТЕ

24 - См. изображение. Совместите отверстия на верхних вертикальных элементах с Т-образными гайками, ранее установленными на шаге 04. Детали: 2 верхних вертикальных элемента, 4 болта M8 
40 мм, 4 шайбы M8.
25 - См. изображение. Установите 2 Т-образных гайки во внешний канал обоих верхних вертикальных элементов. Детали: 4 х Т-образные гайки.
26 - См. изображение. Совместите отверстия на верхних угловых пластинах с Т-образными гайками, ранее установленными на шаге 25. Вверните и закрепите с помощью 4 болтов M8 и шайб. Детали: 
2 угловых пластины с потолком, 4 болта M8 16 мм, 4 шайбы M8.
27а — см. изображение. Установите по 1 Т-образной гайке в верхний и задний нижний швеллер верхней поперечины. Детали: 1 верхняя поперечина, 2 Т-образных гайки.
27b — см. изображение. Установите 3 Т-образных гайки во внешние каналы обоих верхних угловых элементов. ПРИМЕЧАНИЕ. Внешний канал расположен напротив отверстий с раззенковкой. Детали: 
2 верхних уголка, 6 Т-образных гаек.
27c - См. изображение. Совместите отверстия на потолочных монтажных пластинах с Т-образными гайками, ранее установленными на шаге 27b. Прикрутите и закрепите с помощью 4 болтов M8 и 
шайб. Детали: 2 потолочные монтажные пластины, 4 болта M8 16 мм, 4 шайбы M8.
27d — см. изображение. Совместите резьбовые отверстия на концах потолочной поперечины с отверстиями на потолочных монтажных пластинах. Вкрутите и закрепите с помощью 2 болтов M8 и 
шайб. Детали: 4 болта M8 16 мм, 4 шайбы M8.
28 - См. изображение. Совместите сквозные отверстия на узле верхнего уголка с отверстиями на верхних уголках. Прикрутите и закрепите с помощью 2 болтов M8, шайб и фланцевых гаек. Детали: 2 
болта M8 50 мм, 2 шайбы M8, 2 фланцевые гайки M8.
29 - См. изображение. Совместите Т-образные гайки, ранее установленные на шаге 27b, с прорезями на верхних угловых пластинах. Вкрутите и закрепите с помощью 2 болтов M8 и шайб. Детали: 2 
болта M8 16 мм, 2 шайбы M8.
30 - См. изображение. Установите крепление Vesa на монитор/экран (см. шаги 19a и 19b). Совместите отверстия на узле крепления Vesa с Т-образными гайками, ранее установленными на шаге 27a.
31 - См. изображение. Вкрутите и закрепите двумя болтами M8 с шайбами. Детали: 2 болта M8 16 мм, 2 шайбы M8.
32 - См. изображение. При необходимости установите зажимы для укладки кабелей и установите торцевые заглушки на главную поперечину, базовые элементы, вертикальные элементы, удлинители, 
а также верхние вертикальные и угловые кронштейны. Детали: 10 заглушек (4080), 8 заглушек (4040).
33 - См. изображение. РЕГУЛИРОВКА УГЛА. Ослабьте болты, крепящие верхнюю угловую пластину к верхним угловым элементам. Отрегулируйте до нужного угла и затяните болты, чтобы 
зафиксировать их на месте.
34 - См. изображение. РЕГУЛИРОВКА ВЫСОТЫ. A) Ослабьте болты, крепящие верхние угловые пластины к верхним вертикальным элементам. Отрегулируйте до нужной высоты и затяните болты, 
чтобы зафиксировать на месте. B) Ослабьте болты, крепящие потолочные монтажные пластины к потолочным уголкам. Отрегулируйте до нужной высоты и затяните болты, чтобы зафиксировать их на 
месте.
НАСТРОЙКА ЗАВЕРШЕНА

ПРЕДУПРЕЖДЕНИЕ
• Пожалуйста, не используйте электроинструменты для сборки, так как чрезмерное затягивание может повредить раму.
• Пожалуйста, убедитесь, что Т-образные гайки правильно расположены внутри профиля, чтобы предотвратить повреждение деталей.
• Разложите и соберите подставку для монитора на мягкой и защищенной ровной поверхности.
• Не соединяйте детали силой.
• Избегайте перекручивания резьбовых элементов.
• Если вы сомневаетесь, обратитесь к видео по установке. (см. QR-код ниже или свяжитесь с нами по адресу support@nextlevelracing.com)
• Не вешайте дополнительные грузы на подставку монитора.
• Остерегайтесь острых краев экструзионных элементов.
• Спланируйте размещение зажимов для укладки кабелей в начале сборки.
• Т-образные гайки должны быть установлены с конца профиля и не могут быть установлены в середине канала.

ПОМОЩЬ
Если вам требуется дополнительная поддержка по вашему продукту, свяжитесь с нашей дружной командой по адресу: support@nextlevelracing.com



46

support@nextlevelracing.com

TR
ELITE SERİSİ MONİTÖR STAND BLACK EDITION TEK/ÜÇLÜ/BAŞ BAŞLIĞI

Yarışa başlamak için istekli olduğunuzu biliyoruz! Talimatlara zaman ayırın ve ürününüzü monte etmek için bu kılavuzu izleyin. Ürününüzü tamamen optimize etmek için talimat kitapçığını izleyerek kendinizi başarıya 
hazırlayacaksınız.

YARIŞ ÖNCESİ KONTROLLER
UYARI VE MONTAJ İPUÇLARI
• Montaj için lütfen elektrikli aletler kullanmayın çünkü aşırı sıkmak çerçevenize zarar verebilir.
• Parçalara zarar vermemek için lütfen T-Somunların ekstrüzyon içerisine doğru şekilde yerleştirildiğinden emin olun.
• Monitör Sehpasını yumuşak ve korumalı düz bir yüzeye yerleştirin ve kurun.
• Parçaları birbirine zorlamayın.
• Dişli öğeleri çapraz geçirmekten kaçının.
• Şüpheniz varsa kurulum videosuna bakın. (aşağıdaki QR koduna bakın veya support@nextlevelracing.com adresinden bizimle iletişime geçin)
• Monitör standına ek yükler asmayın.
• Ekstrüzyon parçalarında keskin kenarlara dikkat edin.
• Kablo yönetim klipslerinin yerleşimini yapınızın başında planlayın.
• T-Somunlar profil sonundan takılmalı, kanal ortasına takılmamalıdır.

Ürününüzle ilgili herhangi bir desteğe ihtiyacınız varsa, lütfen şu adresten güler yüzlü ekibimizle iletişime geçin: support@nextlevelracing.com

UYARI
BOĞULMA TEHLİKESİ - 3 yaşından küçük çocuklar veya yenmeyen nesneleri ağızlarına götürmeye meyilli kişiler için olmayan küçük parçalar.

İÇİNDEKİLER
TEK SERBEST AYAKTA TAKİP STANDI: Sayfa 12-18
ÜÇLÜ MONİTÖR EKLENTİLERİ: Sayfa 19 – 23
BAŞ EKRAN EKLENTİLERİ: Sayfa 23 – 28

VESA MONTAJ YAPILANDIRMALARI
NOT: Üçlü / Tepegöz monitör kurulumu yapıyorsanız, ekranlarınızı hizalamak için lütfen Standart Vesa Plakası üzerindeki montaj deliklerinin (KIRMIZI ile işaretlenmiş) Genişletilmiş Vesa Braketi üzerindeki montaj 
delikleriyle hizalandığından emin olun.
NOT: Monitör Sehpasını monte etmeden önce kokpit kurulumunuzun genişliğini kontrol edin ve Ana Çapraz Üye üzerindeki uygun montaj deliklerini seçin.

BAŞLAT
01 – Resme bakın. Taban Elemanlarındaki açık delikleri Dikey Elemanlardaki dişli deliklerle hizalayın. 4 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin. Parçalar: 2 x Dikey Eleman 40x80, 2 x Ana Eleman 40x80, 4 x 
M8 85mm Cıvata, 4 x M8 Pul. İPUÇLARI: Dikey 40x80 parçalar kolay kurulum için dişli deliklere sahiptir. Kurulum sırasında ipliği geçmemeye dikkat edin.
02 - resme bakın. Her Dikey Üyenin ön kanalına gösterildiği gibi 2 x T-Somun takın. Parçalar: 4 x T-Somun.
03 - Resme bakın. Her Dikey Parçanın iç arka kanalına gösterildiği gibi 2 x T-Somun takın. Parçalar: 4 x T-Somun.
04 - Resme bakın. Ana Çapraz Üyeye gösterildiği gibi 12 x T-Somun takın. NOT: Gerekmiyorsa Havai Üye T-Somunlarını takmayın. Parçalar: 1 x Ana Çapraz Üye, 12 x T-Somun. İPUÇLARI: Kırmızı noktalar, genel 
T-Nuts konumlandırmasını gösterir. Önde olmak için Ana Çapraz elemanda havşa delikleri. T-Somunlar karşı tarafa takılmalıdır.
05 - Resme bakın. Her iki Temel Üyenin alt uçlarına 4 x Keçe Ped takın. Parçalar: 4 x Keçe Ped (40mm x 35mm x 5mm)
06 - Resme bakın. A) Kokpit kurulumunuza uygun Ana Çapraz Eleman montaj deliklerini seçin ve bunları daha önce Adım 02’de takılmış olan T-Somunlarla hizalayın. B) Cıvatalayın ve 4 x M8 Cıvata ve Pullarla 
sabitleyin. Parçalar: 1 x Ana Çapraz Üye, 4 x M8 40mm Cıvata, 4 x M8 Pul. İPUÇLARI: Ana Çapraz Üyenin düz olduğundan emin olmak için sağlanan Su Terazisini kullanın.
07 - resme bakın. Köşe Plakalarını Adım 03 ve 04’te önceden takılmış T-Somunlarla hizalayın. Cıvatalayın ve 8 x M8 Cıvata ve Pullarla sabitleyin. Parçalar: 2 x Köşe Plakası, 8 x M8 16mm Cıvata, 8 x M8 Pul.
08a - resme bakın. A) Uzatılmış Vesa Montaj Arkasındaki delikleri Uzatılmış Vesa Montaj Önündeki deliklerle hizalayın. B) 2 x M8 Cıvata, Pul ve Flanş Somunlarını kullanarak cıvatalayın ve sabitleyin. Diğer Vesa 
montajı için tekrarlayın. Parçalar: 2 x Genişletilmiş Vesa Montaj Ön & Arka, 4 x M8 40mm Cıvata, 4 x M8 Pul, 4 x M8 Flanş Somun.
08b - Resme bakın. A) Vesa Montaj deliklerini Monitördeki montaj delikleriyle hizalayın. Üçlü/Dörtlü monitörler kuruluyorsa, Genişletilmiş Vesa Bağlantıları ile monitör arasına 4 x Monitör Ara Parçası yerleştirin. B) 
Monitörün belirtilen donanımını kullanarak vidalayın ve sabitleyin. Parçalar: 4 x Cıvata (Monitöre/Ekrana Özel), 4 x Pul. İPUÇLARI: Vesa Braketindeki deliklerin çapından daha küçük cıvatalar kullanıyorsanız, montaj 
için büyük bir pulun üzerine küçük bir pul koyun.
09 - Resme bakın. Monte edilmiş Vesa Tertibatlarındaki delikleri, Adım 04’te önceden takılmış T-Somunlarla hizalayın. Cıvatalayın ve üst ve arkayı 4 x M8 Cıvata ve Pullarla sabitleyin. Parçalar: 4 x M8 16mm Cıvata, 
4 x M8 Pul.
10 - resme bakın. ÜÇLÜ MONİTÖR STAND KURULUMU İÇİN 13. ADIM’A ATLAYIN. Gerektiğinde Kablo Yönetim klipslerini takın ve Uç Kapakları Ana Çapraz Üyeye, Taban Üyelerine ve Dikey Üyelere Takın. Not: 
Kanala takmak için klibin arka tarafındaki yer bulma sekmesine basın. Parçalar: 8 x Uç Kapakları (4080).
11 - resme bakın. VESA MONTAJ AÇISI AYARI. Uzatılmış Vesa Montajını Geri Uzatılmış Vesa Montaj Önüne sabitleyen Cıvataları gevşetin. İstenilen açıya ayarlayın ve yerine kilitlenmesi için Cıvataları sıkın.
12 - resme bakın. YÜKSEKLİK AYARI. Ana Çapraz Elemanı ve Köşe Plakalarını Dikey Elemanlara sabitleyen Cıvataları gevşetin. İstenilen yüksekliğe ayarlayın ve yerine kilitlemek için Cıvataları sıkın.

TEK MONİTÖR STAND TAMAMLANMIŞTIR. ÜÇLÜ MONİTÖR EKLENTİSİNİ KURMAK İÇİN LÜTFEN DEVAM EDİNİZ

13 - resme bakın. Ana Çapraz Elemanın hem üst hem de alt kanallarına gösterildiği gibi 4 x T-Somun takın. Parçalar: 8 x T-Somun.
14 - resme bakın. Köşeli Ayraçlardaki delikleri Adım 13’te önceden takılmış olan T-Somunlarla hizalayın. Parçalar: 2 x Köşeli Ayraçlar.



47

Video Instruction: bit.ly/nlrbuild

15 - resme bakın. 8 x M8 Cıvata ve Pul kullanarak vidalayın ve sabitleyin. Parçalar: 8 x M8 16mm Cıvata, 8 x M8 Pul.
16 - resme bakın. Her Uzatma Kolunun üst kanalına 2 x T-Somun, alt kanala 1 x T-Somun ve arka Üst kanalına 1 x T-Somun takın. 2 x T-Somunları işaretli yerlere kaydırın. Parçalar: 8 x T-Somun, 2 x Uzatma Kolları.
17 - resme bakın. A) Uzatma Kollarındaki açık delikleri Açılı Braketlerdeki deliklerle hizalayın. B) 2 x M8 Cıvata, Pul ve Flanş Somunları ile cıvatalayın ve sabitleyin. Parçalar: 2 x M8 100mm Cıvata, 2 x M8 Pul, 2 x M8 
Flanşlı Somun.
18 - resme bakın. Köşeli Parantez ayar yuvalarını Adım 16’da önceden takılmış T-Somunlarla hizalayın. 4 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin. Parçalar: 4 x M8 16mm Cıvata, 4 x M8 Pul.
19a - resme bakın. A) Vesa Montaj Arkasındaki delikleri Vesa Montaj Önündeki dişli deliklerle hizalayın. B) 4 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin. Parçalar: 1 x Vesa Montaj Ön & Arka, 4 x M8 16mm Cıvata, 
4 x M8 Pul.
19b - Resme bakın. A) Vesa Montaj deliklerini Monitördeki montaj delikleriyle hizalayın. B) Monitörün uygun donanımını kullanarak vidalayın ve sabitleyin. NOT: Örnek monitör kurulumu. Parçalar: 4 x Cıvata 
(Monitöre/Ekrana Özel), 4 x Pul.
20 - resme bakın. Vesa Tertibatlarındaki delikleri Adım 16’da önceden takılmış T-Somunlarla hizalayın. Cıvatalayın ve her iki tarafta 2 x M8 Cıvata ve Pul ile sabitleyin. Parçalar: 4 x M8 16mm Cıvata, 4 x M8 Pul.
21 - resme bakın. VESA MONTAJ AÇISI AYARI. Vesa Montaj Önünü Vesa Montaj Arkasına sabitleyen cıvataları gevşetin. İstenilen açıya ayarlayın ve yerine sabitlemek için cıvataları sıkın.
22 - resme bakın. ÜÇLÜ MONİTÖR STAND AYARI. Sabitleyen Cıvataları gevşetin; Vesa Montajı, Uzatma Kollarına, Uzatma Kolları Köşebentlere ve Köşeli Braketler Ana Çapraz Elemana bağlanır. İstenen konuma 
ayarlayın ve yerine kilitlemek için Cıvataları sıkın.
23 - Resme bakın. HAVA MONİTÖR STAND KURULUMU İÇİN ADIM 24’E GEÇİNİZ. Gerektiğinde Kablo Yönetim klipslerini takın ve Uç Kapakları Ana Çapraz Üyeye, Taban Üyelerine, Dikey Üyelere ve Uzatma 
Kollarına Takın. Not: Kanala takmak için klibin arka tarafındaki yer bulma sekmesine basın. Parçalar: 10 x Uç Kapakları (4080).

ÜÇLÜ MONİTÖR STANDI TAMAMLANMIŞTIR. BAŞ MONİTÖR EKLENTİSİNİ KURMAK İÇİN LÜTFEN DEVAM EDİNİZ

24 - Resme bakın. Üst Dikey Elemanlardaki delikleri Adım 04’te önceden takılmış olan T-Somunlarla hizalayın. Parçalar: 2 x Üst Dikey Elemanlar, 4 x M8 40mm Cıvata, 4 x M8 Pul.
25 - Resme bakın. Her iki Tepegöz Dikey Elemanının dış kanalına 2 x T-Somun takın. Parçalar: 4 x T-Somun.
26 - Resme bakın. Üst Açı Plakalarındaki delikleri, Adım 25’te önceden takılmış T-Somunlarla hizalayın. 4 x M8 Cıvata ve Pul kullanarak cıvatalayın ve sabitleyin. Parçalar: 2 x Tepe Açı Plakası, 4 x M8 16mm Cıvata, 4 
x M8 Pul.
27a - resme bakın. Havai Çapraz Elemanın hem üst hem de arka alt kanalına 1 x T-Somun takın. Parçalar: 1 x Havai Travers, 2 x T-Somun.
27b - Resme bakın. Her iki Havai Açı Elemanının Dış Kanallarına 3 x T-Somun takın. NOT: Dış kanal, havşa deliklerinin karşısındadır. Parçalar: 2 x Üst Açı Elemanları, 6 x T-Somun.
27c - resme bakın. Üst Montaj Plakalarındaki delikleri, Adım 27b’de önceden takılmış olan T-Somunlarla hizalayın. 4 x M8 Cıvata ve Pul kullanarak vidalayın ve sabitleyin. Parçalar: 2 x Üstten Montaj Plakası, 4 x M8 
16mm Cıvata, 4 x M8 Pul.
27d - Resme bakın. Havai Çapraz Eleman uçlarındaki dişli delikleri Havai Montaj Plakalarındaki deliklerle hizalayın. 2 x M8 Cıvata ve Pul kullanarak vidalayın ve sabitleyin. Parçalar: 4 x M8 16mm Cıvata, 4 x M8 Pul.
28 - resme bakın. Üst Açı Elemanı Tertibatındaki açık delikleri, Üst Açı Plakalarındaki deliklerle hizalayın. 2 x M8 Cıvata, Pul ve Flanş Somunlarını kullanarak cıvatalayın ve sabitleyin. Parçalar: 2 x M8 50mm Cıvata, 2 
x M8 Pul, 2 x M8 Flanş Somun.
29 - resme bakın. Adım 27b’de önceden takılmış T-Somunları Üst Açı Plakalarındaki yuvalarla hizalayın. 2 x M8 Cıvata ve Pul kullanarak vidalayın ve sabitleyin. Parçalar: 2 x M8 16mm Cıvata, 2 x M8 Pul.
30 - resme bakın. Vesa Mount’ı bir Monitöre/Ekrana Kurun (Adım 19a ve 19b’ye bakın). Vesa Montaj Tertibatındaki delikleri, Adım 27a’da önceden takılmış olan T-Somunlarla hizalayın.
31 - resme bakın. 2 x M8 Cıvata ve Pullarla cıvatalayın ve sabitleyin. Parçalar: 2 x M8 16mm Cıvata, 2 x M8 Pul.
32 - resme bakın. Gerektiğinde Kablo Yönetim klipslerini takın ve Uç Kapakları Ana Çapraz Üyeye, Taban Üyelere, Dikey Üyelere, Uzatma Kollarına ve Üst Dikey ve Açılı Kollara Takın. Parçalar: 10 x Uç Kapakları 
(4080), 8 x Uç Kapakları (4040).
33 - resme bakın. AÇI AYARI. Tepe Açı Plakasını Tepe Açı Elemanlarına sabitleyen Cıvataları gevşetin. İstenilen açıya ayarlayın ve yerine sabitlemek için cıvataları sıkın.
34 - resme bakın. YÜKSEKLİK AYARI. A) Üst Açı Plakalarını Havai Dikey Elemanlara sabitleyen Cıvataları gevşetin. İstenilen yüksekliğe ayarlayın ve yerine sabitlemek için cıvataları sıkın. B) Üst Montaj Plakalarını Üst 
Açı Elemanlarına sabitleyen Cıvataları gevşetin. İstenilen yüksekliğe ayarlayın ve yerine sabitlemek için Cıvataları sıkın.
KURULUMUNUZ TAMAMLANDI

UYARI
• Montaj için lütfen elektrikli aletler kullanmayın çünkü aşırı sıkmak çerçevenize zarar verebilir.
• Parçalara zarar vermemek için lütfen T-Somunların ekstrüzyon içerisine doğru şekilde yerleştirildiğinden emin olun.
• Monitör Sehpasını yumuşak ve korumalı düz bir yüzeye yerleştirin ve kurun.
• Parçaları birbirine zorlamayın.
• Dişli öğeleri çapraz geçirmekten kaçının.
• Şüpheniz varsa kurulum videosuna bakın. (aşağıdaki QR koduna bakın veya support@nextlevelracing.com adresinden bizimle iletişime geçin)
• Monitör standına ek yükler asmayın.
• Ekstrüzyon parçalarında keskin kenarlara dikkat edin.
• Kablo yönetim klipslerinin yerleşimini yapınızın başında planlayın.
• T-Somunlar profil sonundan takılmalı, kanal ortasına takılmamalıdır.

YARDIM
Ürününüzle ilgili daha fazla desteğe ihtiyacınız varsa, lütfen şu adresten güler yüzlü ekibimizle iletişime geçin: support@nextlevelracing.com



48

support@nextlevelracing.com

CZ
STOJAN NA MONITOR ELITE ŘADY ČERNÉ EDICE JEDNODUCHÝ/TROJÍ/NAHLED

Víme, že toužíte začít závodit! Udělejte si čas s pokyny a podle tohoto průvodce sestavte svůj produkt. Postupem podle návodu k plné optimalizaci vašeho produktu se připravíte na úspěch.

PŘED ZÁVODNÍ KONTROLY
VAROVÁNÍ A RADY PRO MONTÁŽ
• K montáži nepoužívejte elektrické nářadí, protože přílišné utažení může poškodit rám.
• Ujistěte se, že jsou T-matice správně umístěny ve výlisku, aby nedošlo k poškození dílů.
• Postavte a postavte stojan monitoru na měkký a chráněný rovný povrch.
• Netlačte díly k sobě silou.
• Vyhněte se předmětům s křížovým závitem.
• V případě pochybností se podívejte na instalační video. (viz QR kód níže nebo nás kontaktujte na adrese support@nextlevelracing.com)
• Na stojan monitoru nezavěšujte další zátěže.
• Pozor na ostré hrany vytlačovaných kusů.
• Naplánujte umístění příchytek pro vedení kabelů na začátku vaší stavby.
• T-matice musí být instalovány od konce profilu a nemohou být instalovány uprostřed kanálu.

Pokud potřebujete jakoukoli podporu s vaším produktem, kontaktujte náš přátelský tým na adrese: support@nextlevelracing.com

VAROVÁNÍ
NEBEZPEČÍ UDUŠENÍ - Malé části nejsou určeny dětem do 3 let nebo osobám, které mají tendenci vkládat si do úst nepoživatelné předměty.

OBSAH
JEDEN VOLNĚ STOJÍCÍ STOJAN NA MOINTOR: Strany 12-18
DOPLNĚK TROJITÉHO MONITORU: strany 19 – 23
DOPLNĚK OVERHEAD MONITOR: strany 23 – 28

KONFIGURACE MONTÁŽE VESA
POZNÁMKA: Pokud nastavujete nastavení trojitého / stropního monitoru, ujistěte se, že montážní otvory (označené ČERVENĚ) na standardní desce Vesa jsou zarovnány s montážními otvory na prodlouženém 
držáku Vesa, aby byly obrazovky zarovnány.
POZNÁMKA: Před sestavením stojanu monitoru zkontrolujte šířku nastavení kokpitu a vyberte vhodné montážní otvory na hlavním příčném nosníku.

START
01 – viz obrázek. Zarovnejte průchozí otvory na základních členech se závitovými otvory na svislých členech. Prošroubujte a zajistěte pomocí 4 šroubů a podložek M8. Části: 2 x vertikální členy 40x80, 2 x základní 
členy 40x80, 4 x šrouby M8 85 mm, 4 x podložky M8. TIPY: Stojanové kusy 40x80 mají závitové otvory pro snadnou instalaci. Dávejte pozor, abyste během instalace nezkřížili závit.
02 - Viz obrázek. Nainstalujte 2 x T-matice do předního kanálu každého vertikálního členu podle obrázku. Díly: 4 x T-matice.
03 - Viz obrázek. Nainstalujte 2 x T-matice do vnitřního zadního kanálu každého vertikálního členu podle obrázku. Díly: 4 x T-matice.
04 - Viz obrázek. Nainstalujte 12 x T-matic do hlavního příčného nosníku podle obrázku. POZNÁMKA: Neinstalujte T-matice horního členu, pokud to není nutné. Díly: 1 x hlavní příčník, 12 x T-matice. TIPY: Červené 
tečky označují obecné umístění T-matic. Otvory s válcovým zahloubením v hlavním příčníku budou na přední straně. T-matice by měly být instalovány na opačné straně.
05 - Viz obrázek. Nainstalujte 4 plstěné podložky na spodní konce obou základních členů. Části: 4 x plstěné podložky (40 mm x 35 mm x 5 mm)
06 - Viz obrázek. A) Vyberte montážní otvory hlavního příčného členu vhodné pro vaše nastavení kokpitu a srovnejte je s T-maticemi dříve nainstalovanými v kroku 02. B) Prošroubujte a zajistěte pomocí 4 šroubů 
a podložek M8. Části: 1 x hlavní příčný člen, 4 x šrouby M8 40 mm, 4 x podložky M8. TIPY: Použijte dodanou vodováhu, aby byl hlavní příčný nosník rovný.
07 - Viz obrázek. Vyrovnejte rohové desky s T-maticemi, které byly dříve nainstalovány v kroku 03 a 04. Protáhněte a zajistěte 8 šrouby a podložkami M8. Části: 2 x rohové desky, 8 x šrouby M8 16 mm, 8 x 
podložky M8.
08a - Viz obrázek. A) Zarovnejte otvory na zadní straně prodlouženého držáku Vesa s otvory na přední straně prodlouženého držáku Vesa. B) Prošroubujte a zajistěte pomocí 2 x M8 šroubů, podložek a 
přírubových matic. Opakujte pro druhou sestavu Vesa. Části: 2 x Prodloužený držák Vesa vpředu a vzadu, 4 x šrouby M8 40 mm, 4 x podložky M8, 4 x matice s přírubou M8.
08b - Viz obrázek. A) Zarovnejte montážní otvory Vesa s montážními otvory na monitoru. Pokud instalujete trojité/čtyři monitory, umístěte mezi rozšířené držáky Vesa a monitor 4 rozpěrky monitoru. B) Přišroubujte 
a zajistěte monitor pomocí specifikovaného hardwaru. Části: 4 x šrouby (specifické pro monitor/obrazovku), 4 x podložky. TIPY: Pokud používáte šrouby menší, než je průměr otvorů na držáku Vesa, nainstalujte 
malou podložku na velkou podložku pro montáž.
09 - Viz obrázek. Zarovnejte otvory na namontovaných sestavách Vesa s T-maticemi dříve nainstalovanými v kroku 04. Prošroubujte a zajistěte horní a zadní část pomocí 4 šroubů a podložek M8. Části: 4 x M8 
16mm šrouby, 4 x M8 podložky.
10 - Viz obrázek. PŘESKOČTE NA KROK 13 PRO NASTAVENÍ STOJANU TROJITÉHO MONITORU. V případě potřeby nainstalujte svorky pro správu kabelů a nainstalujte koncovky na hlavní příčný člen, základní 
členy a vertikální členy. Poznámka: Pro instalaci do kanálu stiskněte páčku lokátoru na zadní straně klipu. Části: 8 x koncovky (4080).
11 - Viz obrázek. NASTAVENÍ ÚHLU MONTÁŽE VESA. Uvolněte šrouby zajišťující prodloužený držák Vesa zpět k přední části prodlouženého držáku Vesa. Nastavte požadovaný úhel a utáhněte šrouby, aby zapadly 
na místo.
12 - Viz obrázek. NASTAVENÍ VÝŠKY. Povolte šrouby zajišťující hlavní příčník a rohové desky k vertikálním prvkům. Nastavte na požadovanou výšku a utáhněte šrouby, aby zapadly na místo.

JEDEN STOJAN NA MONITOR JE KOMPLETNÍ. PRO INSTALACI DOPLŇKU TROJITÉHO MONITORU POKRAČUJTE

13 - Viz obrázek. Nainstalujte 4 x T-matice do horního i spodního kanálu hlavního příčného nosníku, jak je znázorněno. Díly: 8 x T-matice.



49

Video Instruction: bit.ly/nlrbuild

14 - Viz obrázek. Vyrovnejte otvory na úhlových konzolách s T-maticemi dříve nainstalovanými v kroku 13. Díly: 2 x úhlové konzoly.
15 - Viz obrázek. Prošroubujte a zajistěte pomocí 8 šroubů a podložek M8. Části: 8 x M8 16mm šrouby, 8 x M8 podložky.
16 - Viz obrázek. Nainstalujte 2 x T-matice do horního kanálu, 1 x T-matici do spodního kanálu a 1 x T-matici do zadního horního kanálu každého prodlužovacího ramene. Posuňte 2 x T-matice na vyznačená místa. 
Díly: 8 x T-matice, 2 x prodlužovací ramena.
17 - Viz obrázek. A) Zarovnejte průchozí otvory na prodlužovacích ramenech s otvory na úhlových konzolách. B) Prošroubujte a zajistěte pomocí 2 x M8 šroubů, podložek a přírubových matic. Části: 2 x M8 100mm 
šrouby, 2 x M8 podložky, 2 x M8 přírubové matice.
18 - Viz obrázek. Vyrovnejte seřizovací štěrbiny úhlových držáků s T-maticemi dříve nainstalovanými v kroku 16. Prošroubujte a zajistěte pomocí 4 šroubů a podložek M8. Části: 4 x M8 16mm šrouby, 4 x M8 
podložky.
19a - Viz obrázek. A) Zarovnejte otvory na zadní straně držáku Vesa s otvory se závitem na přední straně držáku Vesa. B) Prošroubujte a zajistěte pomocí 4 šroubů a podložek M8. Části: 1 x Vesa Mount Front & 
Back, 4 x M8 16mm šrouby, 4 x M8 podložky.
19b - Viz obrázek. A) Zarovnejte montážní otvory Vesa s montážními otvory na monitoru. B) Přišroubujte a zajistěte monitor pomocí vhodného hardwaru. POZNÁMKA: Příklad instalace monitoru. Části: 4 x šrouby 
(specifické pro monitor/obrazovku), 4 x podložky.
20 - Viz obrázek. Zarovnejte otvory na sestavách Vesa s T-maticemi dříve nainstalovanými v kroku 16. Prošroubujte a zajistěte 2 x M8 šrouby a podložky na každou stranu. Části: 4 x M8 16mm šrouby, 4 x M8 
podložky.
21 - Viz obrázek. NASTAVENÍ ÚHLU MONTÁŽE VESA. Povolte šrouby zajišťující přední část držáku Vesa k zadní části držáku Vesa. Nastavte do požadovaného úhlu a utáhněte šrouby, abyste je zajistili na místě.
22 - Viz obrázek. NASTAVENÍ STOJANU TROJÍHO MONITORU. Uvolněte zajišťovací šrouby; sestavy Vesa Mount k prodlužovacím ramenům, prodlužovacím ramenům k úhlovým držákům a úhlovým držákům k 
hlavnímu příčnému členu. Nastavte do požadované polohy a utáhněte šrouby, aby zapadly na místo.
23 - Viz obrázek. PŘESKOČTE NA KROK 24 PRO NASTAVENÍ STOJANU NA HLAVNÍ MONITOR. V případě potřeby nainstalujte spony pro správu kabelů a nainstalujte koncovky na hlavní příčný člen, základní členy, 
vertikální členy a prodlužovací ramena. Poznámka: Pro instalaci do kanálu stiskněte páčku lokátoru na zadní straně klipu. Části: 10 x Koncovky (4080).

STOJAN NA TRIPLE MONITOR JE KOMPLETNÍ. PRO INSTALACI DOPLŇKU PŘEDNÍHO MONITORU POKRAČUJTE

24 - Viz obrázek. Zarovnejte otvory na horních vertikálních členech s T-maticemi dříve nainstalovanými v kroku 04. Díly: 2 x horní vertikální členy, 4 x šrouby M8 40 mm, 4 x podložky M8.
25 - Viz obrázek. Nainstalujte 2 x T-matice do vnějšího kanálu obou horních vertikálních členů. Díly: 4 x T-matice.
26 - Viz obrázek. Vyrovnejte otvory na horních úhlových deskách s T-maticemi dříve nainstalovanými v kroku 25. Prošroubujte a zajistěte pomocí 4 šroubů a podložek M8. Části: 2 x horní úhelník, 4 x šroub M8 16 
mm, 4 x podložka M8.
27a - Viz obrázek. Nainstalujte 1 x T-matici do horního i zadního spodního kanálu horního příčného nosníku. Díly: 1 x Příčný nosník, 2 x T-matice.
27b - Viz obrázek. Nainstalujte 3 x T-matice do vnějších kanálů obou horních úhlových členů. POZNÁMKA: Vnější kanál je protilehlý k otvorům s válcovým zahloubením. Části: 2 x horní úhelník, 6 x T-matice.
27c - Viz obrázek. Vyrovnejte otvory na horních montážních deskách s T-maticemi dříve nainstalovanými v kroku 27b. Prošroubujte a zajistěte pomocí 4 šroubů a podložek M8. Části: 2 x horní montážní desky, 4 x 
M8 16mm šrouby, 4 x M8 podložky.
27d - viz obrázek. Vyrovnejte závitové otvory na koncích horního příčného nosníku s otvory na horních montážních deskách. Prošroubujte a zajistěte pomocí 2 x M8 šroubů a podložek. Části: 4 x M8 16mm šrouby, 
4 x M8 podložky.
28 - Viz obrázek. Zarovnejte průchozí otvory na sestavě horního úhelníku s otvory na horních úhelníkových deskách. Prošroubujte a zajistěte pomocí 2 x M8 šroubů, podložek a přírubových matic. Části: 2 x M8 
50mm šrouby, 2 x M8 podložky, 2 x M8 přírubové matice.
29 - Viz obrázek. Vyrovnejte T-matice dříve nainstalované v kroku 27b s drážkami na horních úhlových deskách. Prošroubujte a zajistěte pomocí 2 x M8 šroubů a podložek. Části: 2 x M8 16mm šrouby, 2 x M8 
podložky.
30 - Viz obrázek. Nainstalujte držák Vesa na monitor/obrazovku (viz kroky 19a a 19b). Zarovnejte otvory na montážní sestavě Vesa s T-maticemi dříve nainstalovanými v kroku 27a.
31 - Viz obrázek. Prošroubujte a zajistěte pomocí 2 x M8 šroubů a podložek. Části: 2 x M8 16mm šrouby, 2 x M8 podložky.
32 - Viz obrázek. V případě potřeby nainstalujte svorky pro správu kabelů a nainstalujte koncovky na hlavní příčný člen, základní členy, vertikální členy, prodlužovací ramena a horní vertikální a úhlová ramena. 
Části: 10 x koncovky (4080), 8 x koncovky (4040).
33 - Viz obrázek. NASTAVENÍ ÚHLU. Povolte šrouby zajišťující horní úhelník k horním úhelníkům. Nastavte požadovaný úhel a utáhněte šrouby, aby zapadly na místo.
34 - Viz obrázek. NASTAVENÍ VÝŠKY. A) Povolte šrouby zajišťující horní úhlové desky k horním vertikálním členům. Nastavte na požadovanou výšku a utáhněte šrouby, aby zapadly na místo. B) Povolte šrouby 
zajišťující horní montážní desky k horním úhelníkům. Nastavte na požadovanou výšku a utáhněte šrouby, abyste je zajistili na místě.
VAŠE NASTAVENÍ JE KOMPLETNÍ

VAROVÁNÍ
• K montáži nepoužívejte elektrické nářadí, protože přílišné utažení může poškodit rám.
• Ujistěte se, že jsou T-matice správně umístěny ve výlisku, aby nedošlo k poškození dílů.
• Postavte a postavte stojan monitoru na měkký a chráněný rovný povrch.
• Netlačte díly k sobě silou.
• Vyhněte se předmětům s křížovým závitem.
• V případě pochybností se podívejte na instalační video. (viz QR kód níže nebo nás kontaktujte na adrese support@nextlevelracing.com)
• Na stojan monitoru nezavěšujte další zátěže.
• Pozor na ostré hrany vytlačovaných kusů.
• Naplánujte umístění příchytek pro vedení kabelů na začátku vaší stavby.
• T-matice musí být instalovány od konce profilu a nemohou být instalovány uprostřed kanálu.

POMOC
Pokud potřebujete další podporu s vaším produktem, kontaktujte náš přátelský tým na adrese: support@nextlevelracing.com



50

support@nextlevelracing.com

PL
STOJAK NA MONITOR SERII ELITE BLACK EDITION POJEDYNCZY/POTRÓJNY/NAWIERZCHNIOWY

Wiemy, że chcesz zacząć się ścigać! Nie spiesz się z instrukcjami i postępuj zgodnie z tym przewodnikiem, aby złożyć swój produkt. Aby w pełni zoptymalizować swój produkt, przygotujesz się na sukces, 
postępując zgodnie z instrukcją obsługi.

KONTROLE PRZED WYŚCIGIEM
OSTRZEŻENIE I WSKAZÓWKI DOTYCZĄCE MONTAŻU
• Do montażu nie należy używać elektronarzędzi, ponieważ zbyt mocne dokręcenie może uszkodzić ramę.
• Upewnij się, że nakrętki teowe są prawidłowo umieszczone w profilu, aby zapobiec uszkodzeniu części.
• Ustaw i zbuduj podstawę monitora na miękkiej i zabezpieczonej, poziomej powierzchni.
• Nie ściskaj części na siłę.
• Unikaj gwintowania elementów z gwintem krzyżowym.
• W razie wątpliwości zapoznaj się z filmem instalacyjnym. (patrz kod QR poniżej lub skontaktuj się z nami pod adresem support@nextlevelracing.com)
• Nie zawieszaj dodatkowych ładunków na stojaku monitora.
• Uważaj na ostre krawędzie elementów do wyciskania.
• Zaplanuj rozmieszczenie zacisków do zarządzania kablami na początku budowy.
• Nakrętki teowe muszą być instalowane od końca profilu i nie mogą być instalowane w środku kanału.

Jeśli potrzebujesz wsparcia ze swoim produktem, skontaktuj się z naszym przyjaznym zespołem pod adresem: support@nextlevelracing.com

OSTRZEŻENIE
NIEBEZPIECZEŃSTWO ZADŁAWIANIA SIĘ - Małe części nie dla dzieci poniżej 3 lat lub osób, które mają tendencję do wkładania do ust niejadalnych przedmiotów.

SPIS TREŚCI
POJEDYNCZY WOLNOSTOJĄCY STOJAK DO MONITORA: Strony 12-18
DODATEK POTRÓJNY MONITOR: Strony 19 – 23
DODATEK DO MONITORA SUFITOWEGO: Strony 23–28

KONFIGURACJE MONTAŻU VESA
UWAGA: Jeśli konfigurujesz konfigurację monitora potrójnego / górnego, upewnij się, że otwory montażowe (oznaczone na CZERWONO) na standardowej płycie Vesa są wyrównane z otworami montażowymi na 
przedłużonym wsporniku Vesa, aby wyrównać ekrany.
UWAGA: Przed montażem stojaka monitora sprawdź szerokość konfiguracji kokpitu i wybierz odpowiednie otwory montażowe w głównym elemencie poprzecznym.

POCZĄTEK
01 – Patrz zdjęcie. Wyrównaj otwory przelotowe w elementach bazowych z otworami gwintowanymi w elementach pionowych. Przykręć i zabezpiecz za pomocą 4 śrub i podkładek M8. Części: 2 x pionowe 
elementy 40x80, 2 x podstawy 40x80, 4 x śruby M8 85mm, 4 x podkładki M8. WSKAZÓWKI: Pionowe elementy 40x80 mają gwintowane otwory ułatwiające instalację. Uważaj, aby podczas instalacji nie 
krzyżowały się gwinty.
02 - Patrz obraz. Zamontuj 2 x nakrętki teowe w przednim kanale każdego elementu pionowego, jak pokazano. Części: 4 x nakrętki teowe.
03 - Patrz obraz. Zainstaluj 2 x nakrętki teowe w wewnętrznym tylnym kanale każdego elementu pionowego, jak pokazano. Części: 4 x nakrętki teowe.
04 - Patrz obraz. Zamontuj 12 nakrętek teowych w głównej poprzecznicy, jak pokazano. UWAGA: Nie należy montować nakrętek teowych elementu górnego, jeśli nie są wymagane. Części: 1 x główna 
poprzecznica, 12 x nakrętki teowe. WSKAZÓWKI: Czerwone kropki wskazują ogólne ustawienie nakrętek T. Otwory z pogłębieniem walcowym w głównej belce poprzecznej z przodu. Nakrętki teowe należy 
zamontować po przeciwnej stronie.
05 - Patrz zdjęcie. Zainstaluj 4 x podkładki filcowe na dolnych końcach obu elementów podstawy. Części: 4 x podkładki filcowe (40mm x 35mm x 5mm)
06 - Patrz zdjęcie. A) Wybierz otwory montażowe głównego elementu poprzecznego odpowiednie do konfiguracji kokpitu i dopasuj je do nakrętek teowych zainstalowanych wcześniej w kroku 02. B) Przykręć i 
zabezpiecz za pomocą 4 śrub M8 i podkładek. Części: 1 x główna poprzecznica, 4 x śruby M8 40mm, 4 x podkładki M8. WSKAZÓWKI: Użyj dostarczonej poziomicy, aby upewnić się, że główny krzyżak jest prosty.
07 - Patrz zdjęcie. Wyrównaj płyty narożne z nakrętkami teowymi wcześniej zainstalowanymi w krokach 03 i 04. Przykręć i zabezpiecz 8 śrubami M8 i podkładkami. Części: 2 x płyty narożne, 8 x śruby M8 16mm, 8 
x podkładki M8.
08a - Patrz zdjęcie. A) Wyrównaj otwory w rozszerzonym tylnym panelu uchwytu Vesa z otworami w rozszerzonym przednim panelu uchwytu Vesa. B) Przykręć i zabezpiecz za pomocą 2 śrub M8, podkładek i 
nakrętek kołnierzowych. Powtórz dla drugiego zespołu Vesa. Części: 2 x przedłużone mocowanie Vesa z przodu i z tyłu, 4 x śruby M8 40 mm, 4 x podkładki M8, 4 x nakrętki kołnierzowe M8.
08b - Patrz zdjęcie. A) Dopasuj otwory montażowe Vesa do otworów montażowych w monitorze. W przypadku instalowania monitorów potrójnych/czterech, umieść 4 przekładki dystansowe monitora między 
przedłużonymi mocowaniami Vesa a monitorem. B) Przykręć i zabezpiecz za pomocą określonego sprzętu monitora. Części: 4 x śruby (specyficzne dla monitora/ekranu), 4 x podkładki. WSKAZÓWKI: Jeśli używasz 
śrub mniejszych niż średnica otworów we wsporniku Vesa, ułóż małą podkładkę na dużej podkładce do montażu.
09 - Patrz zdjęcie. Wyrównaj otwory w zamontowanych zespołach Vesa z nakrętkami teowymi wcześniej zainstalowanymi w kroku 04. Przykręć i zabezpiecz górną i tylną część za pomocą 4 śrub M8 i podkładek. 
Części: 4 x śruby M8 16mm, 4 x podkładki M8.
10 - Patrz obraz. PRZEJDŹ DO KROKU 13, ABY KONFIGUROWAĆ POTRÓJNY MONITOR. W razie potrzeby zainstaluj zaciski do prowadzenia kabli i zainstaluj zaślepki końcowe na głównym elemencie 
poprzecznym, elementach podstawy i elementach pionowych. Uwaga: Wciśnij zaczep ustalający z tyłu zacisku, aby zainstalować w kanale. Części: 8 x zaślepki (4080).
11 - Patrz obraz. REGULACJA KĄTA MONTAŻU VESA. Poluzuj śruby mocujące przedłużony tył uchwytu Vesa do rozszerzonego przodu uchwytu Vesa. Ustaw żądany kąt i dokręć śruby, aby zablokować na miejscu.
12 - Patrz obraz. REGULACJA WYSOKOŚCI. Poluzuj śruby mocujące główny element poprzeczny i płyty narożne do elementów pionowych. Dostosuj do żądanej wysokości i dokręć śruby, aby zablokować na 
miejscu.



51

Video Instruction: bit.ly/nlrbuild

POJEDYNCZY STOJAK NA MONITOR JEST KOMPLETNY. ABY ZAINSTALOWAĆ DODATEK POTRÓJNY MONITOR, KONTYNUUJ

13 - Patrz obraz. Zainstalować 4 nakrętki teowe w górnym i dolnym kanale głównej poprzecznicy, jak pokazano. Części: 8 x nakrętek teowych.
14 - Patrz zdjęcie. Wyrównaj otwory we wspornikach kątowych z nakrętkami teowymi zainstalowanymi wcześniej w kroku 13. Części: 2 x wsporniki kątowe.
15 - Patrz obraz. Przykręć i zabezpiecz za pomocą 8 śrub i podkładek M8. Części: 8 x śruby M8 16mm, 8 x podkładki M8.
16 - Patrz zdjęcie. Zainstaluj 2 nakrętki teowe w górnym kanale, 1 nakrętkę teową w dolnym kanale i 1 nakrętkę teową w tylnym górnym kanale każdego wysięgnika. Wsuń 2 x nakrętki teowe w zaznaczone miejsca. 
Części: 8 x nakrętki teowe, 2 x wysięgniki.
17 - Patrz zdjęcie. A) Dopasuj otwory przelotowe w wysięgnikach do otworów we wspornikach kątowych. B) Przykręć i zabezpiecz za pomocą 2 śrub M8, podkładek i nakrętek kołnierzowych. Części: 2 x śruby M8 
100mm, 2 x podkładki M8, 2 x nakrętki kołnierzowe M8.
18 - Patrz zdjęcie. Dopasuj szczeliny regulacyjne wsporników kątowych do nakrętek teowych zainstalowanych wcześniej w kroku 16. Przykręć i zabezpiecz za pomocą 4 śrub M8 i podkładek. Części: 4 x śruby M8 
16mm, 4 x podkładki M8.
19a - Patrz zdjęcie. A) Wyrównaj otwory w tylnej części Vesa Mount z gwintowanymi otworami w przedniej części Vesa Mount. B) Przykręć i zabezpiecz za pomocą 4 śrub M8 i podkładek. Części: 1 x mocowanie 
Vesa przód i tył, 4 x śruby M8 16mm, 4 x podkładki M8.
19b - Patrz zdjęcie. A) Dopasuj otwory montażowe Vesa do otworów montażowych w monitorze. B) Przykręć i zabezpiecz za pomocą odpowiedniego osprzętu monitora. UWAGA: Przykładowa instalacja monitora. 
Części: 4 x śruby (specyficzne dla monitora/ekranu), 4 x podkładki.
20 - Patrz zdjęcie. Dopasuj otwory w zespołach Vesa do nakrętek teowych zainstalowanych wcześniej w kroku 16. Przykręć i zabezpiecz za pomocą 2 śrub M8 i podkładek na stronę. Części: 4 x śruby M8 16mm, 4 
x podkładki M8.
21 - Patrz obraz. REGULACJA KĄTA MONTAŻU VESA. Poluzuj śruby mocujące przód Vesa Mount do Vesa Mount Back. Ustaw żądany kąt i dokręć śruby, aby zabezpieczyć je na miejscu.
22 - Patrz obraz. POTRÓJNA REGULACJA PODSTAWY MONITORA. Poluzuj śruby mocujące; zespoły uchwytów Vesa do ramion wysięgnikowych, ramion wysięgnikowych do wsporników kątowych i wsporników 
kątowych do głównego elementu poprzecznego. Ustaw żądaną pozycję i dokręć śruby, aby zablokować się na miejscu.
23 - Patrz zdjęcie. PRZEJDŹ DO KROKU 24, ABY KONFIGUROWAĆ PODSUMOWANIE MONITORA. W razie potrzeby zainstaluj zaciski do prowadzenia kabli i zainstaluj zaślepki końcowe na głównym elemencie 
poprzecznym, elementach podstawy, elementach pionowych i wysięgnikach. Uwaga: Wciśnij zaczep ustalający z tyłu zacisku, aby zainstalować w kanale. Części: 10 x zaślepki (4080).

STOJAK NA POTRÓJNY MONITOR JEST KOMPLETNY. ABY ZAINSTALOWAĆ DODATKOWY MONITOR SUFITOWY, KONTYNUUJ

24 - Patrz obraz. Dopasuj otwory na napowietrznych pionowych elementach do nakrętek teowych zainstalowanych wcześniej w kroku 04. Części: 2 x napowietrzne pionowe elementy, 4 x śruby M8 40 mm, 4 x 
podkładki M8.
25 - Patrz obraz. Zainstaluj 2 x nakrętki teowe w zewnętrznym kanale obu pionowych elementów napowietrznych. Części: 4 x nakrętki teowe.
26 - Patrz zdjęcie. Dopasuj otwory w napowietrznych płytach kątowych do nakrętek teowych zainstalowanych wcześniej w kroku 25. Przykręć i zabezpiecz za pomocą 4 śrub M8 i podkładek. Części: 2 x górne 
płyty kątowe, 4 x śruby M8 16 mm, 4 x podkładki M8.
27a - Patrz rysunek. Zainstalować 1 nakrętkę teową w górnym i tylnym dolnym kanale poprzecznicy górnej. Części: 1 x poprzecznica górna, 2 x nakrętki teowe.
27b - Patrz rysunek. Zainstaluj 3 x nakrętki teowe w zewnętrznych kanałach obu górnych kątowników. UWAGA: Kanał zewnętrzny znajduje się naprzeciwko otworów z pogłębieniem walcowym. Części: 2 x 
nasadowe pręty kątowe, 6 x nakrętki teowe.
27c - Patrz rysunek. Dopasuj otwory w górnych płytach montażowych do nakrętek teowych zainstalowanych wcześniej w kroku 27b. Przykręć i zabezpiecz za pomocą 4 śrub i podkładek M8. Części: 2 x górne 
płyty montażowe, 4 x śruby M8 16mm, 4 x podkładki M8.
27d - Patrz zdjęcie. Wyrównaj gwintowane otwory na końcach poprzecznicy z otworami w górnych płytach montażowych. Przykręć i zabezpiecz za pomocą 2 śrub i podkładek M8. Części: 4 x śruby M8 16mm, 4 x 
podkładki M8.
28 - Patrz zdjęcie. Wyrównaj otwory przelotowe w zespole kątownika podwieszanego z otworami w płytach kątownika podwieszanego. Przykręć i zabezpiecz za pomocą 2 śrub M8, podkładek i nakrętek 
kołnierzowych. Części: 2 x śruby M8 50mm, 2 x podkładki M8, 2 x nakrętki kołnierzowe M8.
29 - Patrz zdjęcie. Dopasuj nakrętki teowe zainstalowane poprzednio w kroku 27b do otworów w napowietrznych płytach kątowych. Przykręć i zabezpiecz za pomocą 2 śrub i podkładek M8. Części: 2 x śruby M8 
16mm, 2 x podkładki M8.
30 - Patrz obraz. Zainstaluj uchwyt Vesa na monitorze/ekranu (patrz kroki 19a i 19b). Dopasuj otwory w zespole mocowania Vesa do nakrętek teowych zainstalowanych wcześniej w kroku 27a.
31 - Patrz obraz. Przykręć i zabezpiecz 2 x śrubami M8 i podkładkami. Części: 2 x śruby M8 16mm, 2 x podkładki M8.
32 - Patrz obraz. W razie potrzeby zainstaluj zaciski do prowadzenia kabli i zainstaluj zaślepki końcowe na głównym elemencie poprzecznym, elementach podstawy, elementach pionowych, wysięgnikach oraz 
pionowych i kątowych ramionach napowietrznych. Części: 10 x zaślepki (4080), 8 x zaślepki (4040).
33 - Patrz zdjęcie. REGULACJA KĄTA. Poluzuj śruby mocujące górną płytę kątową do napowietrznych elementów kątowych. Ustaw żądany kąt i dokręć śruby, aby zabezpieczyć je na miejscu.
34 - Patrz zdjęcie. REGULACJA WYSOKOŚCI. A) Poluzuj śruby mocujące napowietrzne płyty kątowe do napowietrznych pionowych elementów. Ustaw żądaną wysokość i dokręć śruby, aby zabezpieczyć je na 
miejscu. B) Poluzuj śruby mocujące górne płyty montażowe do napowietrznych elementów kątowych. Dostosuj do żądanej wysokości i dokręć śruby, aby zabezpieczyć je na miejscu.
TWOJA KONFIGURACJA JEST ZAKOŃCZONA

OSTRZEŻENIE
• Do montażu nie należy używać elektronarzędzi, ponieważ zbyt mocne dokręcenie może uszkodzić ramę.
• Upewnij się, że nakrętki teowe są prawidłowo umieszczone w profilu, aby zapobiec uszkodzeniu części.
• Ustaw i zbuduj podstawę monitora na miękkiej i zabezpieczonej, poziomej powierzchni.
• Nie ściskaj części na siłę.
• Unikaj gwintowania elementów z gwintem krzyżowym.
• W razie wątpliwości zapoznaj się z filmem instalacyjnym. (patrz kod QR poniżej lub skontaktuj się z nami pod adresem support@nextlevelracing.com)
• Nie zawieszaj dodatkowych ładunków na stojaku monitora.
• Uważaj na ostre krawędzie elementów do wyciskania.
• Zaplanuj rozmieszczenie zacisków do zarządzania kablami na początku budowy.
• Nakrętki teowe muszą być instalowane od końca profilu i nie mogą być instalowane w środku kanału.

WSPARCIE
Jeśli potrzebujesz dalszego wsparcia ze swoim produktem, skontaktuj się z naszym przyjaznym zespołem pod adresem: support@nextlevelracing.com



52

support@nextlevelracing.com

AR
EDITION ي / علوي

 أحادي / ثلا�ث

ن منتجك بالكامل  .نحن نعلم أنك حريص على بدء السباق! خذ وقتك مع التعليمات واتبع هذا الدليل لتجميع منتجك. ستقوم بإعداد نفسك للنجاح باتباع كتيب التعليمات لتحس�ي

 ، فحوصات ما قبل السباق
 تحذير وتلميحات التجميع

ي إحكام الربط يمكن أن يتلف إطارك •
فراط �ن  .يرجى عدم استخدام أدوات كهربائية للتجميع حيث أن الإإ

 .بشكل صحيح داخل جهاز البثق لمنع تلف الإأجزاء T يرجى التأكد من وضع صواميل •
 .ضع حامل الشاشة وقم ببنائه على سطح مستوٍ ناعم ومحمي •

 .لإ تج�ب الإأجزاء معًا •
ابطة الخيوط • .تجنب البنود الم�ت

ي شك ، استسرش فيديو التثبيت. )انظر رمز الإستجابة السريعة أدناه أو اتصل بنا على •
)support@nextlevelracing.com إذا كنت �ن
 .لإ تعلق أحمالًإ إضافية على حامل الشاشة •
 .احذر من الحواف الحادة على قطع البثق •

ي بداية جهازك •
 .خطط لوضع مقاطع إدارة الكابلات �ن

ي منتصف القناة T-Nuts يجب تثبيت •
 .من نهاية الملف الشخصيي ولإ يمكن تثبيته �ن

جى الإتصال بفريقنا الودود على  support@nextlevelracing.com :إذا كنت بحاجة إلى أي دعم مع منتجك ، ف�ي

 تحذير
ي أفواههم

ة ليست للاأطفال دون سن 3 سنوات أو أي أفراد يميلون إلى وضع أشياء غ�ي صالحة للاأكل �ن  .خطر الإختناق - أجزاء صغ�ي

 جدول المحتويات
 VESA تكوينات تركيب

قاعدة المولدات الدائمة الفردية: الصفحات 16-12
 شاشة ثلاثية إضافية : الصفحات من 17 إلى 21

 إضافة الشاشة العلوية: الصفحات من 21 إلى 26

ة باللون الإأحمر( على لوحة ن كيب )مم�ي ي حالة إعداد شاشة ثلاثية / علوية ، يرجى التأكد من محاذاة فتحات ال�ت
كيب على قوس Vesa ملاحظة: �ن  .الممتد لمحاذاة شاشاتك Vesa القياسية ثقوب ال�ت

ي العضو المتقاطع الرئيسيي
كيب المناسبة �ن  .ملاحظة: قبل تجميع حامل الشاشة ، تحقق من عرض إعداد قمرة القيادة واخ�ت فتحات ال�ت

بداية
ي الإأعضاء الرأسية. اربطها بإحكام وآمن باستخدام مسام�ي وغسالإت مقاس 4

 8. الإأجزاء: 2 × أعضاء عمودية M، 80 × 40 × 01 - الرجوع إلى الصورة. قم بمحاذاة الفتحات ع�ب أعضاء القاعدة مع الفتحات الملولبة الموجودة �ن
كيب. احرص على عدم عبور الخيط أثناء التثبيت8x. نصائح: القطع المستقيمة M40 8 85 ملم براغي ، 4 × غسالإتM × 2 × أعضاء قاعدة 40 × 80 ، 4  .80 بها فتحات ملولبة لسهولة ال�ت

ي القناة الإأمامية لكل عضو رأسيي كما هو موضح. الإأجزاء: x T-Nuts 4 02 - الرجوع إلى الصورة. قم بتثبيت 2
 .T-Nuts × �ن

كيب 2 ي القناة الخلفية الداخلية لكل عضو رأسيي كما هو موضح. الإأجزاء: x T-Nuts 4 03 - الرجوع إلى الصورة. قم ب�ت
.T-Nuts × �ن

ي العضو المتقاطع الرئيسيي كما هو موضح. ملاحظة: لإ تقم بتثبيت صواميل T-Nuts × 04 - الرجوع إلى الصورة. قم بتثبيت 12
 .T-Nuts × للاأعضاء العلوية إذا لم تكن مطلوبة. الإأجزاء: 1 × عضو متقاطع رئيسيي ، T 12 �ن

ي المقدمة. يجب تثبيت صواميل .T نصائح: تش�ي النقاط الحمراء إلى الوضع العام لصواميل
ي عضو التقاطع الرئيسيي �ن

 .على الجانب الإآخر T يجب أن تكون الثقوب المضادة �ن
كيب 4 × وسادات لباد على الإأطراف السفلية لكلا أعضاء القاعدة. الإأجزاء: 4 × وسادات لباد )40 مم × 35 مم × 5 مم )05 - الرجوع إلى الصورة. قم ب�ت

عداد قمرة القيادة الخاصة بك وقم بمحاذاةها مع صواميل ي الخطوة 02. ب( قم بإغلاقها وإحكام تثبيتها باستخدام T 06 - الرجوع إلى الصورة. أ( اخ�ت فتحات تركيب الإأعضاء المتقاطعة الرئيسية المناسبة لإإ
 المثبتة مسبقًا �ن

M 4 × مسام�ي وغسالإت M 8 40 مم ، 4 × غسالإتM 8. الإأجزاء: 1 × عضو متقاطع رئيسيي ، 4 × مسام�ي  .8. نصائح: استخدم مستوى الروح المقدم لضمان استقامة العضو المتقاطع الرئيسيي
ن 03 و 04. اربطها وثبتها باستخدام T 8 07 - الرجوع إلى الصورة. قم بمحاذاة لوحات الزاوية مع صواميل ي الخطوت�ي

اغي والغسالإت. الإأجزاء: 2 × لوحات زاوية ، 8 × مسام�ي 16 ممx M المثبتة مسبقًا �ن  8 ، غسالإت M8 8 ال�ب
× M8. 

08a - الرجوع إلى الصورة. أ( قم بمحاذاة الفتحات الموجودة على قاعدة تثبيت Vesa الخلفية الممتدة مع الفتحات الموجودة على واجهة تثبيت Vesa 2 الممتدة. ب( اربط وثبت بإحكام باستخدام مسام�ي × M8 ، وحلقات 
.M8 8 ، 4 × صواميل شفةM 8 40 مم ، 4 × غسالإتM للاأمام والخلف ، 4 × مسام�ي Vesa الإأخرى. الإأجزاء: 2 × حامل Vesa ، وصواميل شفة. كرر مع مجموعة

كيب الموجودة على الشاشة. ب( اربطها وأمنها باستخدام الإأجهزة المحددة للشاشة. الإأجزاء: 4 × براغي )خاصة بالشاشة / الشاشة( ، Vesa × 4 08 ب - الرجوع إلى الصورة. أ( قم بمحاذاة فتحات تجميع  مع فتحات ال�ت
ة للتجميع ، Vesa غسالإت. نصائح: إذا كنت تستخدم مسام�ي أصغر من قطر الفتحات الموجودة على حامل ة فوق حلقة كب�ي  .فقم بتجميع غسالة صغ�ي

ي مجموعات
ي الخطوة 04. اربط الجزء العلوي والخلفي وقم بتثبيته باستخدام T-Nuts 4 المُثبتة مع Vesa Assemblies 09 - الرجوع إلى الصورة. قم بمحاذاة الفتحات الموجودة �ن

ي تم تركيبها مسبقًا �ن
اغيx M ال�ت  8 ال�ب

.M8 8 16 مم ، 4 غسالإتM × والغسالإت. الإأجزاء: مسام�ي 4
. ن ورة وقم بتثبيت أغطية النهاية على العضو المتقاطع الرئيسيي وأعضاء القاعدة والإأعضاء الرأسي�ي . قم بتثبيت مقاطع إدارة الكابلات عند ال�ن ي

عداد حامل الشاشة الثلا�ش  10 - الرجوع إلى الصورة. انتقل إلى الخطوة 13 لإإ
ي القناة. الإأجزاء: 8 × أغطية طرفية )locater 4080 ملاحظة: اضغط على علامة التبويب

 .)الموجودة على الجانب الخلفي من المقطع لتثبيتها �ن
ي تثبت حامل .VESA 11 - الرجوع إلى الصورة. تعديل زاوية تركيب

اغي ال�ت ي مكانها Vesa الممتد مرة أخرى إلى واجهة تثبيت Vesa قم بفك ال�ب
اغي لتثبيتها �ن .الممتدة. اضبط الزاوية المرغوبة وشد ال�ب

ي مكانها
اغي لتثبيتها �ن ي تثبت العضو المتقاطع الرئيسيي ولوحات الزاوية بالإأعضاء الرأسية. اضبط الإرتفاع المطلوب وشد ال�ب

اغي ال�ت  .12 - الرجوع إلى الصورة. تعديل الإرتفاع. قم بفك ال�ب

ضافية للشاشة الثلاثية ، يرجى متابعة  حامل الشاشة الفردي مكتمل. لتثبيت الوظيفة الإإ

ي كل من القنوات العلوية والسفلية للعضو المتقاطع الرئيسيي كما هو موضح. الإأجزاء: x T-Nuts 8 13 - الرجوع إلى الصورة. قم بتثبيت 4
 .T-Nuts × �ن

ي الخطوة 13. الإأجزاء: 2 × قوس الزاوية T 14 - الرجوع إلى الصورة. قم بمحاذاة الثقوب الموجودة على قوس الزاوية مع صواميل
 .المثبتة مسبقًا �ن

 .M8 × 8 16 مم ، غسالإت M8 × 8. الإأجزاء: مسام�ي M8 × 15 - الرجوع إلى الصورة. اربطها وثبتها بإحكام باستخدام براغي وغسالإت مقاس 8
ي القناة العلوية ، و x T-Nuts 1 16 - الرجوع إلى الصورة. قم بتثبيت 2

ي القناة السفلية و x T-Nut 1 �ن
ي القناة العلوية الخلفية لكل ذراع تمديد. حرك x T-Nut 2 �ن

 T ، 2 إلى المواقع المحددة. الإأجزاء: 8 × صواميل T-Nuts × �ن
.× أذرع تمديد

 × 8 وغسالإت وصواميل شفة. الإأجزاء: مسام�ي M2 × 17 - الرجوع إلى الصورة. أ( قم بمحاذاة الفتحات الموجودة على أذرع التمديد مع الفتحات الموجودة على أقواس الزاوية. ب( اربطها وثبت بإحكام باستخدام مسام�ي 2
M2 8 100 مم ، غسالإت × M2 8 ، صواميل شفة × M8. 

كيب الموجودة على الشاشة. ب( اربطها وثبتها بإحكام باستخدام الإأجهزة المناسبة للشاشة. ملاحظة: مثال على تثبيت الشاشة. الإأجزاء: Vesa × 4 19 ب - الرجوع إلى الصورة. أ( قم بمحاذاة فتحات تجميع  مع فتحات ال�ت
.براغي )خاصة بالشاشة / الشاشة( ، 4 × غسالإت

ي الخطوة 16. اربطها وثبتها باستخدام T 4 مع صواميل Angle Brackets 18 - الرجوع إلى الصورة. قم بمحاذاة فتحات ضبط
اغي والغسالإت. الإأجزاء: مسام�ي x M4 المثبتة مسبقًا �ن .M8 8 16 مم ، 4 غسالإتM × 8 ال�ب

 8. الإأجزاء: 1 × جبلM ب( اربطها وثابت بإحكام باستخدام 4 براغي وغسالإت .Vesa مع الفتحات الملولبة الموجودة على واجهة تثبيت Vesa 19 أ - الرجوع إلى الصورة. أ( قم بمحاذاة الفتحات الموجودة على قاعدة تثبيت



53

Video Instruction: bit.ly/nlrbuild

Vesa أمامي وخلفي ، 4 × مسام�ي M8 16 مم ، 4 × غسالإت M8. 
ي تجميعات

ي الخطوة 16. اربطها وثبتها باستخدام T 2 مع صواميل Vesa 20 - الرجوع إلى الصورة. قم بمحاذاة الفتحات الموجودة �ن
اغي والغسالإت لكل جانب. الإأجزاء: مسام�ي x M4 المثبتة مسبقًا �ن  8 16 مم ، M4 × 8 ال�ب

 .M8 غسالإت
ي تثبت واجهة تثبيت .VESA 21 - الرجوع إلى الصورة. تعديل زاوية تركيب

اغي ال�ت ي مكانها .Vesa بظهر جبل Vesa قم بفك ال�ب
اغي لتثبيتها �ن .اضبط الزاوية المرغوبة وشد ال�ب

اغي. مجموعات ي للشاشة. فك ال�ب
. اضبط الوضع المطلوب وشد Vesa Mount 22 - الرجوع إلى الصورة. ضبط حامل ثلا�ش  إلى أذرع التمديد ، وأذرع التمديد إلى أقواس الزاوية ، وأقواس الزاوية إلى العضو المتقاطع الرئيسيي

ي مكانها
اغي لتثبيتها �ن  .ال�ب

ورة وقم بتثبيت أغطية النهاية على العضو المتقاطع الرئيسيي وأعضاء القاعدة والإأعضاء الرأسية عداد حامل الشاشة العلوية. قم بتثبيت مقاطع إدارة الكابلات عند ال�ن  23 - الرجوع إلى الصورة. انتقل إلى الخطوة 24 لإإ
ي القناة. الإأجزاء: 10 × أغطية طرفية )locater 4080 وأذرع التمديد. ملاحظة: اضغط على علامة التبويب

 .)الموجودة على الجانب الخلفي من المقطع لتثبيتها �ن

ي الرجاء متابعة
ضا�ف كيب جهاز العرض العلوي الإإ ي مكتمل. ل�ت

 حامل الشاشة الثلا�ث

ي الخطوة 04. الإأجزاء: 2 × أعضاء رأسية علوية ، 4 × مسام�ي ملولبة مقاس 40 مم ، 4 × غسالإت T 24 - الرجوع إلى الصورة. قم بمحاذاة الفتحات الموجودة على الإأعضاء الرأسية العلوية مع صواميل
 .M8 المثبتة مسبقًا �ن

ي القناة الخارجية لكل من الإأعضاء الرأسية العلوية. الإأجزاء: x T-Nuts 4 25 - الرجوع إلى الصورة. قم بتثبيت 2
.T-Nuts × �ن

ي الخطوة 25. اربطها وثبتها باستخدام 4 × مسام�ي وغسالإت T 26 - الرجوع إلى الصورة. قم بمحاذاة الفتحات الموجودة على ألواح الزاوية العلوية مع صواميل
 8. الإأجزاء: 2 × لوحات زاوية علوية ، M× 4 المثبتة مسبقًا �ن

 .M8 8 16 مم ، 4 غسالإتM مسام�ي
ي كل من القناة العلوية والخلفية السفلية لعضو x T-Nut 27 أ - الرجوع إلى الصورة. قم بتثبيت 1

 .T-Nuts × الإأجزاء: 1 × عضو متقاطع علوي ، Overhead Cross. 2 �ن
ي القنوات الخارجية لكل من أعضاء الزاوية العلوية. ملاحظة: القناة الخارجية معاكسة للفتحات ذات التجويف المضاد. الإأجزاء: 2 × زوايا علوية ، 6 × صواميل على شكل x T-Nuts 27 ب - الرجوع إلى الصورة. قم بتثبيت 3

 �ن
.T حرف

ي الخطوة 27 ب. اربطها بإحكام وآمن باستخدام مسام�ي وغسالإت مقاس T 4 27 ج - الرجوع إلى الصورة. قم بمحاذاة الفتحات الموجودة على ألواح التثبيت العلوية مع صواميل
 8. الإأجزاء: 2 × لوحاتM × المثبتة مسبقًا �ن

 .M8 8 16 مم ، 4 × غسالإتM تركيب علوية ، 4 × مسام�ي
ي مجموعة أعضاء الزاوية العلوية مع الفتحات الموجودة على لوحات الزاوية العلوية. اربطها وثبتها بإحكام باستخدام مسام�ي 2

 8 وغسالإت وصواميل شفة.M × 28 - الرجوع إلى الصورة. قم بمحاذاة الفتحات الموجودة �ن
.M8 × 8 ، صواميل شفة M2 × 8 مقاس 50 مم ، غسالإت M2 × الإأجزاء: مسام�ي 2

كيب العلوية. اربطها وثبتها بإحكام باستخدام مسام�ي وغسالإت ي العضو المتقاطع العلوي مع الفتحات الموجودة على لوحات ال�ت
 8 × 2. الإأجزاء:M 27 د - الرجوع إلى الصورة. قم بمحاذاة الفتحات الملولبة الموجودة �ن

 .M8 8 16 مم ، 4 غسالإتM × مسام�ي 4
ي الخطوة 27 ب مع الفتحات الموجودة على لوحات الزاوية العلوية. اربطها وثبتها بإحكام باستخدام مسام�ي وغسالإت T-Nuts 29 - الرجوع إلى الصورة. قم بمحاذاة

 M16 8 × 8 × 2. الإأجزاء: مسام�ي M2 المثبتة مسبقًا �ن
 .M8 × مم ، غسالإت 2

ي مجموعة تركيب Vesa 30 - الرجوع إلى الصورة. قم بتثبيت حامل
ن 19 أ و 19 ب(. قم بمحاذاة الفتحات الموجودة �ن ي الخطوة 27 أ T مع صواميل Vesa على شاشة / شاشة )راجع الخطوت�ي

 .المثبتة مسبقًا �ن
.M8 × 8 16 مم ، غسالإت M2 × 8 × 2. الإأجزاء: مسام�ي M2 31 - الرجوع إلى الصورة. اربطها بإحكام وآمن باستخدام مسام�ي وغسالإت

ورة وقم بتثبيت أغطية النهاية على العضو المتقاطع الرئيسيي ، وأعضاء القاعدة ، والإأعضاء الرأسية ، وأذرع التمديد ، والإأذرع الرأسية والزاوية. الإأجزاء: 10  32 - الرجوع إلى الصورة. قم بتثبيت مقاطع إدارة الكابلات عند ال�ن
 .)× أغطية طرفية )4080( ، 8 × أغطية طرفية )4040

ي مكانها
اغي لتثبيتها �ن ي تثبت لوحة الزاوية العلوية بأعضاء الزاوية العلوية. اضبط الزاوية المرغوبة وشد ال�ب

اغي ال�ت .33 - الرجوع إلى الصورة. تعديل الزاوية. قم بفك ال�ب
ي تثبت ألواح التثبيت العلوية

اغي ال�ت ي مكانها. ب( قم بفك ال�ب
اغي لتثبيتها �ن ي تثبت ألواح الزاوية العلوية للاأعضاء الرأسية. اضبط الإرتفاع المطلوب وشد ال�ب

اغي ال�ت  34 - الرجوع إلى الصورة. تعديل الإرتفاع. أ( قم بفك ال�ب
ي مكانها

اغي لتثبيتها �ن  .لإأعضاء الزاوية العلوية. اضبط على الإرتفاع المطلوب وشد ال�ب
إعدادك مكتمل

ي شك ، استسرش فيديو التثبيت. )انظر رمز الإستجابة السريعة أدناه أو اتصل بنا على •
)support@nextlevelracing.com إذا كنت �ن

عداد الخاص بك هو تحذير  الإإ
ي إحكام التثبيت يمكن أن ي�ن بإطارك •

فراط �ن .يرجى عدم استخدام الإأدوات الكهربائية للتجميع حيث أن الإإ
 .بشكل صحيح داخل جهاز البثق لمنع تلف الإأجزاء T يرجى التأكد من وضع صواميل •

 .ضع حامل الشاشة وقم ببنائه على سطح مستوٍ ناعم ومحمي •
 .لإ تج�ب الإأجزاء معًا •

ابطة الخيوط •  .تجنب البنود الم�ت
 .لإ تعلق أحمالًإ إضافية على حامل الشاشة •
 .احذر من الحواف الحادة على قطع البثق •

ي بداية جهازك •
 .خطط لوضع مقاطع إدارة الكابلات �ن

ي منتصف القناة T-Nuts يجب تثبيت •
 .من نهاية الملف الشخصيي ولإ يمكن تثبيته �ن

 المساعدة
جى الإتصال بفريقنا الودود على support@nextlevelracing.com :إذا كنت بحاجة إلى مزيد من الدعم مع منتجك ، ف�ي



54

support@nextlevelracing.com

CN

精英系列显示器支架黑色版单/三/顶精英系列显示器支架黑色版单/三/顶

我们知道您渴望开始比赛！花点时间阅读说明并按照本指南组装您的产品。按照说明手册全面优化您的产品，您将为成功做好准备。我们知道您渴望开始比赛！花点时间阅读说明并按照本指南组装您的产品。按照说明手册全面优化您的产品，您将为成功做好准备。

赛前检查赛前检查
警告和组装提示警告和组装提示
• 请不要使用电动工具进行组装，因为过度拧紧会损坏您的框架。• 请不要使用电动工具进行组装，因为过度拧紧会损坏您的框架。
• 请确保将 T 型螺母正确放置在挤压件内，以防止损坏零件。• 请确保将 T 型螺母正确放置在挤压件内，以防止损坏零件。
• 在柔软且受保护的水平表面上布置和搭建显示器支架。• 在柔软且受保护的水平表面上布置和搭建显示器支架。
• 不要将部件强行放在一起。• 不要将部件强行放在一起。
• 避免交叉螺纹项目。• 避免交叉螺纹项目。
• 如有疑问，请参阅安装视频。（见下方二维码或通过 support@nextlevelracing.com 联系我们）• 如有疑问，请参阅安装视频。（见下方二维码或通过 support@nextlevelracing.com 联系我们）
• 不要在显示器支架上悬挂额外的负载。• 不要在显示器支架上悬挂额外的负载。
• 当心挤压件上的锋利边缘。• 当心挤压件上的锋利边缘。
• 在构建开始时规划电缆管理夹的放置。• 在构建开始时规划电缆管理夹的放置。
• T 形螺母必须从型材末端安装，不能安装在槽钢中间。• T 形螺母必须从型材末端安装，不能安装在槽钢中间。

如果您需要任何产品支持，请联系我们友好的团队：support@nextlevelracing.com如果您需要任何产品支持，请联系我们友好的团队：support@nextlevelracing.com

警告警告
窒息危险 - 小部件不适合 3 岁以下儿童或任何倾向于将不可食用物品放入口中的人。窒息危险 - 小部件不适合 3 岁以下儿童或任何倾向于将不可食用物品放入口中的人。

目录目录
单独立式支架：第 12-18 页单独立式支架：第 12-18 页
三重显示器附加组件：第 19 – 23 页三重显示器附加组件：第 19 – 23 页
架空监视器附加组件：第 23 – 28 页架空监视器附加组件：第 23 – 28 页

VESA 安装配置VESA 安装配置
注意：如果设置三重/顶置显示器设置，请确保标准 Vesa 板上的安装孔（以红色标记）与扩展 Vesa 支架上的安装孔对齐，以对齐您的屏幕。注意：如果设置三重/顶置显示器设置，请确保标准 Vesa 板上的安装孔（以红色标记）与扩展 Vesa 支架上的安装孔对齐，以对齐您的屏幕。
注意：在组装显示器支架之前，请检查驾驶舱设置的宽度并在主横梁上选择合适的安装孔。注意：在组装显示器支架之前，请检查驾驶舱设置的宽度并在主横梁上选择合适的安装孔。

开始开始
01 – 参考图片。将底座构件上的通孔与垂直构件上的螺纹孔对齐。用 4 个 M8 螺栓和垫圈固定并固定。零件：2 x 垂直构件 40x80、2 x 底座构件 40x80、4 x M8 85mm 螺栓、4 x   M8 垫圈。提示：直01 – 参考图片。将底座构件上的通孔与垂直构件上的螺纹孔对齐。用 4 个 M8 螺栓和垫圈固定并固定。零件：2 x 垂直构件 40x80、2 x 底座构件 40x80、4 x M8 85mm 螺栓、4 x   M8 垫圈。提示：直
立的 40x80 件带有螺纹孔，便于安装。安装时注意不要穿线。立的 40x80 件带有螺纹孔，便于安装。安装时注意不要穿线。
02 - 参考图片。如图所示，将 2 个 T 形螺母安装到每个垂直构件的前槽中。零件：4 个 T 形螺母。02 - 参考图片。如图所示，将 2 个 T 形螺母安装到每个垂直构件的前槽中。零件：4 个 T 形螺母。
03 - 参考图片。如图所示，将 2 个 T 形螺母安装到每个垂直构件的内部后通道中。零件：4 个 T 形螺母。03 - 参考图片。如图所示，将 2 个 T 形螺母安装到每个垂直构件的内部后通道中。零件：4 个 T 形螺母。
04 - 参考图片。如图所示，将 12 个 T 形螺母安装到主横梁中。注意：如果不需要，请勿安装架空构件 T 形螺母。零件：1 x 主横梁，12 x T 形螺母。提示：红点表示一般的 T-Nuts 定位。主横梁上的沉04 - 参考图片。如图所示，将 12 个 T 形螺母安装到主横梁中。注意：如果不需要，请勿安装架空构件 T 形螺母。零件：1 x 主横梁，12 x T 形螺母。提示：红点表示一般的 T-Nuts 定位。主横梁上的沉
孔位于前部。T 型螺母应安装在对面。孔位于前部。T 型螺母应安装在对面。
05 - 参考图片。将 4 个毡垫安装到两个底座成员的底端。零件：4 x 毡垫（40mm x 35mm x 5mm）05 - 参考图片。将 4 个毡垫安装到两个底座成员的底端。零件：4 x 毡垫（40mm x 35mm x 5mm）
06 - 参考图片。A) 选择适合您的驾驶舱设置的主横梁安装孔，并将它们与之前在步骤 02 中安装的 T 形螺母对齐。 B) 用 4 x M8 螺栓和垫圈固定并固定。零件：1 x 主横梁，4 x M8 40mm 螺栓，4 x 06 - 参考图片。A) 选择适合您的驾驶舱设置的主横梁安装孔，并将它们与之前在步骤 02 中安装的 T 形螺母对齐。 B) 用 4 x M8 螺栓和垫圈固定并固定。零件：1 x 主横梁，4 x M8 40mm 螺栓，4 x 
M8 垫圈。提示：使用提供的水平仪确保主横梁笔直。M8 垫圈。提示：使用提供的水平仪确保主横梁笔直。
07 - 参考图片。将角板与先前在步骤 03 和 04 中安装的 T 形螺母对齐。用 8 x M8 螺栓和垫圈固定并固定。零件：2 x 角板，8 x M8 16mm 螺栓，8 x M8 垫圈。07 - 参考图片。将角板与先前在步骤 03 和 04 中安装的 T 形螺母对齐。用 8 x M8 螺栓和垫圈固定并固定。零件：2 x 角板，8 x M8 16mm 螺栓，8 x M8 垫圈。
08a - 参考图片。A) 将 Extended Vesa Mount Back 上的孔与 Extended Vesa Mount Front 上的孔对齐。B) 使用 2 个 M8 螺栓、垫圈和法兰螺母将螺栓穿过并固定。对另一个 Vesa 组件重复此操08a - 参考图片。A) 将 Extended Vesa Mount Back 上的孔与 Extended Vesa Mount Front 上的孔对齐。B) 使用 2 个 M8 螺栓、垫圈和法兰螺母将螺栓穿过并固定。对另一个 Vesa 组件重复此操
作。部件：2 x 扩展 Vesa 安装前后，4 x M8 40mm 螺栓，4 x M8 垫圈，4 x M8 法兰螺母。作。部件：2 x 扩展 Vesa 安装前后，4 x M8 40mm 螺栓，4 x M8 垫圈，4 x M8 法兰螺母。
08b - 参考图片。A) 将 Vesa 装配孔与显示器上的安装孔对齐。如果安装三/四显示器，请在扩展 Vesa 支架和显示器之间放置 4 个显示器垫片。  B) 使用显示器的指定硬件进行螺栓固定和固定。08b - 参考图片。A) 将 Vesa 装配孔与显示器上的安装孔对齐。如果安装三/四显示器，请在扩展 Vesa 支架和显示器之间放置 4 个显示器垫片。  B) 使用显示器的指定硬件进行螺栓固定和固定。
零件：4 个螺栓（特定于显示器/屏幕），4 个垫圈。提示：如果使用的螺栓小于 Vesa 支架上孔的直径，请将一个小垫圈堆叠在一个大垫圈的顶部进行组装。零件：4 个螺栓（特定于显示器/屏幕），4 个垫圈。提示：如果使用的螺栓小于 Vesa 支架上孔的直径，请将一个小垫圈堆叠在一个大垫圈的顶部进行组装。
09 - 参考图片。将已安装的 Vesa 组件上的孔与先前在步骤 04 中安装的 T 形螺母对齐。用 4 个 M8 螺栓和垫圈将顶部和后部螺栓穿过并固定。零件：4 x M8 16mm 螺栓，4 x M8 垫圈。09 - 参考图片。将已安装的 Vesa 组件上的孔与先前在步骤 04 中安装的 T 形螺母对齐。用 4 个 M8 螺栓和垫圈将顶部和后部螺栓穿过并固定。零件：4 x M8 16mm 螺栓，4 x M8 垫圈。
10 - 参考图片。跳至步骤 13 进行三重显示器支架设置。必要时安装电缆管理夹，并将端盖安装到主横梁、底座和垂直梁上。注意：压下夹子背面的定位片以安装到通道中。零件：8 个端盖 (4080)。10 - 参考图片。跳至步骤 13 进行三重显示器支架设置。必要时安装电缆管理夹，并将端盖安装到主横梁、底座和垂直梁上。注意：压下夹子背面的定位片以安装到通道中。零件：8 个端盖 (4080)。
11 - 参考图片。VESA 安装角度调整。松开将扩展型 Vesa 安装座固定回扩展型 Vesa 安装座正面的螺栓。调整至所需角度并拧紧螺栓以锁定到位。11 - 参考图片。VESA 安装角度调整。松开将扩展型 Vesa 安装座固定回扩展型 Vesa 安装座正面的螺栓。调整至所需角度并拧紧螺栓以锁定到位。
12 - 参考图片。高度调整。松开将主横梁和角板固定到垂直梁上的螺栓。调整至所需高度并拧紧螺栓以锁定到位。12 - 参考图片。高度调整。松开将主横梁和角板固定到垂直梁上的螺栓。调整至所需高度并拧紧螺栓以锁定到位。

单个显示器支架已完成。要安装三重显示器插件，请继续单个显示器支架已完成。要安装三重显示器插件，请继续

13 - 参考图片。如图所示，将 4 个 T 形螺母安装到主横梁的顶部和底部通道中。零件：8 个 T 形螺母。13 - 参考图片。如图所示，将 4 个 T 形螺母安装到主横梁的顶部和底部通道中。零件：8 个 T 形螺母。
14 - 参考图片。将角支架上的孔与先前在步骤 13 中安装的 T 形螺母对齐。零件：2 x 角支架。14 - 参考图片。将角支架上的孔与先前在步骤 13 中安装的 T 形螺母对齐。零件：2 x 角支架。



55

Video Instruction: bit.ly/nlrbuild

15 - 参考图片。使用 8 个 M8 螺栓和垫圈固定并固定。零件：8 x M8 16mm 螺栓，8 x M8 垫圈。15 - 参考图片。使用 8 个 M8 螺栓和垫圈固定并固定。零件：8 x M8 16mm 螺栓，8 x M8 垫圈。
16 - 参考图片。将 2 个 T 型螺母安装到顶部通道中，1 个 T 型螺母安装到底部通道中，1 个 T 型螺母安装在每个延伸臂的后上部通道中。将 2 个 T 型螺母滑到标记位置。零件：8 个 T 形螺母，2 个16 - 参考图片。将 2 个 T 型螺母安装到顶部通道中，1 个 T 型螺母安装到底部通道中，1 个 T 型螺母安装在每个延伸臂的后上部通道中。将 2 个 T 型螺母滑到标记位置。零件：8 个 T 形螺母，2 个
延长臂。延长臂。
17 - 参考图片。A) 将延长臂上的通孔与角支架上的孔对齐。B) 用 2 个 M8 螺栓、垫圈和法兰螺母将螺栓穿过并固定。零件：2 x M8 100mm 螺栓、2 x M8 垫圈、2 x M8 法兰螺母。17 - 参考图片。A) 将延长臂上的通孔与角支架上的孔对齐。B) 用 2 个 M8 螺栓、垫圈和法兰螺母将螺栓穿过并固定。零件：2 x M8 100mm 螺栓、2 x M8 垫圈、2 x M8 法兰螺母。
18 - 参考图片。将角支架调整槽与之前在步骤 16 中安装的 T 形螺母对齐。用 4 个 M8 螺栓和垫圈将螺栓穿过并固定。零件：4 x M8 16mm 螺栓，4 x M8 垫圈。18 - 参考图片。将角支架调整槽与之前在步骤 16 中安装的 T 形螺母对齐。用 4 个 M8 螺栓和垫圈将螺栓穿过并固定。零件：4 x M8 16mm 螺栓，4 x M8 垫圈。
19a - 参考图片。A) 将 Vesa Mount Back 上的孔与 Vesa Mount Front 上的螺纹孔对齐。B) 用 4 个 M8 螺栓和垫圈固定并穿过螺栓。零件：1 x Vesa 安装前后，4 x M8 16mm 螺栓，4 x M8 垫圈。19a - 参考图片。A) 将 Vesa Mount Back 上的孔与 Vesa Mount Front 上的螺纹孔对齐。B) 用 4 个 M8 螺栓和垫圈固定并穿过螺栓。零件：1 x Vesa 安装前后，4 x M8 16mm 螺栓，4 x M8 垫圈。
19b - 参考图片。A) 将 Vesa 装配孔与显示器上的安装孔对齐。B) 使用显示器的适当硬件固定并固定。注意：示例监视器安装。零件：4 个螺栓（特定于显示器/屏幕），4 个垫圈。19b - 参考图片。A) 将 Vesa 装配孔与显示器上的安装孔对齐。B) 使用显示器的适当硬件固定并固定。注意：示例监视器安装。零件：4 个螺栓（特定于显示器/屏幕），4 个垫圈。
20 - 参考图片。将 Vesa 组件上的孔与之前在第 16 步中安装的 T 形螺母对齐。用螺栓穿过并固定每侧 2 个 M8 螺栓和垫圈。零件：4 x M8 16mm 螺栓，4 x M8 垫圈。20 - 参考图片。将 Vesa 组件上的孔与之前在第 16 步中安装的 T 形螺母对齐。用螺栓穿过并固定每侧 2 个 M8 螺栓和垫圈。零件：4 x M8 16mm 螺栓，4 x M8 垫圈。
21 - 参考图片。VESA 安装角度调整。松开将 Vesa Mount Front 固定到 Vesa Mount Back 的螺栓。调整到所需的角度并拧紧螺栓以固定到位。21 - 参考图片。VESA 安装角度调整。松开将 Vesa Mount Front 固定到 Vesa Mount Back 的螺栓。调整到所需的角度并拧紧螺栓以固定到位。
22 - 参考图片。三重显示器支架调整。松开螺栓固定；将 Vesa 安装组件连接到延伸臂，将延伸臂连接到角形支架，将角形支架连接到主横梁。调整到所需位置并拧紧螺栓以锁定到位。22 - 参考图片。三重显示器支架调整。松开螺栓固定；将 Vesa 安装组件连接到延伸臂，将延伸臂连接到角形支架，将角形支架连接到主横梁。调整到所需位置并拧紧螺栓以锁定到位。
23 - 参考图片。跳至步骤 24 进行架空显示器支架设置。在必要时安装电缆管理夹，并将端盖安装到主横梁、底座构件、垂直构件和延长臂上。注意：压下夹子背面的定位片以安装到通道中。零23 - 参考图片。跳至步骤 24 进行架空显示器支架设置。在必要时安装电缆管理夹，并将端盖安装到主横梁、底座构件、垂直构件和延长臂上。注意：压下夹子背面的定位片以安装到通道中。零
件：10 个端盖 (4080)。件：10 个端盖 (4080)。

三重显示器支架已完成。要安装架空监视器插件，请继续三重显示器支架已完成。要安装架空监视器插件，请继续

24 - 参考图片。将顶置垂直构件上的孔与先前在步骤 04 中安装的 T 形螺母对齐。零件：2 个顶置垂直构件、4 个 M8 40 毫米螺栓、4 个 M8 垫圈。24 - 参考图片。将顶置垂直构件上的孔与先前在步骤 04 中安装的 T 形螺母对齐。零件：2 个顶置垂直构件、4 个 M8 40 毫米螺栓、4 个 M8 垫圈。
25 - 参考图片。将 2 个 T 型螺母安装到两个架空垂直构件的外部通道中。零件：4 个 T 形螺母。25 - 参考图片。将 2 个 T 型螺母安装到两个架空垂直构件的外部通道中。零件：4 个 T 形螺母。
26 - 参考图片。将顶置角板上的孔与先前在步骤 25 中安装的 T 形螺母对齐。使用 4 x M8 螺栓和垫圈将螺栓穿过并固定。零件：2 x 顶置角板、4 x M8 16mm 螺栓、4 x   M8 垫圈。26 - 参考图片。将顶置角板上的孔与先前在步骤 25 中安装的 T 形螺母对齐。使用 4 x M8 螺栓和垫圈将螺栓穿过并固定。零件：2 x 顶置角板、4 x M8 16mm 螺栓、4 x   M8 垫圈。
27a - 参考图片。将 1 个 T 型螺母安装到高架横梁的顶部和后底部通道中。零件：1 x 架空横梁，2 x T 形螺母。27a - 参考图片。将 1 个 T 型螺母安装到高架横梁的顶部和后底部通道中。零件：1 x 架空横梁，2 x T 形螺母。
27b - 参考图片。将 3 个 T 型螺母安装到两个顶角构件的外部通道中。注：外通道与沉孔相对。零件：2 x 顶置角钢构件，6 x T 形螺母。27b - 参考图片。将 3 个 T 型螺母安装到两个顶角构件的外部通道中。注：外通道与沉孔相对。零件：2 x 顶置角钢构件，6 x T 形螺母。
27c - 参考图片。将顶置安装板上的孔与先前在步骤 27b 中安装的 T 形螺母对齐。使用 4 个 M8 螺栓和垫圈固定并固定。零件：2 x 架空安装板、4 x M8 16mm 螺栓、4 x   M8 垫圈。27c - 参考图片。将顶置安装板上的孔与先前在步骤 27b 中安装的 T 形螺母对齐。使用 4 个 M8 螺栓和垫圈固定并固定。零件：2 x 架空安装板、4 x M8 16mm 螺栓、4 x   M8 垫圈。
27d - 参考图片。将顶置横梁末端的螺纹孔与顶置安装板上的孔对齐。使用 2 个 M8 螺栓和垫圈固定并固定。零件：4 x M8 16mm 螺栓，4 x M8 垫圈。27d - 参考图片。将顶置横梁末端的螺纹孔与顶置安装板上的孔对齐。使用 2 个 M8 螺栓和垫圈固定并固定。零件：4 x M8 16mm 螺栓，4 x M8 垫圈。
28 - 参考图片。将顶角构件组件上的通孔与顶角板上的孔对齐。使用 2 x M8 螺栓、垫圈和法兰螺母进行螺栓固定。零件：2 x M8 50mm 螺栓、2 x M8 垫圈、2 x M8 法兰螺母。28 - 参考图片。将顶角构件组件上的通孔与顶角板上的孔对齐。使用 2 x M8 螺栓、垫圈和法兰螺母进行螺栓固定。零件：2 x M8 50mm 螺栓、2 x M8 垫圈、2 x M8 法兰螺母。
29 - 参考图片。将先前在步骤 27b 中安装的 T 形螺母与顶置角板上的槽对齐。使用 2 个 M8 螺栓和垫圈固定并固定。零件：2 x M8 16mm 螺栓，2 x M8 垫圈。29 - 参考图片。将先前在步骤 27b 中安装的 T 形螺母与顶置角板上的槽对齐。使用 2 个 M8 螺栓和垫圈固定并固定。零件：2 x M8 16mm 螺栓，2 x M8 垫圈。
30 - 参考图片。将 Vesa 支架安装到显示器/屏幕上（请参阅步骤 19a 和 19b）。将 Vesa 安装组件上的孔与先前在步骤 27a 中安装的 T 形螺母对齐。30 - 参考图片。将 Vesa 支架安装到显示器/屏幕上（请参阅步骤 19a 和 19b）。将 Vesa 安装组件上的孔与先前在步骤 27a 中安装的 T 形螺母对齐。
31 - 参考图片。用 2 个 M8 螺栓和垫圈固定并固定。零件：2 x M8 16mm 螺栓，2 x M8 垫圈。31 - 参考图片。用 2 个 M8 螺栓和垫圈固定并固定。零件：2 x M8 16mm 螺栓，2 x M8 垫圈。
32 - 参考图片。在必要时安装电缆管理夹，并将端盖安装到主横梁、底座构件、垂直构件、延长臂以及高架垂直臂和角臂上。零件：10 个端盖 (4080)，8 个端盖 (4040)。32 - 参考图片。在必要时安装电缆管理夹，并将端盖安装到主横梁、底座构件、垂直构件、延长臂以及高架垂直臂和角臂上。零件：10 个端盖 (4080)，8 个端盖 (4040)。
33 - 参考图片。角度调整。松开将顶角板固定到顶角构件上的螺栓。调整到所需的角度并拧紧螺栓以固定到位。33 - 参考图片。角度调整。松开将顶角板固定到顶角构件上的螺栓。调整到所需的角度并拧紧螺栓以固定到位。
34 - 参考图片。高度调整。A) 松开将顶置角板固定到顶置垂直构件上的螺栓。调整至所需高度并拧紧螺栓以固定到位。B) 松开将顶置安装板固定到顶置角钢件上的螺栓。调整至所需高度并拧紧34 - 参考图片。高度调整。A) 松开将顶置角板固定到顶置垂直构件上的螺栓。调整至所需高度并拧紧螺栓以固定到位。B) 松开将顶置安装板固定到顶置角钢件上的螺栓。调整至所需高度并拧紧
螺栓以固定到位。螺栓以固定到位。
您的设置已完成您的设置已完成

警告警告
• 请不要使用电动工具进行组装，因为过度拧紧会损坏您的框架。• 请不要使用电动工具进行组装，因为过度拧紧会损坏您的框架。
• 请确保将 T 型螺母正确放置在挤压件内，以防止损坏零件。• 请确保将 T 型螺母正确放置在挤压件内，以防止损坏零件。
• 在柔软且受保护的水平表面上布置和搭建显示器支架。• 在柔软且受保护的水平表面上布置和搭建显示器支架。
• 不要将部件强行放在一起。• 不要将部件强行放在一起。
• 避免交叉螺纹项目。• 避免交叉螺纹项目。
• 如有疑问，请参阅安装视频。（见下方二维码或通过 support@nextlevelracing.com 联系我们）• 如有疑问，请参阅安装视频。（见下方二维码或通过 support@nextlevelracing.com 联系我们）
• 不要在显示器支架上悬挂额外的负载。• 不要在显示器支架上悬挂额外的负载。
• 当心挤压件上的锋利边缘。• 当心挤压件上的锋利边缘。
• 在构建开始时规划电缆管理夹的放置。• 在构建开始时规划电缆管理夹的放置。
• T 形螺母必须从型材末端安装，不能安装在槽钢中间。• T 形螺母必须从型材末端安装，不能安装在槽钢中间。

协助协助
如果您需要进一步的产品支持，请联系我们友好的团队：support@nextlevelracing.com如果您需要进一步的产品支持，请联系我们友好的团队：support@nextlevelracing.com



56

support@nextlevelracing.com

NOTES

support@nextlevelracing.com


